M17

(Battery)

Rider Scrubber
Parts Manual

ES® Extended Scrub System e
TennantTrue® Parts

IRIS® a Tennant Technology ‘ e C H o o
Pro—PaneI““ / An ORBIO" Technology

Insta-Fit™ Adapter

Europe/International/Japan

9017383
Rev. 10 (12-2022)




Ref Part No. Serial Number Description Qty.
82681 (000000— ) Bracket WIdt, Lpg Mount 1
63810 (000000— ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000 Nut Adjustable, Lpg Tank Mtg 2
49263 (ooooog— ) Tie, Cable 3
D 82556 (00000p—001039) Bracket, Vaporizer 1
5 54930 ( 1

oooooc\@}/ Vaporizer, LPG

HOW TO ORDER PARTS - See diagram above
Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.
Follow the steps below to ensure prompt delivery.
1. (A) ldentify the machine model.
2. (B) Identify the machine serial number from the data plate. mfjrséerﬂ:"e‘::;:; time of installation for
3. (C) Ensure the proper serial number is used from )
the parts list. Model No. -
EN | 4. Identify the part number and quantity. Serial No. -
Do not order by page or reference numbers. ’
5. Provide your name, company name, customer ID number, | Machine Options -
billing and shipping address, phone number and
purchase order number. Sales Rep. -
6. Provide detail shipping instructions. Sales Rep. phone no. -
(D) V - Identifies an assembly Customer ID Number -
A - ldentifies parts included in assembly Installation Date —
Tennant N.V.

Industrielaan 6 5405 AB

P.O. Box 6 5400 AA Uden-The Netherlands
europe@tennantco.com
www.tennantco.com

Specifications and parts are subject to change without notice.

Original Instructions, copyright © 2016 - 2022 TENNANT Company, Printed in The Netherlands




BG

KAK OA NMOPBYBAME YACTU - Buxcte cxemarta no-rope

WanonssanTe camo yactu, goctaseHn oT TENNANT unu TexHu ekBuBaneHTu. Yactute u 4OCTaBKUTE MoraT Aa ce nopbyaT OHMawiH,

no TenedoH, akc nunv no nowara.
CnepnBaiiTe [AONYNOCOYEHUTE CTBIKKM, 3@ 4@ CY OCUTypuTe 6bp3a 1 To4Ha AOCTaBKa.

1. (A) MocoyeTe mopena Ha mMalwmHaTa.

2 (B) MocoyeTe cepuiiHUA HOMEp Ha MallmMHaTa oT TabenkaTa ¢ TEXHUHECKUTE AaHHU.
3. (C) YBeperTe ce, Ye CTe U3MNON3BaNN TOYHUA CEPUEH HOMEP OT CMUCHKA C YacTu.
4

MocoyBa HoMepa Ha YacTTa 1 Konu4ecTeoTo. He nopbyBanTe YacTu
cropef, cTpaHuuaTa unu pethepeHTHUTe Homepa.

5. locoyeTe CBOETO MME, HAUMEHOBAHNETO Ha hmpmaTa, KIMEeHTCKUA

HOMep, afipeca 3a noslyyaBaHe Ha CMeTKaTa W JOCTaBKaTa, TeN.HOMep W HOMepa Ha rnopbyKara.

6. TMocoyeTe NOApO6HN MHCTPYKLUMK 3a JocTaBKaTa.

(D) V - noco4Ba Ha4MH Ha MOHTaX
A — NOCco4Ba 4acTuUTe, BKMIOYEHN B MOHTaXa

Monsa, nonbnHeTe No Bpeme Ha MOHTaXa 3a 6baela cnpaska.

Mogen 3 -

CepueH 3 -

Onuwn Ha MalmHaTa -

Tobproscku nNpeacTasuTen —

Ten. O Ha Tbpr. NpeacTaBuTen —

Knuentckn 3 -

[laTta Ha MOHTax —

cz

OBJEDNAVANI DILU - Viz schéma vyse.

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych nize.
1. (A) Zjistéte model stroje.
2 (B) Zjistéte sériové Cislo stroje z vyrobniho $titku.
3.  (C) Poutzijte spravné sériové Cislo ze seznamu dild.
4

Urcete cislo a mnozstvi dilG.
Neobjednavejte podle stran nebo referencnich c&isel.

5. Uvedte jméno, nazev spolecnosti, €islo ID zakaznika, fakturacni a
dodaci adresu, telefonni €islo a &islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

Pouzivejte pouze dily dodané spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové Cislo -

Doplriky zafizeni -

Obchodni zastupce -

(D) V - oznaduje sestavu
A - oznacuje dily v sestavé

Tel. &. obchodniho zastupce -

Cislo ID zakaznika —

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz- und VerschleiBteile kdnnen online, telefonisch, per Fax oder per E-Mail bestellt werden.

Befolgen Sie fir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.
(B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).

2
3. (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

5. Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

(D) V - steht fiir eine Einheit
A - steht fur Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfiillen.

Modellnr. -

Seriennr. -

Maschinenoptionen -

Verkéaufer —

Telefonnummer des Verkaufers —

Kundennummer -

Installationsdatum -

DK

BESTILLING AF RESERVEDELE - Se ovenstéende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbeher kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstaende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer p& datameerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.
Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

o s> 0N

Angiv dit navn, firmanavn, kunde-id-nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkebsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr —

Salgskonsulent. -

Salgskonsulentens tif. —

Kunde-id-nr. -

Installationsdato —




EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist

Kasutage ainult TENNANT Company poolt tarnitud véi samavaarseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jargige alltoodud juhiseid.

1.

EalN

(A) Markige masina mudel.
(B) Markige andmesildil olev masina seerianumber.
(C) Veenduge, et olete valinud varuosade loendist dige seerianumbri.

Mérkige varuosa number ja kogus.
Arge tellige lehekulje— voi viitenumbri alusel.

Markige oma nimi, ettevotte nimi, kliendinumber, arveldus— ja saatmisaadress,
telefoninumber ja ostutellimuse number.

Lisage tapsed saatmisjuhised.

(D) V  — tahistab komplekti
A — téhistab komplektis olevaid osii

Palun téitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus —

Muugiesindus —

Muugiesinduse telefoninumber —

Kliendinumber —

Paigaldamise kuupéev —

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie -

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,
puhelimitse, faksilla tai sdhkdpostilla.

Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.

1.

o s> 0N

(A) Katso koneen malli.

(B) IKatso koneen sarjanumero sen tunnustarrasta.

(C) Varmista, ettd osaluettelosta, etta kaytét oikeaa sarjanumeroa.

Katso osanumero ja kappalemaara. Al4 tilaa ilmoittamalla sivu- tai viitenumeroita.

limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.

limoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttéon

myohempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisdvarusteet —

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero —

Asennuspéiva -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des pieces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

o s> DN

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les pieces composant 'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

N¢ de série -

Options de la machine -

Agent commercial -

N tél. de I'agent commercial -

Numéro d'identification client —

Date d’installation —




GR

TPOMOZ MAPAITEAIAZ ANTAAAAKTIKQN - BA. napandvw diaypappa.

Xpnotponotnote povo avtalAakTika napexopeva and tnv TENNANT Company 1} t0odUvapa. Ta avTaAAaKTIKA Kat avaA@otpa propouv va napayyeA8oulv online,

AedwVIKA, pe Gag N Taxudpoutka.

AkoAouBnOTE Ta MAPAKATW Bripata yia va e§acdalioeTe TNV £yKalpn anooToAn TOug.
1. (A) Bpeite 10 pOVTEAO PnXavhpaTog.
2. (B) Bpeite ToV aplBuod 0elpag TOU PNXAVIHATOG ATIO TNV ETIKETA OTOIXEIWV.

3. (C) BeBawBeite OTL xprolponoleital 0 OwoTog aptBpog oelpdag anod
TOV KATAAOYO QVTAAAGKTIK®V.

4. Bpeite KwdIKO AVTAAAAKTIKOU KAl TO0OTNTA.
Mnv napayyeAvete Baoel oeAidag 1 aplBp®v avapopag.

5. AwoTe TO Ovoua oag, ovopa etalpeiag, ID (kwdikod) meAdatn, dieuBuvon TioAdynong
KAl AMOOTOANG, aptBpo TNAEG®OVOU KAl aplOpd eVTOANG mpounBelag.

6. AwOoTe AemTopepeiq MANPOdOpPIEg AMOTTOANG.

(D) V - umnodnA@velLumooUoTnua
A - urodnAavel ta pépn nou nepthapBavovtal oTo
unocuoTnpa

MapakaloUpe CUPTTANPWOTE KATA THV WPA TNG EYKATAGTAONG Yia

peAAovTiki) avadopa.

Ap. Movtélou -

Ap. 0e1pag —

Erudoyég Mnxavnpatog -

EKT. TwANoEWV -

TnA. EKTIPOCATIOU MWATOEWY —

Ap1Buog meAatn -

Huepopnvia eykataotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenértékii cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten keresztiil, vagy telefonon, faxon és

e-mailben.

A pontos szallitas érdekében kdvesse az alabbi Iépéseket.

(A) Adja meg a gép tipusat.

(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.

(C) Ugyeljen arra, hogy a megfelel6 gyartasi szamot valassza ki az alkatrészlistarol.

> np =

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

5. Adja meg a nevét, a cége nevét, az ligyfélazonositd szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

6.  Adjon részletes szdllitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhato alkatrészekre utal

A késibbi visszakeresések érdekében kérjik,

hogy a rovatokat az els6 lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képvisel6 -

Kereskedelmi képvisel6 telefonszama -

Ugyfél azonosité szama -

Uzembehelyezés datuma —

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.
1. (A) Identificare il modello della macchina.
(B) Identificare il numero di serie della macchina dall’etichetta dei dati.
(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.
Identificare numero di parte e quantitd. Non ordinare per numero di pagina o di riferimento.

o s> 0N

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

6.  Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina -

Venditore —

Tel. venditore —

Numero ID cliente -

Data di installazione -

LT

KAIP UZSISAKYTI DALIS — 2r. diagrama vir$uje

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.

Kad uzsakymas buty greitai jvykdytas, laikykités iSvardyty taisykliy.

1. (A) Nurodykite masinos modelj.

2 (B) Norodykite masinos serijos numerij, kurj rasite ant duomeny zymés.
3. (C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraso.
4

Nurodykite dalies numerj ir reikiama kieki.
Neuzsakinékite pagal puslapius ar nuorodos numerius.

5. Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj,
saskaitos iSraSymo ir vezimo adresa, telefono numer; ir
pirkimo uzsakymo numer;.

6.  Nurodykite iSsamias gabenimo instrukcijas.

(D) V - zymisistema
A — nurodo sistemos dalis

Prasome uzpildyti montavimo metu,
siekiant gauti informacija ateityje.

Modelio nr. —

Serijos nr. —

Masinos parinktys —

Prekybos atstovas —

KomivojaZieriaus tel. nr. —

Pirkéjo ID numeris —

Sumontavimo data —




KA PASUTIT REZERVES DETALAS — Skat. diagrammu iepriek$

izmantojiet tikai TENNANT Company piegadatas vai tam [idzvértigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.

Lai nodroSinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.

1.

(A) Nosakiet masinas modeli.

2. (B) Nosakiet maginas sérijas numuru uz tehnisko datu uzlimes. Veicot uzstadisanu, lidzam pierakstist attiecigo informaciju
T ) . . izmantosanai turpmak.
3. (C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta. 'z I turp
LV 4 Nosakiet detalas numuru un skaitu. Modela Nr. —
Veicot pasutijumus neatsaucieties uz lappusu vai norades numuriem. Sariias N
erijas Nr. —
5. Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitates numuru, adresi rékina ~ . -
piesutiSanai un piegadei un pirkuma pasutijuma numuru. lekartas papildaprikojums—
6.  Sniedziet detalizétu informaciju par piegadi. Pardos$anas parst. —
Pardosanas parst. talr. Nr. —
©) V' — nosaka erici i ) o Klienta identitates numuru—
A — nosaka detalas, kas ir komplekta ar ierici
Uzstadisanas datums—
HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.
Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.
Volg de stappen hieronder om een juiste levering te garanderen. Vul tijdens installatie de onderstaande gegevens in voor eventueel
1. (A) Bepaal het machinemodel. toekomstig gebruik.
2. (B) Lees het serienummer van de machine af van het gegevenslabel.
NL 3. (C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst. Modelnr
4. Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers| Seri
erienr. —
5.  Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op. Machine-opties -
6.  Geef gedetailleerde leveringsinstructies op. Verkoopvert. -

(D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Telnr. verkoopvert. —

Klantnummer -

Installatiedatum -

NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1.

o s> 0N

(A) Angi maskinmodellen.

(B) Angi maskinens serienummer fra typeskiltet.
(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.
Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.

Angi ditt navn, firmanavn, kunde-ID-nummer, fakturerings- og
forsendelsesadresse, telefonnummer og innkjgpsordrenummer.

Angi detaljerte forsendelsesinstruksjoner.

(D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe

Fyll ut ved ir It punkt for fremtidig bruk.

Modellnr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. -

Salgsrep. telefonnr. -

Kunde-ID-nummer -

Installasjonsdato —

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywa¢ wytgcznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czesci i dostawy moga by¢ zamawiane online, przez telefon, faksem lub
poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.

1.

2
3.
4

(A) Okresli¢ model maszyny.

(B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowe;j.
(C) Odszukaé ten numer seryjny w wykazie czesci.

Okresli¢ numer czesci i ilos¢. Nie zamawiaé na podstawie numeru strony lub liczby porzadkowe;j
wykazu.

Poda¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i
dostarczenia rachunku, numer telefonu i numer zaméwienia zakupu.

Podac¢ doktadne instrukcje dotyczace dostawy.

(D) V - oznacza zespét
A - oznacza cze$¢ w zespole

Prosimy wpisa¢ date instalacji do pézniejszego wykorzystania.

Nr modelu-

Nr seryjny -

Opcje maszyny -

Przedst. sprzedazy -

Nr tel. przedst. sprzed. -

Nr ident. klienta -

Data instalacji —




COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,

por telefone, fax ou correio.
Siga os passos abaixo para garantir uma entrega rapida.

1. (A) Identifique o modelo da maquina.

2 (B) Identifique o nimero de série da maquina que se encontra na etiqueta de dados.
3.  (C) Certifique-se de que usa o nimero de série correcto da lista de pecas.
4

Identifique o nimero de produto e a quantidade. Nao encomende através de nimeros de
pagina ou de referéncia.

5. Fornega o seu nome, o nome da empresa, o numero de ID do cliente,
os enderecos de facturacdo e entrega, o nimero de telefone e
o nimero da nota de encomenda.

6. Forneca instrucdes de entrega detalhadas.

(D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade

Preencha na altura da instalagéo para futura referéncia.

Modelo n® -

N¢ de série -

Opcodes da maquina -

Vendedor -

Telefone do vendedor -

Numero de ID do cliente -

Data de instalagcdo -

RU

KAK 3AKA3ATb 3AMYACTU - Cm. cxemy HUxe.

Wcnonb3yiTe Tonbko 3anyacTu, noctaesnAemble KomnaHven TENNANT unu nx aHanorv. 3anacHble 4acTu U pacxofHble MaTepuarbl MOXHO 3aKa3aTb B PEXMME OHNalH,

TenedoHoM, HhakCoM VNN 3NEKTPOHHOW MOYTOW.
[inA CBOEBPEMEHHOW [OCTaBKU CnefyiTe OnMCaHHbIM HUXKE UHCTPYKLMAM.

(A) Ykaxnte mopenb MalunHbl.

o & 0 np

YKaxuTe CBOe UMA, Ha3BaHUe KOMMNaHUM, MAEHTUPNKALMOHHBIN HOMEP
nokynaTens, pacyeTHbI aApec 1 aApec AOCTaBKW, TENEeMOHHbIN HOMEP
1 HOMep 3aKasa Ha MOoKyMKy.

6. YkaxwuTe noapobHble CBEAEHWNA O AOCTaBKe.

(B) YkaxuTe cepuiiHblii HOMEP MaLMHbI, 0603HAYEHHbIN HA TABNMNYKE TEXHUYECKUX OAHHbIX.
(C) YnocToBepbTeCh, HTO HaANexXaluin CepUiiHbIA HOMEP NEPEYMCIEH B CNIMCKE 3anyacTen.

YKaxuTe HOMep AeTanu n Hy>KHOe KOnmM4ecTso. He NCnonb3yinTe HOMepa CTPaHWL, Ui CCbIMOK.

(D) V - o03HavaeT ysen
A - obo3HavaeT getanb y3na

Bo BpemA ycTaHOBKM 3anonHuTe, NoXanyicra, 3TM cBeAeHnA AnA

TOro, 4TO6bI CCbINATLCA B naaneﬁmeM.

Mogens 3 -

CepwiiHbIn 3 —

Onummn MaLnHbl —

ToproBbiii NpeacTaBuTeNb —

TenedoH TOproBoro nNpeacTaBuTena —

W aoeHT. Homep nokynaTtens —

[aTa ycTaHoBKM —

SE

BESTALLNING AV RESERVDELAR - Se ovanstdende schema.

Anvand endast delar fran Tennant Company eller likvérdiga. Delar och material kan bestéallas online, telefoniskt, per fax eller post.

Folj nedanstaende steg for en snabb leverans.
1. (A) Identifiera maskinens modell.
(B) Identifiera maskinens serienummer pa typskylten.
(C) Kontrollera att ratt serienummer anvands fran dellistan.

Identifiera artikelnumret och mangden. Bestéll inte med hjélp av sido- eller referensnummer.

A R

Uppge ditt namn, féretagets namn, kundens ID-nummer, faktura- och leveransadress,
telefonnummer och ordernumret vid inkdp.

6. Ge detaljerade transportanvisningar.

(D) V - identifierar en modul
A - identifierar delar som ingér i en modul

Fyll i vid installation och spar for framtida bruk.

Modellnr. -

Serienr. -

Tilvalsutrustning —

Forsaljare -

Forsaljarens tel.nr. -

Kundnummer -

Installationsdatum —

SK

POSTUP PRI OBJEDNAVANI CASTI - Pozri vy3sie uvedeny diagram.

Vyuzivajte vyhradne dielce dodané spolo¢nostou TENNANT, alebo ich ekvivalenty. Dielce a polozky je mozné objednat online,

telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruc¢enia sa riad'te nasledovnymi krokmi.
1. (A) Identifikujte model stroja.

(B) Z etikety s udajmi identifikujte sériové Cislo stroja.

(C) Ubezpecte sa, ze ste zadali spravne sériové Cislo zo zoznamu dielcov.

o s> 0N

Zadajte Vase meno, meno spolo¢nosti, ID &islo zakaznika, fakturaénu a
prepravnu adresu, telefénne Eislo a objednavacie Cislo dielu.

6.  Uvedte podrobné prepravné pokyny.

Identifikujte Cislo dielu a mnozstvo. Neobjednavajte pomocou ¢isel stran, alebo referenénych &isel.

(D) V - identifikuje sadu
A - identifikuje ¢asti sady

Vypliite prosim pri inStalacii pre pripad potreby v budicnosti.

€. modelu -

Sériové ¢. -

Zvlastne prislusenstvo stroja -

Obchodné zastupenie -

Obch. zastupenie tel. . -

ID €. zékaznika -

Datum instalécie —




SL

NAROCANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narocite prek spleta,
po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.

1.

A R

(A) Ugotovite model stroja.

(B) Na plos¢ici s podatki poiscite serijsko Stevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov poiséete pravilno serijsko Stevilko.

Poiscite Stevilko dela in potrebno koli¢ino. Pri narogilih ne navajajte strani ali referen¢ne Stevilke.

Navedite svoje ime, ime podjetja, ID tevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko Stevilkoin Stevilko naroéila.

Navedite podrobna navodila za dostavo.

(D) V - oznaduje sklop
A - oznaduje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka -

Dodatna oprema stroja -

Prodajni predstavnik —

Telefonska $t. prodajnega predstavnika -

Stevilka stranke —

Datum vgradnje -

TR

PARGALARIN SiPARIS EDILMESI - Yukaridaki semaya bakin.

Yalnizca TENNANT Company'den saglanan veya esdegerde pargalar kullanin. Parga veya sarf malzemeleri gevrimici olarak,
telefonla, faksla veya postayla siparis edilebilir.

Zamaninda teslimati saglamak igin asagidaki adimlari izleyin.

1.

o s wN

(A) Makine modelini belirtin.
(B) Veri etiketinden makine seri numarasini belirtin.

(C) Parga listesinden uygun seri numarasinin kullanildigindan emin olun.

Parga numarasini ve miktarini belirtin. Sayfa veya referans numaralarini kullanarak siparis vermeyirj.

Adinizi, sirketinizin adini, misteri kimlik numaranizi, faturalama ve sevkiyat adreslerini,
telefon numarasini ve satin alma siparigi numarasini belirtin.

Ayrintili sevkiyat talimatlarini belirtin.

(D) V - bir tertibati belirtir
A - tertibattaki parcalar belirtir

ileri tarihlerde bagvurmak igin litfen kurulum sirasinda doldurun.

Model No. -

Seri No. -

Makine Segenekleri -

Satis Temsilcisi -

Satis Temsilcisi telefon no. -

Musteri Kimlik Numarasi -

Kurulum Tarihi -




GENERAL RECOMMENDED MAINTENANCE

NA

General Recommended Maintenance Items

Ref. Part No. Serial Number Description Qty.
v 9020270 (000000- ) Service Kit [T17] 1
A 1207086 (000000- ) Blade, Front Squeegee 56.6l (Linard) 1
A 1207087 (000000- ) Blade, Rear Squeegee 60.6l (Linatex) 1
A 1213211 (000000- ) Blade, Sqge, Side, Linatex 2
A 1037822 (000000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
A 1206370 (000000- ) Hose Assy, Drain, 3.01d 35 L 1
A 1207661 (000000- ) Hose Assy, Rear Squeegee 1
A 9020233 (000000- ) Caster Assy, Sq, Rear, Afmkt [T17] 2
v 9020271 (000000- ) Squeegee Kit, Rear_Side, Linatex [T17] 1
A 1207086 (000000- ) Blade, Front Squeegee 56.6l (Linard) 1
A 1207087 (000000- ) Blade, Rear Squeegee 60.6l (Linatex) 1
A 1213211 (000000- ) Blade, Sqge, Side, Linatex 2
v 9020272 (000000- ) Squeegee Kit, Rear_Side, Urethane [T17] 1
A 1208356 (000000- ) Blade, Front Squeegee 56.6 (Urethane) 1
A 1208357 (000000- ) Blade, Rear Squeegee 60.6l (Urethane) 1
A 1213266 (000000- ) Blade, Sqge, Side, Ure 2
16411 (000000- )  Off Whites/G Acrylic12.80z[Acm101-00171] 1
16412 (000000- ) Teal Blue S/G Enamel12.80z[lcm101- 70266] 1
377540 (000000- ) Paint, Airdry, Blk, 120z 1
377538 (000000- ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (000000- ) Iron Gray S/G Enamel12.80z[lcm101-00517] 1
v 9015028 (000000- ) Belt Kit, Swp, Afmkt [M17] 1
A 1217546 (000000- ) Belt, Ribbed, 40.51 [Pj07] 1
A 1217545 (000000- ) Belt, Ribbed, 29.8I [Pj07] 1
A 1221590 (000000- ) Tool, Installation, Belt [M17] 1
9015044 (000000- ) Tire Kit, Front, Std, Gray [M17] 1
1212112 (000000- ) Tire, Solid, 15.0 X 5.0, Poly, Std 1
v 9015026 (000000- ) Skirt Kit, Swp, Afmkt [M17] 1
A 1219071 (000000- ) Skirt, Sweep, Rh 1
A 1218918 (000000- )  Skirt, Hd, Sweep, Rear 1
A 1219236 (000000- ) Skirt, Recycle 1
A 1219033 (000000- ) Skirt, Hd, Sweep, Lh 1
v 9015027 (000000- ) Seal Kit, Swp, Afmkt [M17] 1
A 1222527 (000000- ) Seal, Diverter, Rear 1
A 1219243 (000000- ) Skirt, Deflector 2
A 1219083 (000000- ) Skirt, Blade, Deflector 1
9015023 (000000- ) Seal Kit, Hppr, Afmkt [M17] 1
1066434 (000000- ) Seal, Afmkt, Bulb, Dual, 12ft [F/.30gap] 1
9014285 (000000- ) Caster Kit, Rear Squeegee, Am 1
1216319 (000000- ) Blade, Sqge, Sba, Inner [Linard] 1
1216321 (000000- ) Blade, Sqge, Sba, Linatex 1
1216320 (000000- ) Spacer, Blade 1
9020747*  (010839- ) Oil Kit, Drive, Afmkt [M17] 1

* Requires Tennant True service or an authorized Tennant service provider.

M17 9017357 (12- 2022) 11



GENERAL RECOMMENDED MAINTENANCE

1-2

M17 9017383 (5-2016)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Replacement Brushes, Scrub Head .... 2-2 Fig. 45 - Vacuum Fans and Rear Side Door
Fig. 2 - Replacement Brushes, Sweeping Group ..o 2-90
and Side Scrub .................... 2-4 Fig. 46 - Rear Squeegee Lift Group .......... 2-92
Fig. 3 - Main Frame Group .................. 2-6 Fig. 47 - Rear Squeegee Linkage Group ...... 2-94
Fig. 4 -FrontCoverGroup ................... 2-8 Fig. 48 - Rear Squeegee Group .............. 2-96
Fig. 5 - Steering Wheel Group . .............. 2-10 Fig. 49 - Right Hand Door and Battery Cover
Fig. 6 - Power SteeringGroup . .............. 2-12 Group ..o 2-98
Fig. 7 - Brake Pedal Group ................. 2-14 Fig. 50 - Electrical Box Group . .............. 2-100
Fig. 8 - Instrument Panel Group ............. 2-16 Fig. 51 - Electrical Box Wires Group ......... 2-102
Fig. 9-SeatGroup ............cccoiiiann. 2-18 Fig. 52 - Electrical Circuit Breaker Box Group,
Fig. 10 - Deluxe SeatKit .................... 2-20 Sweeping ... 2-104
Fig. 11 — Drive Wheel Group ................. 2-22 Fig. 53 - Electrical Box Group, Sweeping ... .. 2-106
Fig. 12 - Drive Wheel Electrical Group ........ 2-24 Fig. 54 - Electrical Schematic (0000-0499) ... 2-108
Fig. 13 - Rear Wheels and Brake Group ...... 2-26 Fig. 55 - Electrical Schematic (0500-0561) ... 2-114
Fig. 14 - Sweeping Main Brush Fig. 56 - Electrical Schematic (0562- ) .. 2-122
Drive Motor Group ... .............. 2-28 Fig. 57 - Wire Harnesses Group ............ 2-131
Fig. 15 - Sweeping Main Brush Idler Group . ... 2-30 Fig. 58 — Label Group ...................... 2-141
Fig. 16 - Sweeping Main Brush Frame Group .. 2-32
Fig. 17 - Sweeping Main Brush Skirt Kit ....... 2-34
Fig. 18 - Sweeping Main Brush Seal Kit ....... 2-36
Fig. 19 - Sweeping Main Brush Lift Group ... .. 2-38
Fig. 20 - Sweeping Side Brush Lift Group,
RightSide .............. ... .. ... 2-40
Fig. 21 - Sweeping Side Brush Motor Group,
RightSide .............. ... .. ... 2-42
Fig. 22 - Sweeping Side Brush Lift Group,
LeftSide ............. ...l 2-44
Fig. 23 - Sweeping Side Brush Motor Group,
LeftSide ............. ...l 2-46
Fig. 24 - Scrub Head Lift Group .............. 2-48
Fig. 25 - Scrub Head and Drive Motor Group,
Disk ... 2-50
Fig. 26 — Scrub Head Frame Group,
Cylindrical ........................ 2-52
Fig. 27 — Scrub Head Drive Motors Group,
Cylindrical ........................ 2-54
Fig. 28 — Scrub Head Side Squeegee Group,
RightHand ....................... 2-56
Fig. 29 — Scrub Head Side Squeegee Group,
Right Hand (0000-U00837) ........ 2-58
Fig. 30 — Scrub Head Side Squeegee Group,
Right Hand (U00838- ) ......... 2-60
Fig. 31 — Scrub Head Side Squeegee Group,
Left Hand (0000-U00837) . ......... 2-62
Fig. 32 — Scrub Head Side Squeegee Group,
Left Hand (U00838-  )........... 2-64
Fig. 33 - Plastic Hopper and Bumper Group ... 2-66
Fig. 34 - Hopper Cover Group ............... 2-68
Fig. 35 - Hopper Lift Arm Group .............. 2-70
Fig. 36 — Hopper Chain Roller and Cover Group 2-72
Fig. 37 - Hopper Hydraulic Lift Pump Group ... 2-74
Fig. 38 - Hopper Vacuum Fan Group ......... 2-76
Fig. 39 - Hopper Filter Shaker Group ......... 2-78
Fig. 40 — Plastic Hopper Pre—Filter and Dump
DoorGroup .........cccoviiiiinn.. 2-80
Fig. 41 - Solution Tank Group .. .. ............ 2-82
Fig. 42 - Solution Supply Group .............. 2-84
Fig. 43 - Recovery Tank Group .............. 2-86
Fig. 44 - Tank Drains Group . ................ 2-88
M17 9017383 (12-2022) 2-1




STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

M17 9017383 (5-2016)

2-2



STANDARD PARTS

356658-CE
Fig. 1 - Replacement Brushes, Scrub Head

Ref. Part No. Serial Number Description Qty.
1 386230 (0000- ) Brush, Scb, 39I, 20sr, Polypropylene, Spiral 2
1 386240 (0000- ) Brush, Scb, 39I, 20sr, Super Abrasive, Spiral 2
1 386250 (0000- ) Brush, Scb, 39I, 20sr, Nylon, Spiral 2
v 2 1223636 (0000- ) Brush, Disk, Scb, 20.0d, Nylon 6.12 2
A 3 9014666 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1223637 (0000- ) Brush, Disk, Scb, 20.0d, Polypropylene 2
A 3 9014666 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1223639 (0000- ) Brush, Disk, Scb, 20.0d, Super Abrasive 2
A 3 9014666 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 4 1223638 (0000- ) Driver, Pad, 20.0d 2
A 5 9014666 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
A 6 370095 (0000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 7 397980 (0000- ) Disk, Driver, Pad, W/ Face, 20.0d 1
A 8 09198 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 9 41579 (0000- ) Washer, Flat, 08, Ss 3
10 994539 (0000- ) Pad, Polish, 20.0/510, White [5pc] 2
10 994540 (0000- ) Pad, Buff, 20.0d /510, Red [5pc] 2
10 994541 (0000- ) Pad, Scrub, 20.0inch /510, Blue [5pc] 2
10 994542 (0000- ) Pad, Strip, 20.0/510, Brown[1pick=5pads] 2
10 994543 (0000- ) Pad, 20.0/510 [3m, Hi-Pro, 5pc] 2

M17 9017383 (12-2019) 2-3



STANDARD PARTS

Fig. 2 - Replacement Brushes, Sweeping and Side Scrub

M17 9017383 (5-2019)

2-4



STANDARD PARTS

356659-CE
Fig. 2 - Replacement Brushes, Sweeping and Side Scrub
Ref. Part No. Serial Number Description Qty.
1 1225549 (0000- ) Brush, Disk, Swp, 20.0d, Polypropylene 2
2 1225398 (0000- ) Brush, Swp, 35|, Wedge, Polypropylene, Spiral 2
2 9017101 (0000- ) Brush Kit, Swp, Polypropylene Wedge [Set Of 2] 1
v 3 1223609 (0000- ) Brush, Disk, Scb, 13.0d, Heavy Duty Polypropylene 1
A 4 9014662 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220230 (0000- ) Brush Assy, Disk, Scb, 13.0d, Nylon 1
A 4 9014662 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220232 (0000- ) Brush Assy, Disk, Scb, 13.0d, Super Abrasive 1
A 4 9014662 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220240 (0000- ) Brush Assy, Disk, Scb, 13.0d, Polypropylene 1
A 4 9014662 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 5 1223610 (0000- ) Driver Assy, Pad, 13.0d 1
A 6 9014664 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 7 370095 (0000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 8 360943 (0000- ) Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 3
9 994514 (0000- ) Pad, Stripping, 13.0/330, Brown[5pc] 1
9 994515 (0000- ) Pad, Scrub, 13.0inch /330, Blue [5pc] 1
9 994516 (0000- ) Pad, Buff, 13.0/330, Red [5pc] 1
9 994513 (0000- ) Pad, Polish, 13.0/330, White [5pc] 1
9 1051024 (0000- ) Pad, Surf Prep, 13.0d [Maroon, 1pick=1pad] 1
10 1231527 (0500- ) Brush, Swp, 34l, 05dr, Polypropylene, Spiral 1

M17 9017383 (2-2021) 2-5



STANDARD PARTS

Fig. 3 - Main Frame Group

M17 9017383 (10-2021)

2-6



STANDARD PARTS

356632 - CE
Fig. 3 - Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 1215151 (0000-0499 ) Frame Widt, Main [M17] 1
1 1236287 (0500- ) Frame Widt, Main [M17] 1
2 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
3 1208363 (0000- ) Bracket Widt, Lh, Mtg, Door 1
4 1208364 (0000- ) Bracket Widt, Rh, Mtg, Door 1
5 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 4
4 6 9020273 (0000- ) Bumper Kit, Rear, Afmkt [T17] 1
A 7 09023 (0000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 2
A 8 222516 (0000- ) Sleeve, P/m 0.32B 0.50D 0.3L [430Ss] 2
A 9 87172 (0000- ) Cable, Glv.13d 010.0l .52eye /.52eye 2
A 10 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
A 11 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 1210711 (0000- ) Tread, Non-Skid-Step, 5.5w 13.8l 1
A 13 1212350 (0000- ) Bumper, Strip. 1.0 2
14 1205863 (0000- ) Door Widt, Brush, Lh 1
15 1205864 (0000- ) Door Widt, Brush, Rh 1
16 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 7
17 1202779 (0000- ) Magnet, Latch, Brush Door 3
18 19312 (0000- ) Nut, Hex, Std, .25-20 6
19 1223228 (0000- ) Plate Widt, Panel, Rh 1
20 1052962 (0000- )  Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg 4
21 1221283 (0000- ) Pin,.75d X 5.88| 2
22 1057780 (0000- ) Horn, 36vdc, 110dba 1
23 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
24 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
25 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
26 71579 (0000- ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
27 763045 (0000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
28 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 1
29 1223185 (0000- ) Panel Widt, Cover, Brush 1
30 1220899 (0000- ) Panel Widt, Cover, Brush, Lh 1
31 1212248 (0000- ) Tread, Non-Skid-Step, 3.75W 8.5L, Sba 1
32 09023 (0000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 4
33 222516 (0000- ) Sleeve, P/m 0.32B 0.50D 0.3L [430Ss] 4
34 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
35 1028522 (0000- ) Washer, Flat, 0.78b 1.75d .18, Ss 2
36 23146 (0000- ) Pin, Roll, .187d X 1.62l, .187/.192 2
37 02942 (0000- ) Pin, Hair, Cotter, 0.62d .120 Wir 2
38 1227379 (0000- ) Hinge, .38pin .19 4.0w 6.0l 1
39 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
40 32491 (0000- ) Washer, Flat, 0.31, Std 2
41 9015060 (0000- ) Cover Kit, Lntl, Lh, Ce, Afmkt [M17] 1
42 9015061 (0000- ) Cover Kit, Lntl, Rh, Ce, Afmkt, [M17] 1
43 72970 (0000- ) Rivet, Plstc, .250d X 0.90 5
44 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
45 32492 (0000- ) Washer, Flat, 0.38, Std 2
46 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
47 1238848 (0500- ) Tray WIidt, Battery 1
48 1037354 (0500- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4
49 48183 (0687- ) Chain, Coll, Str, #2/0, 14.11 11 Link 1
50 01685 (0687- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
51 09011 (0687- ) Screw, Hex, M8 X 1.25 X 30, Ss 1

M17 9017383 (10-2021) 2-7



STANDARD PARTS

Fig. 4 - Front Cover Group

2-8 M17 9017383 (5-2019)



STANDARD PARTS

Ref.

1

2

3

4

5

6

v 7
A 8
A 9
10

11

12

Part No.
1218213
39283
32492
09010
32491
06961
9015039
1237664
140825
1020341
09740
1017218

Serial Number

Fig. 4 - Front Cover Group

~— N O S N N S N N N N ~—

Description

Channel Widt, Sppt, Steering

Screw, Hex, M10 X 1.50 X 25, 8.8
Washer, Flat, 0.38, Std

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Std

Screw, Hex, M10 X 1.5 X 20, 8.8
Shroud, Front, Afmkt [M17]

Bracket, Compartment, Foot

Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss

356617

Qty.

T NG N S N N ¢ L

M17 9017383 (5-2019)

2-9




STANDARD PARTS

Fig. 5 - Steering Wheel Group

27 33 29 |— Pro-panel Only
29

wW
N

2-10 M17 9017383 (12-2019)



STANDARD PARTS

356618
Fig. 5 — Steering Wheel Group

Ref. Part No. Serial Number Description Qty.
1 1056412 (0000- ) Wheel, Steering, 14.4d 1
2 1059073 (0000- ) Nut, Hex, Jam, 1.12-12 1
3 1057785 (0000- ) Bearing, Journal, 0.75b 0.88d 0.75I 2
4 1224341 (0000- ) Tube, Column, Steering 1
5 1057043 (0000- ) Bearing, Fing, 2hole, 1.25b 1
6 32491 (0000- ) Washer, Flat, 0.31, Std 2
7 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
8 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
v 9014999 (0000- ) Sprocket Kit, 1.12b, Afmkt [T17/M17] 1
A 9 1224700 (0000- ) Sprocket, Steering, 1.12b 1
A 10 1224893 (0000- ) Screw, Set, M8 X 1.25 X 8, Lock 1
11 00912 (0000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
12 70651 (0000- ) Ring, Retaining, Ext, 1.12d 2
13 1224454  (0000- ) Sleeve, P/M, 1.13b 1.38d 1.0l 1
14 1054654 (0000- ) Bearing, Pillowblock, 1.12b 1
15 32485 (0000- ) Washer, Flat, 0.38, Sae 2
16 1208977 (0000- ) Screw, Soc, M10 X 1.5 X 20, 12.9 2
17 1208625 (0000- ) Plate WIdt, Brg 1
18 09162 (0000- ) Screw, Set, M6 X 1.00 X 8, NI 2
19 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
v 20 9015042 (0000-0499 ) Panel Kit, Pod, Afmkt [M17 Touchscreen] 1
(Repl by 9015633)
A 21 9015185 (0000-0499 ) Cap, Usb, Universal 2
v 20 9015633 (0500- ) Panel Kit, Pod, Afmkt [Pro Panel] 1
A 21 1225119 (0500- ) Cap, Usb, Universal 2
v 22 9015041 (0000-0499 ) Panel Kit, Afmkt [M17, Standard Lcd] (Repl by 9015634) 1
A 23 9015185 (0000-0499 ) Cap, Usb, Universal 1
v 24 9015634 (0500- ) Panel Kit, Pod, Afmkt [Std Panel] 1
A 25 1225119 (0500- ) Cap, Usb, Universal 1
26 1219037 (0000- ) Bracket, Mount, Camera 1
27 360973 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/Plstc 2
28 19066 (0000- ) Washer, flat, 0.25B 0.56D .05, PI, 10 2
29 763114 (0000- ) Tie, Cable, 11.3L, 2.75D Max 6
30 04051 (0000- ) Grommet, Rbr, 1.31id, F/1.6h, .12 Matl 1
31 1020168 (0000- ) Molding, Afmkt, Trim, Pvc, .08 .11, O1ft 1
32 1218851 (0000- ) Camera, Color, Fixed 1
33 1218852 (0000- ) Cable, Camera, 197.0L [Hvs] 1
34 04846 (0000- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 2
35 1040049 (0000- ) Inductor, 32.0mml [Ferrite 0-300mhz] 2

M17 9017383 (5-2019) 2-11



STANDARD PARTS

Fig. 6 - Power Steering Group (0000-0725)

S ©

2-12 M17 9017383 (10-2021)



STANDARD PARTS

Fig. 6 - Power Steering Group (0000-0725)

356661

Ref. Part No. Serial Number Description Qty.
1 32491 (0000-0725 ) Washer, Flat, 0.31, Std 4
2 16931 (0000-0725 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
3 08709 (0000-0725 ) Nut, Hex, Lock, M8 X 1.25, NI 5
4 00911 (0000-0725 ) Key, Sq, 0.19 X 0.19, 0.75I 1
v 9014998 (0000-0725 ) Sprocket Kit, 0.75b, Afmkt [T17/M17] 1
A 5 1224893 (0000-0725 ) Screw, Set, M8 X 1.25 X 8, Lock 2
A 6 1224699 (0000-0725 ) Sprocket, Steering, 0.75b 1
7 1057572 (0000-0725 ) Plate Widt, Sppt, Brg (Only used with old Power Steering 1
Motors)
8 222505 (0000-0725 ) Screw, Hex, M8 X 1.25 X 45, Ss 1
9 1057554 (0000-0725 ) Bearing, Fing, 2hole, 0.75b 2
10 16735 (0000-0725 ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
11 07791 (0000-0725 ) Nut, Hex, FIng, M8 X 1.25 4
12 1226141 (0000-0725 ) Sleeve, P/M, 0.75b 0.88d 0.6l [841brz] 2
13 1073181 (0000-0725 ) Chain, Rlr, 35 X 41 Pitches 1
14 14799 (0000-0725 ) Link, Chain, Rlr, 35 1
15 223065 (0000-0725 ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
16 39349 (0000-0725 ) Washer, Flat, 0.31, Sae 4
17 1224777 (0000-0725 ) Shaft, Steering, Power, Upper (Only used with old Power 1
Steering Motors)
18 1214737 (0000-0725 ) Bracket, Brg, Steering (Only used with old Power Steering 1
Motors)
19 1020341 (0000-0725 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
v 20 9018436 (0000-0725 ) Kit, Field Install, Power Steering 1
A 21 12274 (0000-0725 ) Screw, Hex, M6 X 1.00 X 20, 8.8, NI 4
A 22 32483 (0000-0725 ) Washer, Flat, 0.25, Sae 4
A 1008142 (0000-0725 ) Switch, Snap, 25a Spdt 1
23 1214622 (0000-0725 ) Bracket, Sppt, Motor 1
24 1224776 (0000-0725 ) Shaft, Steering, Power, Lower 1
25 9018436 (0000-0725 ) Kit, Field Install, Power Steering 1
A 26 06927 (0000-0725 ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
A 1008142 (0000-0725 ) Switch, Snap, 25a Spdt 1
M17 9017383 (10-2021) 2-13




STANDARD PARTS

Fig. 7 - Power Steering Group (0726- )

2-14 M17 9017383 (10-2021)



STANDARD PARTS

356661
Fig. 7 - Power Steering Group (0726-)

Ref. Part No. Serial Number Description Qty.
1 1256311 (0726- ) Bracket Widt, Mtg, Bearing, Steering 1
2 1057554 (0726- ) Bearing, Fing, 2hole, 0.75b 2
3 07791 (0726- ) Nut, Hex, FIng, M8 X 1.25 4
4 39349 (0726- ) Washer, Flat, 0.31, Sae 4
5 16931 (0726- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
6 1239800 (0726- ) Shaft, Steering, Power, Upper 1
v 9014998 (0726- ) Sprocket Kit, 0.75b, Afmkt [T17/M17] 1
A 7 1224699 (0726- ) Sprocket, Steering, 0.75b 1
A 8 1224893 (0726- ) Screw, Set, M8 X 1.25 X 8, Lock 2
9 00911 (0726- ) Key, Sq, 0.19 X 0.19, 0.75I 1
10 1255953 (0726- ) Sleeve, Spacer, Sprocket, 19.0mm 1
11 1248121 (0726- ) Sleeve, Sprocket Spacer, 6.35 1
12 32491 (0726- ) Washer, Flat, 0.31, Std 4
13 08709 (0726- ) Nut, Hex, Lock, M8 X 1.25, NI 6
14 1020341 (0726- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
15 1249795 (0726- ) Bracket, Shaft Bearing, Steering 1
16 1073181 (0726- ) Chain, RIr, 35 X 41 Pitches 1
17 14799 (0726- ) Link, Chain, RlIr, 35 1
v 18 9021686 (0726- ) Kit, Steering Motor, Ci [M17/T17] 1
A 19 12274 (0726- ) Screw, Hex, M6 X 1.00 X 20, 8.8, NI 4
A 20 32483 (0726- ) Washer, Flat, 0.25, Sae 4
A 1008142 (0726- ) Switch, Snap, 25a Spdt 1
21 223065 (0726- ) Bearing, FIng, 2hole, 0.75b [Nyl] 1
v 22 9021687 (0726- ) Kit, Controller, Steer Motor, Ci [M17] 1
A 23 06927 (0726- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
A 1008142 (0726- ) Switch, Snap, 25a Spdt 1
24 1214622 (0726- ) Bracket, Sppt, Motor 1
25 1224776 (0726- ) Shaft, Steering, Power, Lower 1
26 222505 (0726- ) Screw, Hex, M8 X 1.25 X 45, Ss 1

M17 9017383 (10-2021) 2-15



STANDARD PARTS

Fig. 8 - Brake Pedal Group

2-16 M17 9017383 (4-2020)



STANDARD PARTS

356614
Fig. 8 — Brake Pedal Group

Ref. Part No. Serial Number Description Qty.
1 1209411 (0000- ) Pedal Assy, Accelerator, W/O Brake [T17] 1
2 1213461 (0000- ) Spring, Tens, .750d X .08S 7.0L 1
3 1212400 (0000- ) Switch, Snap, 15a Nc 1
4 15678 (0000- ) Screw, Hex, M6 X 1.00 X 16, Ss 2
5 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
6 14595-1 (0000- ) Clevis, Adj, 0.25pin, 0.25-28 Rh, PI 1
7 605070 (0000- ) Pin, Clevis, 0.25d X 0.79I 1
8 08178 (0000- ) Pin, Cotter, .062 X 0.75 1
9 32899 (0000- ) Nut, Hex, Jam, .25-28 1

10 1218580 (0000- ) Bracket WIdt, Support, Brake 1
11 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 3
12 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
13 1207654 (0000- ) Pad, Pedal, Brake, 2.791 1.84w .75t 1
14 56166 (0000- ) Bushing, Fing, 1.00b 1.13d 0.75I 2
15 1218579 (0000- ) Bracket, Brake, Front 1
16 1016331 (0000- ) Washer, Flat, 0.34b 1.25d .11, Ss 1
17 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
18 46657 (0000- ) Pin, Clevis, 0.37d X 1.25I 1
19 08179 (0000- ) Pin, Cotter, .094 X 1.00 1
20 1207566 (0000- ) Link WIdt, Brake 1
21 1207981 (0000- ) Pin, Clevis, Grvd, 0.38d X 1.25I 1
22 9016734 (0000-0249 ) Brake Kit, Replmt, Afmkt[T17/M17] 1
23 1236066 (0250- ) Bracket, Mtg, Pedal, Painted 1
24 1234792 (0250- ) Pin, Spindle, Spring 1
25 630358 (0250- ) Washer, Flat, 0.75b 1.00d .03, Nyl 1
26 1230885 (0250- ) Pedal, Window 1
27 1230821 (0250- ) Stop, Lock, Pedal 1
28 1234554 (0250- ) Spring, Torsion, Brake 1
29 04843 (0250- ) Bushing, Fing, 0.63b 0.72d 0.25I 1
30 32491 (0250- ) Washer, Flat, 0.31, Std 2
31 08709 (0250- ) Nut, Hex, Lock, M8 X 1.25, NI 2
32 1234789 (0250- ) Pin, Mtg, M8 X 1.25 Thrd 1
33 15331 (0250- ) Washer, Flat, 0.62, Sae 1
34 1229005 (0250- ) Plate Widt, Shaft, Pedal 1
35 830207 (0250- ) Sleeve, 0.65b 0.87d 0.6, PI 1
36 09026 (0250- ) Screw, Hex, M8 X 1.25 X 40, Ss 1
37 32491 (0250- ) Washer, Flat, 0.31, Std 1
38 1217475 (0250- ) Shaft, Widt, Pivot, Front 1

M17 9017383 (4-2020) 2-17



STANDARD PARTS

Fig. 9 - Instrument Panel Group

M17 9017383 (5-2019)

2-18



STANDARD PARTS

356892 - CE
Fig. 9 - Instrument Panel Group

Ref. Part No. Serial Number Description Qty.
1 9020226 (0000- ) Panel, Access, CE, Afmkt [T17] 1
2 1208187 (0000- ) Handle, Panel 1
3 1045525 (0000- ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 4
4 1069322 (0000- ) Washer, Flat, 0.25, Sae, Blk 4
5 1217573 (0000- ) Bracket, Ele, Circuitbreaker 1
6 1218920 (0000- ) Label, Circuitbreaker, Steering 1
7 1052726 (0000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
8 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
9 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 1
10 1011735 (0000- ) Switch, Safety, Shutoff 1
11 1058679 (0000- ) Switch, Rocker, Dpdt, On / None / On 1
v 12 361076 (0000- ) Switch, Ignition [Merit Gmbh] 1
A 361144 (0000- ) Key, Ignition, Sgl 1
13 1215585 (0000-0499 ) Panel, Console, Lh [Ss Var] 1
13 1236430 (0500- ) Panel, Console, Lh 1
14 1215584 (0000-0499 ) Label, Opertnl, Console, Lh [Ss Var] 1
14 1238870 (0500- ) Label, Opertnl, Console, Lh [Ss Var] 1
15 222267 (0000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 10
16 398501 (0000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 3
17 222290 (0000- ) Diode, Ele, Plug 1
18 1208185 (0000- ) Panel, Console, Rh 1
19 1218630 (0000- ) Label, Opertnl, Console, Rh [DIx] (Pro-Panel Only) 1
20 383725 (0000- ) Circuitbreaker, 30.0a, Resetable 1
21 1218626 (0000- ) Label, Opertnl, Console, Rh [Base] 1
22 398508 (0000- ) Switch, Rocker, Dpdt, Mom / Off / Mom 2
23 1074845 (0000- ) Switch, Rocker [Off-None-Mom, 5vled] 1

M17 9017383 (5-2019) 2-19



STANDARD PARTS

9 7 /

Fig. 10 - Seat Group

7, @
N\
= \ , /

VAN
, N\
N\

A\
\

?

M17 9017383 (10-2021)

2-20



STANDARD PARTS

Fig. 10 - Seat Group

356420

Ref. Part No. Serial Number Description Qty.
1 1207922 (0000- ) Bracket WIdt, Sppt, Tank 1
2 223163 (0000- ) Screw, Hex, M8 X 1.25 X 30, 8.8, NI 2
3 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
4 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 11
5 1239681 (0000- ) Angle, Sppt, Seat 2
6 1206785 (0000- ) Plate Widt, Mtg, Platform 1
7 1212415 (0000- ) Platform Set, Oprtr [T17] 1
8 1205073 (0000- ) Plate, Mig 1
9 1037355 (0000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2

10 1201894 (0000- ) Seat, Std [Milsco] 1
11 1077071 (0000- ) Track, Locking, 12.5], No Stud W/Handle 1
12 1077067 (0000- ) Track, N-Lkg, Seat, 12.5l, No Stud 1
13 1051052 (0000- ) Spacer, Rnd, .38b .88d .38I 4
14 49177 (0000- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
15 1048955 (0000- ) Switch, Seat, No [Delta 6440-04] 1
16 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
17 41437 (0000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
18 1209194 (0000- ) Angle, Latch 1
19 06942 (0000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
20 32483 (0000- ) Washer, Flat, 0.25, Sae 1
21 1077073 (0000- ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4
22 76955 (0000- ) Screw, Hex, .31-18 X 1.00, G5 4
M17 9017383 (10-2021) 2-21




STANDARD PARTS

Fig. 11 - Deluxe Seat Kit

2-22 M17 9017383 (10-2021)



STANDARD PARTS

356421
Fig. 11 - Deluxe Seat Kit

Ref. Part No. Serial Number Description Qty.
v 9020103 (0000- ) Seat Kit, Deluxe, Ci [T17] 1
AV 1 1201428 (0000- ) Seat, DIx, W/ Armrests & Seatbelt 1
AA 2 1248442 (0000- ) Seatbelt, Orange, Retractable, Afmkt 1
A 3 1077071 (0000- ) Track, Locking, 12.5], No Stud W/Handle 1
A 4 1077067 (0000- ) Track, N-Lkg, Seat, 12.5l, No Stud 1
A 5 1051052 (0000- ) Spacer, Rnd, .38b .88d .38l 4
A 6 49177 (0000- ) Screw, Pan, Phl, .31-18X1.00, G2 4
A 7 41437 (0000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
A 8 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 9 1077073 (0000- ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4
A 10 76955 (0000- ) Screw, Hex, .31-18 X 1.00, G5 4

M17 9017383 (10-2021) 2-23



STANDARD PARTS

Fig. 12 - Drive Wheel Group

2-24 M17 9017383 (5-2019)



STANDARD PARTS

356615

Fig. 12 - Drive Wheel Group

Ref. Part No. Serial Number Description Qty.

v 9014997 (0000- ) Transmission Assy, Str, Afmkt [T17/M17] 1
A 1 1217322 (0000- ) Plate Widt, Attachment, Frame 1
A 2 1208971 (0000- ) Bearing, Ball, 0.67b, 1.85d, 0.55w 2
A 3 9015632 (0000- ) Tensioner Kit, Str Trans, Afmkt [T17/M17] 1
A 4 26315 (0000- ) Pin, Roll, .250d X 1.50I, .250/.256

A 5 1208974 (0000- ) Tensioner, Chain, Dbl 2
A 6 1208986 (0000- ) Shaft, Input, Transmission 1
A 7 1208985 (0000- ) Ring, Retaining, Ext, 16.2mm Id, Hd 1
A 8 1208989 (0000- ) Sprocket, Dbl 1
A 9 1208983 (0000- ) Ring, Retaining, Ext, 11.5mm Id 1
A 10 1208987 (0000- ) Chain, Double, 3/8 Pitch, Transmission 1
A 11 1208999 (0000- ) Washer, Flat, 0.50b 0.75d .02, Stl 1
A 12 1208977 (0000- ) Screw, Soc, M10 X 1.5 X 20, 12.9 5
A 13 1209052 (0000- ) Housing, Input [As Machined] 1
A 14 1225563 (0000- )  Shim, Transmission 1
A 15 1209966 (0000- ) Retainer, Shaft, Transmission 1
A 16 368176 (0000- ) Screw, Hex, M10 X 1.50 X 35, 10.9 4
A 17 1210286 (0000- ) Housing, Output, Machined 1
A 18 1209969 (0000- ) Bearing, Ball, 3.74b, 6.69d, 2.19w 1
A 19 1209968 (0000- ) Cover, Transmission 1
A 20 1209965 (0000- ) Retainer, Housing, Transmission 1
A 21 1062386 (0000- ) Screw, Soc, M6 X 1.00 X 14, NI 16
A 22 32483 (0000- ) Washer, Flat, 0.25, Sae 8
A 23 41358 (0000- ) Screw, Soc, M10 X 1.50 X 35, 12.9 6
A 24 1209964 (0000- )  Sprocket Widt, Output, Transmission 1
A 25 1209995 (0000- ) Seal, Axial, Transmission [199 Vs R] 1
A 26 1209960 (0000- ) Gasket, Steering, Transmission 1
A 27 07259 (0000- ) Fitting, Grease, Str Pm04 .47I 1
A 28 1211952 (0000- ) Tube, 0.74id 1.240d 0.471, Pyu 2
A 29 32492 (0000- ) Washer, Flat, 0.38, Std 7
A 30 39285 (0000- ) Screw, Hex, M10 X 1.50 X 40, 8.8 7
A 31 16960 (0000- ) Screw, Soc, M12 X 1.75 X 40, 12.9 4
A 32 33925 (0000- ) Washer, Flat, M12, Ss 4
v 33 1242744  (0000-U00751 ) Wheel, Drive, Ac, W/O Brake, Gray [Hd] 1
A 9015044 (0000-U00751 ) Tire Assy, Front, Std, Gray [M17] 1
A 9020747*  (0000-U00751 ) OQil Kit, Drive, Afmkt [M17] 1
v 33 1255931 (U00752- ) Wheel, Drive, Ac, W/O Brake, Gray [Hd] 1
A 9015044 (U00752- ) Tire Assy, Front, Std, Gray [M17] 1
A 9020747*  (U00752- ) Oil Kit, Drive, Afmkt [M17] 1

* Requires Tennant True service or an authorized Tennant service provider.

M17 9017383 (12- 2022) 2-25



STANDARD PARTS

Fig. 13 - Drive Wheel Electrical Group

[Te]
@

T

\¥%).

\

A

M17 9017383 (12-2019)

2-26



STANDARD PARTS

356620
Fig. 13 - Drive Wheel Electrical Group

Ref. Part No. Serial Number Description Qty.
1 1074570 (0000- ) Cable Assy, 02ga [T18/T17, Propel] 1
2 39349 (0000- ) Washer, Flat, 0.31, Sae 3
3 32984 (0000- ) Washer, Lock, Int, 0.31 3
4 1075150 (0000- ) Harness, Ele, Propel Motor [M17, T17] 1
5 13773 (0000- ) Sleeve, Nyl, 1.63id 20.0I 1
6 763114 (0000- ) Tie, Cable, 11.3I, 2.75d Max 2
7 1221794 (0000- ) Clamp, Sppt, Wire 4
8 32483 (0000- ) Washer, Flat, 0.25, Sae 5
9 06946 (0000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1

10 06948 (0000- ) Screw, Hex, M6 X 1.00 X 45, 8.8 1
11 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
12 386063 (0000- ) Washer, Flat, 0.25b 1.12d .12, Ss 1
13 1209444 (0000- ) Fastener, 11.00l [Hook & Loop] 1
14 1217751 (0000- ) Clamp, Cable 1
15 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 1
16 386810 (0000- ) Contactor, 36vdc, 100a, Sp, No 1
17 32483 (0000- ) Washer, Flat, 0.25, Sae 2
18 06942 (0000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
19 19324 (0000- ) Washer, Flat, 10, Sae 2
20 32980 (0000- ) Washer, Lock, Int, 10 2
21 01713 (0000- ) Nut, Hex, Std, 10-32, 2
22 39349 (0000- ) Washer, Flat, 0.31, Sae 2
23 32984 (0000- ) Washer, Lock, Int, 0.31 2
24 20170 (0000- ) Nut, Hex, Jam, .31-24 2
25 1225442 (0000- ) Controller, Propel [Ac, 36v, 275a] 1
26 19065 (0000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
27 06927 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
28 07515 (0000- ) Washer, Lock, Int, 0.25, Ss 5
29 32483 (0000- ) Washer, Flat, 0.25, Sae 5
30 06942 (0000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 5
31 1221161 (0000- ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
32 1039998 (0000- ) Inductor, 32.5mml [Ferrite 25-300mhz] (Australia Only) 1
33 1052123 (0000- ) Inductor, 18mmid [225 Imp At 25mhz] (Australia Only) 1
34 1039998 (0000- ) Inductor, 32.5mmid [Ferrite 25-30Mhz] 1

(Europe, Australia, Canada Only)

35 1052126 (0000- ) Inductor, 12.7mmid [156 Imp At 25Mhz]
(Europe, Australia, Canada Only)

w

M17 9017383 (12-2019) 2-27



STANDARD PARTS

Fig. 14 - Rear Wheels and Brake Group

2-28 M17 9017383 (5-2016)



STANDARD PARTS

356423
Fig. 14 - Rear Wheels and Brake Group

Ref. Part No. Serial Number Description Qty.
v 1 54577 (0000- ) Brake Assy, Drum, Mech, 07.9d [6600] 2
A 66211 (0000- ) Shoe Set, Brake [1pick=1pkg] 1
AV 66213 (0000- ) Brake Kit, Repair 1
AA 70161 (0000- ) Shaft 1
A 70158 (0000- ) Spring 2
2 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 12

3 32486 (0000- ) Washer Flat,0.50,Sae 24

4 08711 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI 12
v 9020231 (0000- ) Brake Rod Kit, Afmkt [T17] 2
A 5 1023676 (0000- ) Clevis, Adj, 0.38pin, 0.31-24, PI 2
A 6 76653 (0000- ) Pin, Clevis, 0.37d X 1.00I 2
A 7 08182 (0000- ) Pin, Cotter, .125 X 1.00 4
A 8 20170 (0000- ) Nut, Hex, Jam, .31-24 2
A 9 1207984 (0000- ) Rod, Hex, Thd .31-24, 2-Ended 2
A 10 1023677 (0000- ) Clevis, Adj, 0.38pin, 0.31-24, Lh, PI 2
A 11 630258 (0000- ) Pin, Clevis, 0.38D X 1.00L 2
A 12 32491 (0000- ) Washer, flat, 0.31, Std 4
13 381502 (0000- ) Bearing, Split, 1.00b 4

14 39281 (0000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 4
15 1208106 (0000- ) Plate Widt, Bearing Clamp 2
16 1207436 (0000- ) Cable, Push / Pull, 052.6L .25-28/.25-28 1
17 14595-1 (0000- ) Clevis, Adj, 0.25pin, 0.25-28 Rh, PI 1
18 605070 (0000- ) Pin, Clevis, 0.25d X 0.79I 1
19 08178 (0000- ) Pin, Cotter, .062 X 0.75 1
20 32899 (0000- ) Nut, Hex, Jam, .25-28 1
v 9020263 (0000- ) Tire Assy, Rear, Std (1) [T17] 2
A 21 1212112 (0000- ) Tire, Solid, 15.0 X 5.0, Poly, Std 1
AV 9020265 (0000- )  Wheel Bearing Kit, Rear, Afmkt [T17] 1
AA 22 51338 (0000- ) Bearing, Cup, 2.56d 0.55w 2
AA 23 51339 (0000- ) Bearing, Cone, 1.38b 0.71w 2
AA 24 32969 (0000- ) Washer, Flat, 1.00, Sae 1
AA 25 14242 (0000- ) Nut, Hex, Sltd, 1.00-20 1
AA 26 08202 (0000- ) Pin, Cotter, .125 X 1.75 1
AA 27 54390 (0000- ) Cap, Hub, Dust, 2.57d 0.77I 1
v 9020264 (0000- ) Tire Assy, Rear, High Traction (1) [T17] (Option) 2
A 21 1242235 (0000- ) Tire, Solid, 15.0 X 5.0 [Hi-Traction] 1
AV 9020265 (0000- )  Wheel Bearing Kit, Rear, Afmkt [T17] 1
AA 22 51338 (0000- ) Bearing, Cup, 2.56d 0.55w 2
AA 23 51339 (0000- ) Bearing, Cone, 1.38b 0.71w 2
AA 24 32969 (0000- ) Washer, Flat, 1.00, Sae 1
AA 25 14242 (0000- ) Nut, Hex, Sltd, 1.00-20 1
AA 26 08202 (0000- ) Pin, Cotter, .125 X 1.75 1
AA 27 54390 (0000- ) Cap, Hub, Dust, 2.57d 0.77I 1
28 1207184 (0000- ) Shaft Widt, Brake 1

29 39349 (0000- ) Washer, Flat, 0.31, Sae 4

M17 9017383 (5-2019) 2-29



STANDARD PARTS

Fig. 15 - Sweeping Main Brush Drive Motor Group

2-30 M17 9017383 (10-2021)



STANDARD PARTS

Fig. 15 - Sweeping Main Brush Drive Motor Group

356641

Ref. Part No. Serial Number Description Qty.
1 00911 (0000- ) Key, Sq,0.19 X 0.19, 0.75I 2
2 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 3
3 39279 (0000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 1
4 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
v 9015028 (0000- ) Belt Kit, Swp, Afmkt [M17] 1
A 5 1217546 (0000- ) Belt, Ribbed, 40.51 [Pj07] 1
A 6 1217545 (0000- ) Belt, Ribbed, 29.8I [Pj07] 1
A 7 1221590 (0000- ) Tool, Installation, Belt [M17] 1
8 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 8
9 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
10 1217704  (0000- ) Sheave, 07grv, 1.53pd 0.56b [P]] 2
11 06944 (0000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 4
12 41185 (0000- ) Washer, Flat, Belleville, .25 4
13 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
14 1014328 (0000- )  Key, Sq, 05mm X 05mm, 25mml 2
15 222818 (0000- ) Screw, Set, Soc, 08-32 X 0.25, NI 2
16 1220508 (0000- ) Pulley Assy, Idler 2
17 21198 (0000- ) Screw, Hex, .38-16 X 1.25, G5 2
18 32491 (0000- ) Washer, Flat, 0.31, Std 4
19 1225730 (0000- ) Sheave, 07grv, 2.96pd 0.63b [Pj] 2
v 9015024 (0000- ) Drive Kit, Swp, Afmkt [M17] 1
A 20 1219167 (0000- ) Plate, Drive, Brush, Main, Mach 1
A 21 1218065 (0000- ) Shaft, Drive, Main Sweep 2
A 22 28010 (0000- ) Bearing, Ball, 0.62b 1.38d 0.43w 4
A 23 1219608 (0000- ) Spacer, Brg 2
A 24 01513 (0000- ) Ring, Retaining, Int, 2
A 25 18136 (0000- ) Ring, Retaining, Ext, 0.62d, Basic 2
A 26 01516 (0000- ) Ring, Retaining, Ext, 0.59d, Basic 2
A 27 00911 (0000- ) Key, Sq,0.19 X 0.19, 0.75I 2
A 28 9015028 (0000- ) Belt Kit, Swp, Afmkt [M17]
29 12269 (0000- ) Plug, Drive, Brush, Nyl 2
30 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
31 44906 (0000- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
32 1219303 (0000- ) Wheel, 01.5d 0.88w 0.39b [Uhmw] 1
33 17461 (0000- ) Pin, Clevis, 0.37d X 1.75I 1
34 1219422 (0000- ) Cover, Belt, Drive, Swp 1
35 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
36 1053342 (0000- ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a (See 2
Breakdowns)
39 43500 (0687- ) Chain, Coil, Str, #2/0, 09.0l 07 Link 1
40 41141 (0687- ) Washer, Lock, Int-Ext, 0.31 1
41 09010 (0687- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
42 01685 (0687- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
M17 9017383 (10-2021) 2-31




STANDARD PARTS

Fig. 16 - Sweeping Main Brush Idler Group

2-32 M17 9017383 (2-2021)



STANDARD PARTS

356725
Fig. 16 - Sweeping Main Brush Idler Group

Ref. Part No. Serial Number Description Qty.
1 1219071 (0000- )  Skirt, Sweep, Rh 1
2 1219090 (0000- ) Retainer, Skirt, .12, 1.2w X 16.3|, Gray 1
3 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
4 9021198 (0000-0661 ) Kit, Knob Replace, Main Sweep [M17] 1
5 1219642 (0000- ) Plate Widt, Side 1
6 1219725 (0000- ) Angle Widt 2
7 1014163 (0000- ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 2
8 32491 (0000- ) Washer, Flat, 0.31, Std 8
9 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
10 1219358 (0000- ) Hub WiIdt, Idler 2
11 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
12 1057629 (0000- ) Plug, Idler, Brush [Sgl Brg] 2
13 29558 (0000- ) Pin, Clevis, 0.37d X 1.50I 1
14 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
15 1219303 (0000- ) Wheel, 01.5d 0.88w 0.39b [Uhmw] 1
16 1253707 (0662- ) Knob, Star, 2.20d, M10x1.5x1.11, Yel Nyl 1
17 12317 (0662- ) Screw, Hex, M10 X 1.50 X 30, Ss 1

M17 9017383 (2-2021) 2-33



STANDARD PARTS

Fig. 17 - Sweeping Main Brush Frame Group

M17 9017383 (5-2016)

2-34



STANDARD PARTS

Fig. 17 - Sweeping Main Brush Frame Group

356642

Ref. Part No. Serial Number Description Qty.
1 1217128 (0000- ) Housing WIdt, Brush, Iron Gray 1
2 1219160 (0000- ) Bracket WIdt, Mtg, Skirt, Rear 1
3 1219248 (0000- ) Bracket, Mtg, Skirt 1
4 1218918 (0000- ) Skirt, Hd, Sweep, Rear 1
5 1219236 (0000- ) Skirt, Recycle 1
6 1218322 (0000- ) Knob, Star, 2.75d 4ear, M8x1.25 Fem 1
7 1048353 (0000- ) Strap, Rbr 1
8 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
9 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1

10 1219033 (0000- ) Skirt, Hd, Sweep, Lh 1
11 1219592 (0000- ) Retainer WIdt, Skirt, Lh 1
12 06958 (0000- ) Screw, Hex, M8 X 1.25 X 80, 8.8 2
13 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
14 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 1
15 1219243 (0000- ) Skirt, Deflector 2
16 1219280 (0000- ) Bracket, Retainer 2
17 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
18 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 7
19 1219083 (0000- ) Skirt, Blade, Deflector 1
20 1224157 (0000- ) Retainer Widt, Front 1
21 763147 (0000- ) Screw, Btn, M6 X 1.0 X 20, 10.9, Blk 3
M17 9017383 (5-2016) 2-35




STANDARD PARTS

/)

(i

Fig. 18 - Sweeping Main Brush Skirt Kit

\\
/

/

Ny
7

/

7
i /
'’ \
/

/

/
A
/ \
/ /
/

7/

VA
/ %ﬂv
/ == <

/

/
/ /
\\
\
7y
/

M17 9017383 (5-2016)

2-36



STANDARD PARTS

356664
Fig. 18 - Sweeping Main Brush Skirt Kit

Ref. Part No. Serial Number Description Qty.
v 9015026 (0000- ) Skirt Kit, Swp, Afmkt [M17] 1
A 1 1219071 (0000- )  Skirt, Sweep, Rh 1
A 2 1218918 (0000- ) Skirt, Hd, Sweep, Rear 1
A 3 1219236 (0000- ) Skirt, Recycle 1
A 4 1219033 (0000- ) Skirt, Hd, Sweep, Lh 1

M17 9017383 (5-2016) 2-37



STANDARD PARTS

Fig. 19 - Sweeping Main Brush Seal Kit

M17 9017383 (5-2016)

2-38



STANDARD PARTS

Fig. 19 - Sweeping Main Brush Seal Kit

356665

Ref. Part No. Serial Number Description Qty.
4 9015027 (0000- ) Seal Kit, Swp, Afmkt [M17] 1
A 1 1222527 (0000- ) Seal, Diverter, Rear 1
A 2 1219243 (0000- ) Skirt, Deflector 2
A 3 1219083 (0000- ) Skirt, Blade, Deflector 1
M17 9017383 (5-2016) 2-39




STANDARD PARTS

Fig. 20 - Sweeping Main Brush Lift Group

2-40 M17 9017383 (5-2017)



STANDARD PARTS

356643
Fig. 20 - Sweeping Main Brush Lift Group

Ref. Part No. Serial Number Description Qty.
v 9015025 (0000- ) Lift Arm Kit, Swp, Afmkt [M17] 1
A 1 1217151 (0000- ) Lift Widt, Main Swp 1
A 2 1224133  (0000- ) Bearing, Self Align, 0.50b 1.00d 3
A 3 1224134  (0000- ) Bearing, Self Align, 0.67b 1.18d 1
4 32486 (0000- ) Washer Flat,0.50,Sae 11
5 08711 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI 2
6 51534 (0000- ) Pin, Clevis, 0.50d X 2.00I 2
7 08236 (0000- ) Pin, Cotter, .156 X 1.25 2
8 73377 (0000- ) Screw, Hex, M12 X 1.75 X 60, 10.9 1
9 1222016 (0000- ) Sleeve, P/M, Fing, 0.50b 1.10/0.66d 0.9l 1
10 394349 (0000- ) Screw, Hex, M12 X 1.75 X 45, 10.9 1
11 1222738  (0000- ) Spring, Extn, 1.820d 0.28wir 11.24| 1
12 1013281 (0000- ) Sleeve, P/M, 0.41b 0.73d 1.31 [430ss] 1
13 16930 (0000- ) Screw, Hex, M10 X 1.50 X 50, 8.8 1
14 32492 (0000- ) Washer, Flat, 0.38, Std 4
15 1222845 (0000- ) Bolt, Eye, .50-13 X 4.44 X .34eye 1
16 25015 (0000- ) Nut, Hex, Std, .50-13 2
17 1206470 (0000- ) Actuator, 36vdc, 5.00strk, 1100Ib 1
18 46657 (0000- ) Pin, Clevis, 0.37d X 1.25I 1
19 08179 (0000- ) Pin, Cotter, .094 X 1.00 1
20 1224712 (0000- ) Pin, Clevis, .38d X 2.25I, [4340] 1
21 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
22 1220450 (0000- ) Pad, Stop, Pye 1
23 09062 (0000- ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 2
24 363976 (0000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, Fl 1
25 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
26 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
27 1227424 (0000- ) Rod-End, M10x1.5lh Fem 10.0b 2
28 1219573 (0000- ) Rod-End, M10x1.5rh Fem 2
29 1217152 (0000- ) Rod, Hex, M10, 05.12l, St 2
30 09775 (0000- ) Nut, Hex, Std, M10-1.5, Ss 2
31 07787 (0000- ) Nut, Hex, Std, M10 X 1.50, Ss 2
32 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4
33 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
34 1227790 (0000- ) Sleeve, .39b .650d 6.35I 4
35 1228214 (0000- ) Screw, Soc, N10 X 1.50 X 45, 12.9 2

M17 9017383 (12-2019) 2-41



STANDARD PARTS

Fig. 21 - Sweeping Side Brush Lift Group, Right Side

M17 9017383 (5-2016)

2-42



STANDARD PARTS

356629
Fig. 21 - Sweeping Side Brush Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1221456 (0000-0499 ) Housing Widt, Swp Sb, Rh 1
1 1239504 (0500- ) Housing Widt, Swp Sb, Rh 1
2 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 7
3 1201500 (0000- ) Actuator, 36vdc, 2.75strk, 450lb 1
4 46657 (0000- ) Pin, Clevis, 0.37d X 1.25I 1
5 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 7
6 08236 (0000- ) Pin, Cotter, .156 X 1.25 5
7 1221017 (0000- ) Cable, Lift, .19d 09.50! .38eye /.38eye 1
8 57598 (0000- ) Pin, Clevis, 0.37d X 3.25I 1
9 369781 (0000- ) Pulley, Cable, 1.5d Nyl 1

10 222460 (0000- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 1
11 54400 (0000- ) Bracket, Angle, Keeper, Cable 1
12 06955 (0000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
13 1221016 (0000- ) Bracket, Pivot 1
14 49914 (0000- ) Pin, Clevis, 0.37d X 4.00I 1
15 1223797 (0000- ) Bolt, Carriage, M8 X 1.25 X 80, FI 1
16 1217835 (0000- ) Spring, Cmpr, 0.750d .17wir 02.5I 1
17 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
18 1221530 (0000- ) Arm WiIdt, Lift 1
19 51528 (0000- ) Pin, Clevis, 0.50d X 2
20 1226407 (0000- ) Spring, Extn, 0.940d 0.085wir 2.00I 1
21 1221611 (0000- ) Bolt, Eye, M10 X 1.5 X 040mm, 10.00 Eye 1
22 763064 (0000- ) Nut, Hex, Jam, M10 X 1.5, [Din439] 2
23 1206722 (0000- ) Sleeve, P/M, 0.25b 0.38d 0.8l 1
24 06946 (0000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1
25 32483 (0000- ) Washer, Flat, 0.25, Sae 2
26 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
27 1221486  (0000- ) Link, Pivot, Lower 1
28 222516 (0000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 2
29 1221023 (0000- ) Mount WIdt, Motor, Rh 1
30 32485 (0000- ) Washer, Flat, 0.38, Sae 2
31 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
32 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
33 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

M17 9017383 (5-2019) 2-43



STANDARD PARTS

Fig. 22 - Sweeping Side Brush Motor Group, Right Side

2-44 M17 9017383 (12-2016)



STANDARD PARTS

356628
Fig. 22 - Sweeping Side Brush Motor Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1217201 (0000- ) Motor, Ele, 36vdc 0070rpm 60w 1
2 1238366 (0000- ) Guard, Brush, Side 1
3 19066 (0000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
4 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1250678 (0000- ) Spacer, Brush 1
6 1017441 (0000- ) Plate, Adapter, Brush 1
7 11398 (0000- ) Pin, Roll, .250d X 2.00I, .250/.256 1
8 1017802 (0000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1
9 02942 (0000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1

10 1227460 (0000- ) Cover, Thread, M5 4

M17 9017383 (2-2021) 2-45



STANDARD PARTS

Fig. 23 - Sweeping Side Brush Lift Group, Left Side

2-46 M17 9017383 (5-2016)



STANDARD PARTS

356631
Fig. 23 - Sweeping Side Brush Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1221457  (0000-0499 ) Housing WIdt, Swp Sb, Lh 1
1 1239505 (0500- ) Housing Widt, Swp Sb, Lh 1
2 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 7
3 1201500 (0000- ) Actuator, 36vdc, 2.75strk, 450lb 1
4 46657 (0000- ) Pin, Clevis, 0.37d X 1.25I 1
5 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 7
6 08236 (0000- ) Pin, Cotter, .156 X 1.25 5
7 1221017 (0000- ) Cable, Lift, .19d 09.50! .38eye /.38eye 1
8 57598 (0000- ) Pin, Clevis, 0.37d X 3.25I 1
9 369781 (0000- ) Pulley, Cable, 1.5d Nyl 1

10 222460 (0000- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 1
11 54400 (0000- ) Bracket, Angle, Keeper, Cable 1
12 06955 (0000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
13 1221016 (0000- ) Bracket, Pivot 1
14 49914 (0000- ) Pin, Clevis, 0.37d X 4.00I 1
15 1223797 (0000- ) Bolt, Carriage, M8 X 1.25 X 80, FI 1
16 1217835 (0000- ) Spring, Cmpr, 0.750d .17wir 02.5I 1
17 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
18 1221530 (0000- ) Arm WiIdt, Lift 1
19 51528 (0000- ) Pin, Clevis, 0.50d X 2
20 1226407 (0000- ) Spring, Extn, 0.940d 0.085wir 2.00I 1
21 1221611 (0000- ) Bolt, Eye, M10 X 1.5 X 040mm, 10.00 Eye 1
22 763064 (0000- ) Nut, Hex, Jam, M10 X 1.5, [Din439] 2
23 1206722 (0000- ) Sleeve, P/M, 0.25b 0.38d 0.8l 1
24 06946 (0000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1
25 32483 (0000- ) Washer, Flat, 0.25, Sae 2
26 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
27 1221486  (0000- ) Link, Pivot, Lower 1
28 222516 (0000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 2
29 1221203 (0000- ) Mount WIdt, Motor, Lh 1
30 32485 (0000- ) Washer, Flat, 0.38, Sae 2
31 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
32 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
33 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

M17 9017383 (5-2019) 2-47



STANDARD PARTS

Fig. 24 - Sweeping Side Brush Motor Group, Left Side

2-48 M17 9017383 (12-2016)



STANDARD PARTS

356630
Fig. 24 - Sweeping Side Brush Motor Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1217685 (0000- ) Motor, Ele, 36vdc 0070rpm 60w, Lh 1
2 1238366 (0000- ) Guard, Brush, Side 1
3 19066 (0000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
4 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1250678 (0000- ) Spacer, Brush 1
6 1017441 (0000- ) Plate, Adapter, Brush 1
7 11398 (0000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
8 1017802 (0000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1
9 02942 (0000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1

10 1227460 (0000- ) Cover, Thread, M5 4

M17 9017383 (2-2021) 2-49



STANDARD PARTS

Fig. 25 - Scrub Head Lift Group

2-50 M17 9017383 (12-2016)



STANDARD PARTS

Ref. Part No.
1206470
29584
44906
9020250
4 1233055
5 1037827
6 04928
7
8

W N =

1205133

16879
9 08712
10 1209769
11 1208208
12 59668
13 1212623
14 35843
15 09741
16 1210262
17 1210177
18 06969
19 1210179
20 222260
21 9020251
22 1210630
23 1210624
24 9020253
25 1210630
26 1210624

| G N I RN

> 1>

Fig. 25 - Scrub Head Lift Group

Serial Number

— v e e e e e e e e e N N e S N e N S N S S S~ N

Description

Actuator, 36vdc, 5.00strk, 1100Ib

Pin, Clevis, 0.37d X 2.00I

Pin, Cotter, Hair, 0.38d .093 Wir

Link Assy, Lift, Head, Afmkt [T17]
Arm Widt, Lift

Bushing, Fing, 0.88b 1.0d 0.37I
Bushing, Fing, 0.50b 0.59d 0.38|
Pad, Stop, Rbr

Screw, Flt, Soc, M6 X 1.00 X 20, 10.9
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Bellcrank, Spring, Machined

Spring, Cmpr, 1.250d Flat Wir 02.5I
Pin, Clevis, 0.50d X 4.50I

Screw, Hex, M12 X 1.75 X 180, 8.8
Washer, Flat, 0.53b 1.50d .19, Sitl
Nut, Hex, Lock, M12 X 1.75, NI, Ss
Sleeve, P/M, 0.50b 0.87d 0.6l [430ss]

Sleeve, P/M, Fing, 0.50b 1.25/0.75d 0.4l

Screw, Hex, M12 X 1.75 X 40, 8.8
Washer, Flat, 0.50b 1.25d 0.8, Stl, PI
Pin, Clevis, 0.37d X 2.25I

Plate Assy, Side, Head, Afmkt [T17]
Bushing, Fing, 0.88b 1.0d 0.50I
Bushing, Fing, 1.25b 1.41d 0.50I
Plate Assy, Side, Head, Afmkt [T17]
Bushing, Fing, 0.88b 1.0d 0.50I
Bushing, Fing, 1.25b 1.41d 0.50I

356437

Qty.

—_ e e el el a2 OO DE TN, L, DL OO,

M17 9017383 (5-2019)

2-51




STANDARD PARTS
Fig. 26 — Scrub Head and Drive Motor Group, Disk

2-52 M17 9017383 (12-2022)



STANDARD PARTS

356436
Fig. 26 - Scrub Head and Drive Motor Group, Disk

Ref. Part No. Serial Number Description Qty.

1 1222545 (0000- ) Head WIdt, Disk 1

2 9016496 (0000- 0195 ) Valve Kit, Replacement 36V Hi Flow 1

2 1076691 (0196- ) Valve, Water, Solenoid - 36v 1

3 74455 (0000- )  Screw, Hex, M6 X 1.00 X 12, Fmg 2

4 1205131 (0000- ) Manifold, Soltn 1

5 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56- 1.06d, .56w 3

6 1011409 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 01ft 2

7 1210667 (0000- ) Washer, Flat, 0.5b 1.5d .12, Stl, PI 2

8 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2

9 1045041 (0000- ) Hose, Afmkt, Pvc, Wir, 0.75 Id, 03Ft, Clr 1

10 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2

11 222158 (0000- ) Screw, Hex, M6 X 1.00 X 10, Fmg 2

v 9020238 (0000- ) Motor Assy, Disk, Afmkt [T17] 2
A 12 1204356 (0000- ) Motor, Ele, 36vdc, 350 Rpm 1.5hp Gear 1
A 13 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
A 14 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 5
A 15 377364 (0000- ) Hub, Drive, Brush, Disk, 0.75b [6t] 1
A 16 00928 (0000- ) Key, Sq, 0.25 X 0.25, 1.00l 1
A 17 41186 (0000- ) Washer, Flat, Belleville, .31 1
A 18 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
v 9020242 (0000- ) Skirt Kit, Disk, Afmkt [T17] 1
A 19 1204458 (0000- ) Skirt, Rbr, Rear 1
A 20 1204460 (0000- ) Skirt, Rbr, Front 1
A 21 72968 (0000- ) Rivet, Plstc, .250d X 0.90 20
22 1210660 (0000- ) Pivot, Lift 2

M17 9017383 (12-2022) 2-53



STANDARD PARTS

Fig. 27 — Scrub Head Frame Group, Cylindrical

70 Nm
(50 ft Ib)

M17 9017383 (5-2017)

2-54



STANDARD PARTS

356461

Fig. 27 - Scrub Head Frame Group, Cylindrical

Ref. Part No. Serial Number Description Qty.

1 1213161 (0000- ) Housing WIdt, Scb, Cyl 1

2 1205011 (0000- ) Clamp Bracket, Distribution 1

3 223198 (0000- ) Screw, Hex, M5 X 0.80 X 10, Fmg 2

4 1205010 (0000- ) Manifold, Bar, Spray 1

5 9016496 (0000-0195 ) Valve Kit, Replacement 36V Hi Flow 1

5 1076691 (0196- ) Valve, Water, Solenoid - 36v 1

6 74455 (0000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2

7 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3

8 1045041 (0000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 03ft, Clr 1

9 1210618 (0000- ) Pivot Widt 2

10 41143 (0000- ) Washer, Lock, Int-Ext, 0.50 2

11 06971 (0000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 2

12 1210179 (0000- ) Washer, Flat, 0.50b 1.25d 0.8, Stl, PI 2

13 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 3

v 9020215 (0000- ) Tray Kit, Debris, Cyl, Afmkt [T17] 1
A 14 1207108 (0000- ) Hopper, Debris, Trimmed 1
A 15 1207126 (0000- ) Angle, Stl, Perforated .03 1
A 16 1207127  (0000- ) Lip, Tray, Debris 1
A 17 68567 (0000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 6
A 18 1227455 (0000- ) Bracket, Sppt, Debris Tray [T17/M17] 1

M17 9017383 (12-2019) 2-55



STANDARD PARTS

Fig. 28 — Scrub Head Drive Motors Group, Cylindrical

2-56 M17 9017383 (5-2016)



STANDARD PARTS

356462
Fig. 28 - Scrub Head Drive Motors Group, Cylindrical

Ref. Part No. Serial Number Description Qty.
4 9020235 (0000- ) Panel Assy, Cyl, Afmkt [T17] 2
A 1 1204637 (0000- ) Plate, Side, Wrap 1
A 2 1204634 (0000- ) Spacer, Brg 1
A 3 46390 (0000- ) Bearing, Ball, 0.79b 1.85d 0.55w 3
A 4 1204643 (0000- ) Shaft, Drive, Brush 1
A 5 1204881 (0000- ) Plug, Drive, Brush 1
A 6 00911 (0000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
A 7 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 8 41186 (0000- ) Washer, Flat, Belleville, .31 2
A 9 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
A 10 1204639 (0000- ) Sheave, 09grv, 4.13pd 0.75b [Pj] 1
A 11 1204640  (0000- ) Belt Kit, Drive 1
AV 9020245 (0000- ) Cover Kit, Belt, Cyl, Afmkt [T7] (2 Kits Required) 1
AA 12 1204880 (0000- ) Gasket, Belt, Cover 1
AA 13 1204642 (0000- ) Cover, Belt 1
AA 14 1034731 (0000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
AV 9020240 (0000- ) Door Assy, Idler, Cyl, Afmkt [T17] (2 Kits Required) 2
AA 15 1204790 (0000- ) Plug, Idler, Brush 1
AA 16 26428 (0000- ) Ring, Retaining, Ext, 0.75d, Hd 1
AA 17 1056838 (0000- ) Retainer, Brg, Iron Gray 1
AA 18 09738 (0000- ) Screw, Hex, M5 X 0.80 X 12, Ss 4
AA 19 1204791 (0000- ) Cam, Adj, Brush 1
AA 20 09028 (0000- ) Screw, Hex, M10 X 1.50 X 25, Ss 1
AA 21 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
AA 22 1204441 (0000- ) Cover, Plug, Idler 1
AA 23 1066397 (0000- ) Latch 1
AA 24 49697 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 3
AA 25 386274 (0000- ) Hook WiIdt, Latch 1
AA 26 50335 (0000- ) Nut, Hex, Std, M5 X 0.80, 8 2
A 27 09007 (0000- ) Screw, Hex, M6 X 1.00 X 25, Ss 5
A 28 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 5
A 29 1212849 (0000- ) Tool, Installation, Belt 1
4 9020239 (0000- ) Motor Assy, Cyl, Afmkt [T17] 2
A 30 1204638 (0000- ) Sheave, 09grv, 1.18pd 0.55b [Pj] 1
A 31 1014328 (0000- ) Key, Sg, 05mm X 05mm, 25mml 1
A 32 222818 (0000- ) Screw, Set, Soc, 08-32 X 0.25, NI 1
A 33 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
A 34 41185 (0000- ) Washer, Flat, Belleville, .25 1
A 35 06944 (0000- ) Screw, Hex, M6 X 1.00 X 16 1
A 36 15678 (0000- ) Screw, Hex, M6 X 1.00 X 16, Ss 4
A 37 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
A 38 1204357 (0000- ) Motor, Ele, 36vdc, 1750 Rpm 1.5hp 1
v 9020237 (0000- ) Belt, Kit, Cyl, Afmkt [T17] 2
A 39 1204640 (0000- ) Belt, Drive 1
A 40 1212849 (0000- ) Tool, Installation, Belt 1

M17 9017383 (4-2020) 2-57



STANDARD PARTS

Fig. 29 - Scrub Head Side Squeegee Group, Right Hand (0000-U00837)

2-58 M17 9017383 (12-2022)



STANDARD PARTS

356621 - CE
Fig. 29 - Scrub Head Side Squeegee Group, Right Hand (0000-U00837)
Ref. Part No. Serial Number Description Qty.
v 9013756 (0000-U00837 ) Squeegee Kit, Side, Rh 1
A 1 1216949 (0000-U00837 ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (0000-U00837 ) Guide, Sqge, Side 1
A 3 1045487 (0000-U00837 ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (0000-U00837 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216950 (0000-U00837 ) Holder WiIdt, blade, Rh 1
A 6 1213211 (0000-U00837 ) Blade, Sqge, Side, Linatex 1
7 1213093 (0000-U00837 ) Bracket WIdt, Pivot, Sqge 1
8 51538 (0000-U00837 ) Pin, Clevis, 0.50d X 5.00l 1
9 08236 (0000-U00837 ) Pin, Cotter, .156 X 1.25 1
v 9020243 (0000-U00837 ) Arm Kit, Sqge, Front, Rh, Afmkt 1
A 10 1213061 (0000-U00837 ) Arm WIdt, Front, Rh 1
A 11 71607 (0000-U00837 ) Bushing, Sleeve, 0.63b 0.72d 0.38lI 1
A 12 1070222 (0000-U00837 ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 13 64425 (0000-U00837 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (0000-U00837 ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (0000-U00837 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (0000-U00837 ) Pin, Roll, .250d X 0.75l, .250/.256 1
A 17 25735 (0000-U00837 ) Bushing, Fing, 0.63b 0.75d 0.38lI 1
A 18 04846 (0000-U00837 ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
A 19 386088 (0000-U00837 ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (0000-U00837 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 21 363469 (0000-U00837 ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 22 10120 (0000-U00837 ) Clevis, 0.31d X 0.75I 1
23 386391 (0000-U00837 ) Bracket, Latch, Dbl Scb, Sqge, Side 1
24 80491 (0000-U00837 ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
v 9020244 (0000-U00837 ) Arm Kit, Sqge, Rear, Rh, Afmkt 1
A 25 1213060 (0000-U00837 ) Arm WIdt, Rear, Rh 1
A 26 71607 (0000-U00837 ) Bushing, Sleeve, 0.63b 0.72d 0.38lI 2
A 27 1070222 (0000-U00837 ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 28 64425 (0000-U00837 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 29 17404 (0000-U00837 ) Pin, Roll, .250d X 0.75l, .250/.256 1
A 30 09291 (0000-U00837 ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 31 01686 (0000-U00837 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 32 386088 (0000-U00837 ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 33 07786 (0000-U00837 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 34 363469 (0000-U00837 ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 35 10120 (0000-U00837 ) Clevis, 0.31d X 0.75I 1
36 1065134 (0000-U00837 ) Latch, Cmpr, Yel Grip 1
37 16735 (0000-U00837 ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
38 08713 (0000-U00837 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
39 64425 (0000-U00837 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
40 1213266 (0000-U00837 ) Blade, Sqge, Side, Urethane (Option) 1
40 1213267 (0000-U00837 ) Blade, Sqge, Side, Rubber (Option) 1
41 01684 (0000-U00837 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
42 15678 (0000-U00837 ) Screw, Hex, M6 X 1.00 X 16, Ss 1
43 08712 (0000-U00837 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
44 1213007 (0000-U00837 ) Arm WiIdt, Rh 1
45 1243007 (0000-U00837 ) Gasket, Cushion, Side Squeegee Door 1
M17 9017383 (12-2022) 2-59




STANDARD PARTS

Fig. 30 — Scrub Head Side Squeegee Group, Right Hand (U00838- )

2-60 M17 9017383 (12-2022)



STANDARD PARTS

Ref.

| S N I RN

©CoOoO~NOOOGaO PPN —

| N I O N I S B N RN
—
o

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
40
41
42
43

| 2 N S i B N S i SN

Fig. 30 - Scrub Head Side Squeegee Group, Right Hand (U00838-

Part No.
9013756
1216949
1211884
1045487
09739
1216950
1213211
1213093
51538
08236
9021823
1258245
71607
1070222
64425
09291
01686
17404
363469
04846
386088
07786
1258619
1243007
386391
80491
9021825
1258245
71607
1070222
64425
17404
09291
01686
386088
07786
363469
1258728
1065134
16735
08713
64425
1213266
1213267
01684
15678
08712

Serial Number

(
(
(
(

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
uU00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-

e e v e e e N v e e v e e n v e e e e e n v e e e e e n e e e e e S e e S S e S S N S S

Description

Squeegee Kit, Side, Rh

Retainer Assy, Side Sqge, With Latch
Guide, Sqge, Side

Screw, Pan, Phl, M5 X 0.80 X 16, Blk
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Holder WIdt, blade, Rh

Blade, Sqge, Side, Linatex

Bracket WIdt, Pivot, Sqge

Pin, Clevis, 0.50d X 5.00I

Pin, Cotter, .156 X 1.25

Arm Kit, Sqge, Front, Afmkt [T17]
Bellcrank, Lift, Sqge

Bushing, Sleeve, 0.63b 0.72d 0.38I
Nut, T, M10 X 1.50 X 15.800d X 13.5I
Washer, Thrust, 0.61b 1.25d .06, Fgl
Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Pin, Roll, .250d X 0.75l, .250/.256
Spring, Extn, 0.750d 0.10wir 03.0I
Washer, Thrust, 0.79b 1.42d 0.06[Garlok]
Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye
Nut, Hex, Std, M8 X 1.25, Ss
Sleeve, .40b .75d .24l

Gasket, Cushion, Side Squeegee Door
Bracket, Latch, Dbl Scb, Sqge, Side
Sleeve, P/M, 0.25b 0.38d 0.2 [430ss]
Arm Kit, Sqge, Rear, Afmkt
Bellcrank, Lift, Sqge

Bushing, Sleeve, 0.63b 0.72d 0.38I
Nut, T, M10 X 1.50 X 15.800d X 13.5I
Washer, Thrust, 0.61b 1.25d .06, Fgl
Pin, Roll, .250d X 0.75l, .250/.256
Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye
Nut, Hex, Std, M8 X 1.25, Ss

Spring, Extn, 0.750d 0.10wir 03.0I
Arm Widt, Rh

Latch, Cmpr, Yel Grip

Screw, Hex, M8 X 1.25 X 16, 8.8

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Thrust, 0.61b 1.25d .06, Fgl
Blade, Sqge, Side, Urethane (Option)
Blade, Sqge, Side, Rubber (Option)
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 16, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss

)

356621 - CE

Qty.

B T = = N % TN & TN o JREE N U N o T S N T o T N @ x B 1 T | R e N O Y A O = N G e e N L T ) T 1 T 1 T S e S e = T L S I | & e G A Y

M17 9017383 (12-2022)

2-61




STANDARD PARTS
Fig. 31 — Scrub Head Side Squeegee Group, Left Hand (0000-U00837)

2-62 M17 9017383 (12-2022)



STANDARD PARTS

356622 - CE
Fig. 31 - Scrub Head Side Squeegee Group, Left Hand (0000-U00837)
Ref. Part No. Serial Number Description Qty.
v 9013757 (0000-U00837 ) Squeegee Kit, Side, Lh 1
A 1 1216949 (0000-U00837 ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (0000-U00837 ) Guide, Sqge, Side 1
A 3 1045487 (0000-U00837 ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (0000-U00837 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216951 (0000-U00837 ) Holder WiIdt, Blade, Lh 1
A 6 1213211 (0000-U00837 ) Blade, Sqge, Side, Linatex 1
7 1213093 (0000-U00837 ) Bracket WIdt, Pivot, Sqge 1
8 51538 (0000-U00837 ) Pin, Clevis, 0.50d X 5.00l 1
9 08236 (0000-U00837 ) Pin, Cotter, .156 X 1.25 1
v 9013046 (0000-U00837 ) Arm Kit, Sqge, Front, Lh, Afmkt 1
A 10 1213244 (0000-U00837 ) Arm WIdt, Front, Lh 1
A 11 1070222 (0000-U00837 ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 12 71607 (0000-U00837 ) Bushing, Sleeve, 0.63b 0.72d 0.38l 1
A 13 64425 (0000-U00837 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (0000-U00837 ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (0000-U00837 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (0000-U00837 ) Pin, Roll, .250d X 0.75l, .250/.256 1
A 17 25735 (0000-U00837 ) Bushing, FIng, 0.63b 0.75d 0.38l 1
A 18 04846 (0000-U00837 ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
A 19 386088 (0000-U00837 ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (0000-U00837 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 21 363469 (0000-U00837 ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 22 10120 (0000-U00837 ) Clevis, 0.31d X 0.75I 1
23 386391 (0000-U00837 ) Bracket, Latch, Dbl Scb, Sqge, Side 1
24 80491 (0000-U00837 ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
25 01684 (0000-U00837 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 15678 (0000-U00837 ) Screw, Hex, M6 X 1.00 X 16, Ss 1
27 08712 (0000-U00837 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
v 9013047 (0000-U00837 ) Arm Kit, Sqge, Rear, Lh, Afmkt 1
A 28 1213243 (0000-U00837 ) Arm WIdt, Rear, Lh 1
A 29 71607 (0000-U00837 ) Bushing, Sleeve, 0.63b 0.72d 0.38l 2
A 30 1070222 (0000-U00837 ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 31 64425 (0000-U00837 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 32 17404 (0000-U00837 ) Pin, Roll, .250d X 0.75l, .250/.256 1
A 33 09291 (0000-U00837 ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 34 01686 (0000-U00837 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 35 386088 (0000-U00837 ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 36 07786 (0000-U00837 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 37 363469 (0000-U00837 ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 38 10120 (0000-U00837 ) Clevis, 0.31d X 0.75I 1
39 1065134 (0000-U00837 ) Latch, Cmpr, Yel Grip 1
40 16735 (0000-U00837 ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
41 08713 (0000-U00837 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
42 64425 (0000-U00837 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
43 1213266 (0000-U00837 ) Blade, Sqge, Side, Urethane (Option) 1
43 1213267 (0000-U00837 ) Blade, Sqge, Side, Rubber (Option) 1
44 1213228 (0000-U00837 ) Arm Widt, Lh 1
45 1243007 (0000-U00837 ) Gasket, Cushion, Side Squeegee Door 1
M17 9017383 (12-2022) 2-63




STANDARD PARTS

Fig. 32 — Scrub Head Side Squeegee Group, Left Hand (U00838- )

39
8
- 22 /Q\
33 ~O %
36 — e S
=y Y
\ 34 RS2
' 14 oo 38 @\
o 15 6

. 40 e
LA JYIS .
1 '\% - %“ g N

~ a_ i 32
HE-VAN OLX
e (ﬂ VA
< | . @) - S C \@?ﬁ
7
FRONT

2-64 M17 9017383 (12-2022)



STANDARD PARTS

Ref.

| S N I RN

©CoOo~NOOOGOaO PPN —

| N I O N I S B N RN
—
o

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
43

[ I S i B N N i RN

Fig. 31 - Scrub Head Side Squeegee Group, Left Hand (U00838-

Part No.
9013757
1216949
1211884
1045487
09739
1216951
1213211
1213093
51538
08236
9021823
1258245
1070222
71607
64425
09291
01686
17404
363469
04846
386088
07786
386391
1258619
1243007
80491
01684
15678
08712
9021825
1258245
71607
1070222
64425
17404
09291
01686
386088
07786
363469
1258400
1065134
16735
08713
64425
1213266
1213267

Serial Number

(
(
(
(

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
U00838-
u00838-
u00838-
uU00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-
u00838-

e e e e e e v e e e e e n v e e e e e n e e e e e e n e S e e e e e e S S e S S N S S

Description

Squeegee Kit, Side, Lh

Retainer Assy, Side Sqge, With Latch
Guide, Sqge, Side

Screw, Pan, Phl, M5 X 0.80 X 16, Blk
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Holder WIdt, Blade, Lh

Blade, Sqge, Side, Linatex

Bracket WIdt, Pivot, Sqge

Pin, Clevis, 0.50d X 5.00I

Pin, Cotter, .156 X 1.25

Arm Kit, Sqge, Front, Afmkt
Bellcrank, Lift, Sqge

Nut, T, M10 X 1.50 X 15.800d X 13.5I
Bushing, Sleeve, 0.63b 0.72d 0.38I
Washer, Thrust, 0.61b 1.25d .06, Fgl
Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Pin, Roll, .250d X 0.75l, .250/.256
Spring, Extn, 0.750d 0.10wir 03.0I
Washer, Thrust, 0.79b 1.42d 0.06[Garlok]
Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye
Nut, Hex, Std, M8 X 1.25, Ss
Bracket, Latch, Dbl Scb, Sqge, Side
Sleeve, .40b .75d .24l

Gasket, Cushion, Side Squeegee Door
Sleeve, P/M, 0.25b 0.38d 0.2 [430ss]
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 16, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Arm Kit, Sqge, Rear, Afmkt
Bellcrank, Lift, Sqge

Bushing, Sleeve, 0.63b 0.72d 0.38I
Nut, T, M10 X 1.50 X 15.800d X 13.5I
Washer, Thrust, 0.61b 1.25d .06, Fgl
Pin, Roll, .250d X 0.75l, .250/.256
Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye
Nut, Hex, Std, M8 X 1.25, Ss

Spring, Extn, 0.750d 0.10wir 03.0I
Bracket WIdt, Lh

Latch, Cmpr, Yel Grip

Screw, Hex, M8 X 1.25 X 16, 8.8

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Thrust, 0.61b 1.25d .06, Fgl
Blade, Sqge, Side, Urethane (Option)
Blade, Sqge, Side, Rubber (Option)

)

356622 - CE

Qty.

—_ = PO NN = =2 2 N = PN =0TNDON = = N NN =2 =TMTNOMNDMN—-2DN—= 1 ddadadaa NN

M17 9017383 (12-2022)

2-65




STANDARD PARTS

Fig. 33 - Plastic Hopper and Bumper Group

M17 9017383 (5-2019)

2-66



STANDARD PARTS

356633
Fig. 33 - Plastic Hopper and Bumper Group

Ref. Part No. Serial Number Description Qty.
1 1214545 (0000- ) Hopper, Trimmed 1
2 1216943 (0000- ) Bracket WIdt, Hppr 1
3 06415 (0000- ) Screw, FIt, Soc, M6 X 1.00 X 25, 10.9 5
4 1036892 (0000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
5 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
6 32490 (0000- ) Washer, Flat, 0.25, Std 4
7 1217821 (0000- ) Angle Widt, Hppr 1
8 763147 (0000- ) Screw, Btn, M6 X 1.0 X 20, 10.9, Blk 6
9 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6

10 1216858 (0000- ) Plate Widt, Mtg, Hppr, Lh 1
11 1216819 (0000- ) Bracket Widt, Sppt, Hppr 2
12 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 4
13 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
14 1216980 (0000- ) Bracket WIdt, Sppt, Hppr 1
15 1016399 (0000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 4
16 140027 (0000- ) Washer, Flat, 0.35b 0.75d .04, Ss 4
17 09770 (0000- ) Screw, Hex, M10 X 1.50 X 25, NI, Ss 6
18 32492 (0000- ) Washer, Flat, 0.38, Std 6
19 1216839 (0000- ) Plate Widt, Mtg, Hppr, Rh 1
20 1216961 (0000- ) Bracket WIdt, Sppt, Hppr 1
21 9015620 (0000-MAR 17 ) Bumper Kit, Afmkt [M17] 1
21 1227172 (MAR 17- ) Bumper Widt, Front 1
22 1223190 (0000- ) Bracket, Bmpr, Hppr Mtg 2
23 1221370 (0000- ) Plate, Bmpr, Mount 2
24 59658 (0000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 4
25 12333 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
26 33948 (0000- ) Washer, Flat, 0.38, Fendr 4
27 1219157 (0000- ) Plug, Hole, Rnd, 1.75h .18-.25, Blk Nyl 2

M17 9017383 (5-2019) 2-67



STANDARD PARTS

Fig. 34 - Hopper Cover Group

2-68 M17 9017383 (5-2019)



STANDARD PARTS

356638 - CE
Fig. 34 - Hopper Cover Group
Ref. Part No. Serial Number Description Qty.
4 1 9015015 (0000- ) Cover Kit, Hppr, Afmkt [M17] 1
A 2 1204077 (0000- ) Nameplate, Tennant, Domed 1
3 09759 (0000- ) Screw, FIt, Soc, M6 X 1.00 X 12, 10.9 2
4 1217547 (0000- ) Plate, Magnet, Cover, Hppr 2
5 1202779 (0000- ) Magnet, Latch, Brush Door 2
6 19312 (0000- ) Nut, Hex, Std, .25-20 4

M17 9017383 (5-2019) 2-69



STANDARD PARTS

Fig. 35 - Hopper Lift Arm Group

2-70 M17 9017383 (2-2021)



STANDARD PARTS

Ref.

> > J

OO0 WN =

>
~

10
11
12
13
14
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

Part No.
9015019
1215689
42120-1
59542
1217080
35529
1228461
9015020
386801
1217649
87147
1218178
1036892
08708
32490
9015022
9015021
1218042
23788-1
1218881
00926
1217120
1215693
1227026
1225382
1252390
763065
1218038
06957
08709
1218041
23788
1210807
13766
58359
59965
1220927
09738
01683
09739
35529
07259

Fig. 35 - Hopper Lift Arm Group

Serial Number

—— e N e v e e v e e v v e n e e n e e e e e e n e S e e e S n e S N N S S N S S

Description

Arm Kit, Lift, Hppr, Afmkt [M17]

Arm WiIdt, Hppr

Bearing, Self Align, 1.25b 2.00d

Ring, Retaining, Int, 2.00d

Bearing, Ball, 1.00b 2.05d .811w 2row
Bushing, Sleeve, 1.00b 1.13d 0.99I, Fgl
Fitting, Grease, Str Pm1.125L
Sprocket Kit, Hppr, Afmkt [M17]
Bearing, Sleeve, 1.75id

Sprocket, 18tooth, Dbl

Ring, Retaining, Ext, 1.75d, Hd

Clip, Spring, Prop Arm

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems
Nut, Hex, Lock, M6 X 1.00, NI

Washer, Flat, 0.25, Std

Arm Kit, Prop, Ce, Afmkt [M17]

Arm Kit, Prop, Tj, Afmkt [M17]

Pin, Arm, Prop Rod

Ring, Retaining, Ext, 0.75d

Spring, Extn, 0.700d .09wir 3.9l

Key, Sq, 0.25 X 0.25, 0.75I

Sprocket, 40, 18tooth, 1.00b

Cover Widt, Cross Tube

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems, Lock
Cylinder, Hyd, 2.0b 19.69I 10.00strk
Vibration Damper, Rubber, M12 Thread
Nut, Hex, Jam, M12 X 1.75, [Din439]
Pin, 1.25d 5.5I

Screw, Hex, M8 X 1.25 X 60, 8.8

Nut, Hex, Lock, M8 X 1.25, NI

Pin, Clevis, Grvd, 1.00d X 3.31I

Ring, Retaining, Ext, 0.98d, [E-Ring]
Wire, Tie [W/.25” Fir Tree Clip]

Ring, Retaining, Ext, 0.98d, Basic
Retainer, Ring
Switch, Snap, 15a No, RIr

Bracket, Mtg, Switch

Screw, Hex, M5 X 0.80 X 12, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Bushing, Sleeve, 1.00b 1.13d 0.99I, Fgl
Fitting, Grease, Str, Pm04 .47L

356634 - CE

Qty.

N = NN = =2 a2 a2 WOPRPDPDODMDODMNOODNODNODNN—2AO) = = a2 AN =2 =2 =2 DO - A A A a2 00w =

M17 9017383 (2-2021)

2-71




STANDARD PARTS

Fig. 36 - Hopper Chain Roller and Cover Group

2-72 M17 9017383 (12-2016)



STANDARD PARTS

356635
Fig. 36 - Hopper Chain Roller and Cover Group

Ref. Part No. Serial Number Description Qty.
1 386539 (0000- ) Sprocket, 40, 18tooth, 0.50b 2
2 06971 (0000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 2
3 35843 (0000- ) Washer, Flat, 0.53b 1.50d .19, Stl 2
4 08711 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI 2
5 32486 (0000- ) Washer Flat,0.50,Sae 4
v 9015076 (0000- ) Chain Kit, 40 X 104 Pitches, Afmkt [M17] 1
A 6 386998 (0000- ) Ear 1
A 7 32716 (0000- ) Nut, Hex, Jam, M10 X 1.5, Ss 1
A 8 386997 (0000- ) Housing 1
A 9 386999 (0000- ) Pivot 1
A 10 1216775 (0000- ) Chain, Rlr, 40 X 104 Pitches [M17] 1
A 11 07112 (0000- ) Link, Chain, Rlr, 40 2
12 1216473 (0000- ) Cover, Arm, Lift, Rh, Trimmed 1
13 1217922 (0000- ) Bushing, Fing, 1.75b 1.94d 1.00I 1
14 1216576 (0000- ) Hub, Sprocket, 1.6b 3.5d 2.0l 1
15 32492 (0000- ) Washer, Flat, 0.38, Std 2
16 1228337 (0000- ) Screw, Hex, M10 X 1.50 X 90, 10.9, FI 1
17 1059969 (0000- )  Washer, Thrust, 1.81b 2.93d .06w, Plstc 1
18 1217072  (0000- ) Arm WiIdt, Hppr Roll 1
19 1216577 (0000- ) Sprocket, #40, 32tooth 1
20 41186 (0000- ) Washer, Flat, Belleville, .31 4
21 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 4
22 1215747 (0000- ) Actuator, 36vdc, 06.0 Strk, 0700 Lbs 1
23 17461 (0000- ) Pin, Clevis, 0.37d X 1.75I 1
24 08346 (0000- ) Pin, Cotter, .125 X 0.75 2
25 1225631 (0000- ) Pin, Clevis, 10mmd X, PI 1
26 1216488 (0000- ) Cover, Arm, Lift, Lh, Trimmed 1
27 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
v 9015077 (0000- ) Chain Kit, 40 X 181 Pitches, Afmkt [M17] 1
A 28 1216690 (0000- ) Chain, Rlr, 40 X 181 Pitches [M17] 1
A 29 386998 (0000- ) Ear 1
A 30 32716 (0000- ) Nut, Hex, Jam, M10 X 1.5, Ss 1
A 31 386997 (0000- ) Housing 1
A 32 386999 (0000- ) Pivot 1
A 33 07112 (0000- ) Link, Chain, Rlr, 40 2
34 41430 (0000- ) Nut, hex, lock, m10 X 1.5, NI 1

M17 9017383 (12-2016) 2-73



STANDARD PARTS

Fig. 37 - Hopper Hydraulic Lift Pump Group

FRONT

M17 9017383 (5-2016)

2-74



STANDARD PARTS

356636
Fig. 37 - Hopper Hydraulic Lift Pump Group

Ref. Part No. Serial Number Description Qty.
1 762427 (0000- ) Fitting, Hyd, E90, Fm04/0Om04 1
2 79874 (0000- ) Fitting, Hyd, E45, Fm04/Om04 1
3 1067059 (0000- ) Fitting, Hyd, Rst, Fm04/0f04, .047 1
4 1220800 (0000- ) Bracket Widt, Mtg, Pump 1
5 9015013 (0000- ) Pump Kit, Hyd, Cyl, Na/Ce, Afmkt [M17] 1
5 9015066 (0000- ) Pump Kit, Hyd, Cyl, Tj, Afmkt [M17] 1
6 06961 (0000- ) Screw, Hex, M10 X 1.5 2
7 32492 (0000- ) Wasbher, Flat, 0.38, Std 2
8 762428 (0000- ) Fitting, Hyd, Str, Fm04/0OmO04 2
9 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2

10 767255 (0000- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 034.5 1
11 771048 (0000- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 019.0 1

M17 9017383 (2-2021) 2-75



STANDARD PARTS

Fig. 38 - Hopper Vacuum Fan Group

FRONT

2-76 M17 9017383 (10-2021)



STANDARD PARTS

356637
Fig. 38 - Hopper Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
1 1216827 (0000- ) Filterbox, Hg, Trimmed 1
v 9015064 (0000- ) Switch Kit, Thermal, Afmkt [M17] 1
A 2 367679 (0000- ) Switch, Thermal, 160deg, Spdt 1
A 3 06927 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
A 4 19065 (0000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 3
A 5 02850 (0000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
6 1223524 (0000- ) Plate, Mtg, Switch 1
7 1223956 (0000- ) Plate, Widt, Deflector 1

8 09738 (0000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2

9 01683 (0000- ) Washer, Flat, 10, Ss 2
10 1223496 (0000- ) Panel, Filterbox 1

11 11635 (0000- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 6

12 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6

13 41140 (0000- ) Washer, Lock, Int-Ext, 0.25 2
14 1075086 (0000- ) Wire, 10ga, 15.0l, Grn [M6 Ring,M6 Ring] 1
15 1216550 (0000-0686 ) Channel WIdt, Mtg, Fan 1
15 1254373 (0687- ) Channel WIdt, Mtg, Fan, Zinc Plated 1

16 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 14
v 9015267 (0000- ) Fan Kit, Vacuum, Afmkt [M17] 1
A 17 1218331 (0000- ) Fan, Vacuum, 5.7D, 036Vdc, 1 Stage 1
A 18 1216637 (0000- ) Seal, Rbr, Clsd, 0.31, 4.5d 02.4h 1
A 19 12277 (0000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 3
A 20 32483 (0000- ) Washer, Flat, 0.25, Sae 3
A 21 763116 (0000- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
A 22 1218173 (0000- ) Muffler, Vacfan, 2.50 Id X 25.0 Oal 1
23 1049982 (0000- ) Seal, Foam 1

24 1223002 (0000- ) Angle, Mtg, Filterbox 4
25 1216625 (0000- ) Plate, Seal, Fan 1

26 1226312  (0000- ) Stud, M8 X 1.25 50 Lg 3
27 1217002 (0000- ) Gasket, Cover, Flir 1

28 1216918 (0000- ) Cover, Fltr, W/ Insert, Rm-Cphg 3
v 9015057 (0000- ) Latch Kit, Filterbox, Afmkt [M17] 1
A 29 1048353 (0000- ) Strap, Rbr 3
A 30 1218322 (0000- ) Knob, Star, 2.75d 4ear, M8x1.25 Fem 3
A 31 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
32 07514 (0000- ) Washer, Lock, Int, 10, Ss 3
33 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
34 41141 (0000-0686 ) Washer, Lock, Int-Ext, 0.31 1
35 1216637 (0000- ) Seal, Rbr, Clsd, 0.31, 4.5d 02.4h 1
v 9015386 (0000- ) Harness kit, Vac Fan, Afmkt [Static Gnd] 1
A 36 1075452 (0000- ) Harness, Ele [Static Gnd] 1
A 37 763045 (0000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
A 38 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 1
A 39 763114 (0000- ) Tie, Cable, 11.3L, 2.75D Max 1
A 40 1218371 (0000- ) Plate, Guard, Fan 1
A 41 19065 (0000- ) Washer, Flat, 0.19B 0.44D .05, PI, 08 2
A 42 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
43 1230992 (0000- ) Gasket, Filterbox, Thermal Switch 1

44 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 2
45 08716 (0687- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
46 1075452 (0000-0686 ) Harness, Ele [Static Gnd] 1

M17 9017383 (10-2021) 2-77



STANDARD PARTS

Fig. 39 - Hopper Filter Shaker Group

2-78 M17 9017383 (10-2021)



STANDARD PARTS

356639

Fig. 39 - Hopper Filter Shaker Group
Ref. Part No. Serial Number Description Qty.
v 9015065 (0000- ) Motor Kit, Ele, Shaker, Afmkt [M17] 1
A 1 1075328 (0000- ) Motor, Ele, 36vdc 22017rpm 0.11hp 03.3a 1
A 2 86618 (0000- ) Nut, Hex, Lock, #10-32, NI 2
A 3 19066 (0000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 1053291 (0000- ) Weight, Eccentric, Pntd 1
A 5 1053321 (0000- )  Weight, Eccentric, Pntd 1
A 6 39322 (0000- ) Screw, Set, Soc, 10-24 X 0.38, Al 4
7 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
8 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 1
9 1074603 (0000-0686 ) Harness, Ele [Shaker, M17] 1
10 1044352 (0000- ) Bracket Widt, Flir 1
11 1020168 (0000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01ft 1
12 1216500 (0000-0686 ) Bracket Widt, Shakr, Fltr 1
12 1254357 (0687- ) Bracket WIidt, Shakr, Fltr, Zinc Plated 1
13 30406 (0000- ) Clip, Keeper 3
14 12333 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
15 1044351 (0000- ) Spacer, Flir 1
16 1224155 (0000- ) Shim, Shaker, Fltr 2
17 1215171 (0000- ) Filter, Cyl, 11.09D, 09.36L. 6.73ID 1
17 1218400 (0000- ) Filter, cyl, Synthetic, 11.09D, 09.36L. 6.73ID 1
18 1076932 (0687- ) Harness, Ele [Shaker, M17] 1
19 1076933 (0687- ) Harness, Ele [Jumper, M8 Ring, .250m] 1
20 41141 (0687- ) Washer, Lock, Int-Ext, 0.31 1
21 09010 (0687- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
22 01685 (0687- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
23 08713 (0687- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
M17 9017383 (10-2021) 2-79




STANDARD PARTS

Fig. 40 - Plastic Hopper Pre-Filter and Dump Door Group

2-80 M17 9017383 (5-2019)



STANDARD PARTS

356640
Fig. 40 - Plastic Hopper Pre-Filter and Dump Door Group

Ref. Part No. Serial Number Description Qty.
1 1223784 (0000- ) Frame WiIdt, Sppt, Filterbox 1
2 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 8
3 07791 (0000- ) Nut, Hex, FIng, M8 X 1.25 4
4 1254359 (0000- ) Panel Widt, Perma-Filter, Zinc Plated 1
5 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
6 1217010 (0000- ) Gasket, Filterbox 1
7 47585 (0000- ) Bearing, Fing, 2hole, 0.50b [NyI] 2
8 1248371 (0000- ) Door Widt, Debris 1
9 15678 (0000- ) Screw, Hex, M6 X 1.00 X 16, Ss 4

10 32483 (0000- ) Washer, Flat, 0.25, Sae 4
11 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
12 1223270 (0000- ) Shaft Widt, Door, Debris, Arm 1
13 17404 (0000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
14 1226674 (0000- ) Sleeve, 318B .500D Ss 1
15 1223586 (0000- ) Seal, Shaft, Door, Dump 2
16 1054662 (0000- ) Bushing, Fing, 0.50b 0.59d 0.25I 1
17 1256660 (0000- ) Spring, Extn, 1.130d 0.11wir 04.0I 1
18 1037355 (0000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1
19 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
20 32491 (0000- ) Washer, Flat, 0.31, Std 2
21 1227453 (0000- ) Lever WIdt, Door, Dump 1
22 1223086 (0000- ) Spacer, Plstc, 0.26b 1.18d 0.20I, Nyl 2
23 16879 (0000- ) Screw, Flt, Soc, M6 X 1.00 X 20, 10.9 2
24 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
25 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
26 1222532 (0000- ) Channel WiIdt, Debris 1
4 9015023 (0000- ) Seal Kit, Hppr, Afmkt [M17] 1
A 27 1227096 (0000- ) Seal, Afmkt, Bulb, Str, 1.12, 0.88W 08Ft 1
A 28 1226827 (0000- ) Seal, Bulb, Str, 1.51h .88w Adh, 32.6l 1
29 1222534 (0000- ) Retainer, Bracket 1
30 1222528 (0000- ) Retainer, Blade, Rh 1
31 1222529 (0000- ) Retainer, Blade, Lh 1
32 763147 (0000- ) Screw, Btn, M6 X 1.0 X 20, 10.9, Blk 8
33 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
34 1222527 (0000- ) Seal, Diverter, Rear 1

M17 9017383 (10-2021) 2-81



STANDARD PARTS

Fig. 41 - Solution Tank Group

M17 9017383 (5-2016)

2-82



STANDARD PARTS

0
1)
b

Part No.
9015018
9015017
9015043
1066431
1060673
386324
1206948
1212298
1062651
9 377349
10 1218085
11 1069311
12 1069326
13 1207272
14 1045487
15 1218383
16 12273
17 1017218
18 09011
19 1016331
20 390994
21 46983

O~NO O~ WNDN =

Serial Number

Fig. 41 - Solution Tank Group

~— O v e e e N e e e N e S N N N S N S S S

Description

Tank Kit, Sol, Afmkt [M17]

Cover Kit, Tank, Sol, Ce, Afmkt [M17]
Cover Kit, Tank, Sol, Tj, Afmkt [M17]

Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap]

Bar, Rnd, Plstc, 0.31d 08.5I

Handle

Bracket, Pawl, Handle

Tube Assy, 34.2]

Sensor, Press, 3 Psi, 8-30vdc
Fitting, Plstc, Pf12/Pf12, Bh

Plate, Mtg, Mesh

Screw, Pan, Phl, M8 X 1.25 X 16, Blk
Washer, Flat, 0.31, Fender, Blk

Mesh Assy, Cloth [T17]

Screw, Pan, Phl, M5 X 0.80 X 16, Blk
Bracket, Mtg, Tank, Soltn, Rh

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.34b 1.25d .11, Ss
Plug, Hole, Soltn Tank, Blk Pyu
Washer, Flat, 0.39b 1.38d .19, Stl, PI

356613 - CE

Qty.

N =N MNDPMOOO -0 —- D00 = = 2 & &

M17 9017383 (2-2021)

2-83




STANDARD PARTS

Fig. 42 — Solution Supply Group

-

M17 9017383 (5-2016)

2-84



STANDARD PARTS

Fig. 42 - Solution Supply Group

356425

Ref. Part No. Serial Number Description Qty.
1 18595 (0000- ) Fitting, Plstc, E90, Bm16/Pm12 1
2 1214093 (0000- ) Hose, Afmkt, Pvc, Wir, 1.00ld, 01Ft, Cir 1
v 3 1205428 (0000- ) Filter, Screen, 080 Mesh, In-Line 1
A 9018853 (0000- ) Filter Element, Water [M/T17] 1
4 1212887 (0000- ) Fitting, Plstc, E90, Bm16/Pm16 2
5 11399 (0000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 4
6 1207518 (0000- ) Bracket, Mtg, Filter Hsg 1
7 11531 (0000- ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
8 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
9 1208486 (0000- ) Manifold, Solution Delivery, Main 1
10 1221161 (0000- ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
11 79273-2 (0000- ) Fitting, Plstc, Str, Bm12/Pm12 1
12 630146 (0000- )  Fitting, Plug, Pm06, Hdpe 3
M17 9017383 (5-2019) 2-85




STANDARD PARTS

Fig. 43 — Recovery Tank Group

2-86 M17 9017383 (12-2016)



STANDARD PARTS

356426 - CE
Fig. 43 - Recovery Tank Group
Ref. Part No. Serial Number Description Qty.
1 9020211 (0000- ) Tank, Rec, Afmkt [T17] 1
2 9020285 (0000- ) Cover Assy, Rec Tank, Ce Afmkt [T17] 1
2 9020286 (0000- ) Cover Assy, Rec Tank, Tj Afmkt [T17] 1
3 1066434 (0000- ) Seal, Afmkt, Bulb, Dual, 12Ft [F/.30Gap] 1
4 1207887 (0000- ) Screen, Safety, Vac Fan 1
5 1026014 (0000- ) Screen, Vacuum 1
6 382320 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
7 1037822 (0000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
8 1206119 (0000- ) Tray, Debris, Tank 1
9 1210807 (0000- ) Wire, Tie [W/ .25” Fir Tree Clip] 4
10 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
11 1206961 (0000- ) Bracket, Mtg, Cover, Recvy Tank 2
12 1207130 (0000- ) Bracket, Retain, Hinge, Cover 2
13 01685 (0000- ) Washer, Flat, 0.38B 0.88D .08, Ss 2
14 08713 (0000- ) Nut, Hex, lock, m8 X 1.25, ml, Ss 2
15 1057214 (0000- ) Plate, Arm, Prop 1
16 360460 (0000- ) Sleeve, P/M, 0.34b 0.63d 0.4l, Ss/ Oil 1
17 230735 (0000- ) Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l 1
18 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 19
19 12333 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 1
20 59658 (0000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
21 385685 (0000- ) Sensor, Level, Lig, 14vdc O01a .62-11 1
22 1019285 (0000- ) Bracket, Protector, Float Switch 1
23 1205049 (0000- ) Bracket, Mtg, Tank, Recvy, Lh 1
24 1205797 (0000- ) Bracket, Mtg, Tank, Recvy, Rh 1
25 1207209 (0000- ) Bracket, Sppt, Hose, Drain 1
26 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 10
27 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 4
28 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
29 379829 (0000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
30 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
31 1213110 (0000- ) Label, Hole, Cover, Recvy Tank 1
M17 9017383 (2-2021) 2-87




STANDARD PARTS

Fig. 44 - Tank Drains Group

Recovey
Tank

Solution
Tank

2-88 M17 9017383 (5-2016)



STANDARD PARTS

356427
Fig. 44 - Tank Drains Group

Ref. Part No. Serial Number Description Qty.
v 1 1206099 (0000-0499 ) Hose Assy, Drain, 3.0 1d 64 L 1
A 2 1214337 (0000-0499 )  Cuff Assy, Outer, Drain Hose 1
v 1 1239902 (0500- ) Hose Assy, Drain, 3.0 1d 64 L 1
A 2 1214337 (0500- ) Cuff Assy, Outer, Drain Hose 1
v 3 1206370 (0000- ) Hose Assy, Drain, 3.01d 35 L 1
A 4 1214337 (0000- ) Cuff Assy, Outer, Drain Hose 1
5 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
6 1207562 (0000- ) Clamp, Cable, Stl, 3.25d X 1.00w, 1hole 1
7 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
8 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
9 1201434 (0000- ) Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w 2
10 1209684 (0000- ) Bracket, Mtg, Hose 2

M17 9017383 (5-2019) 2-89



STANDARD PARTS

Fig. 45 - Vacuum Fans and Rear Side Door Group

2-90 M17 9017383 (12-2019)



STANDARD PARTS

356428 - M17
Fig. 45 - Vacuum Fans and Rear Side Door Group

Ref. Part No. Serial Number Description Qty.
v 1 1200149 (0000- ) Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt] 2
A 1206774 (0000- ) Brush Kit, Motor, Fan 1
2 1201267 (0000- ) Assy, Seal, Mtg, Vacfan 2
3 49891 (0000- ) Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 2
4 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 10
5 29570 (0000- ) Washer, Flat, 0.28b 1.00d .06, Stl 10
6 1203848 (0000- ) Muffler, Vacfan, 11.0 L 2
7 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
8 1066431 (0000- ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
9 1214173 (0000- ) Seal, Door, Vac Fan, Rbr 2
10 1214174 (0000- ) Retainer, Seal, Door, Vac Fan 2
11 382320 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 8
12 9015040 (0000-0499 ) Cover, Side, Lh, Afmkt [M17] 1
12 9018977 (0500- ) Cover, Side, Lh, Afmkt [T/M17] 1
13 1205801 (0000- ) Hinge, WIdt, Lh 1
14 1205811 (0000- ) Hinge Widt, [T12] 2
15 15675 (0000- ) Screw, Hex, M8 X 1.25 X 16, Ss 11
16 32492 (0000- ) Washer, Flat, 0.38, Std 11
17 398806 (0000- ) Latch 1
18 1208748 (0000- ) Plate, Latch [T17] 1
19 1207039 (0000- ) Bracket, Bumper 2
20 20802 (0000- ) Bumper, Rbr, 1.0d 0.38th .25-20 2
21 19312 (0000- ) Nut, Hex, Std, .25-20 4
22 1207341 (0000- ) Bracket, Latch, Lh Panel [T17] 1
23 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
24 06933 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
25 1052126 (0000- ) Inductor, 12.7mmid [156 Imp at 25Mhz] 2

(Europe, Australia, Canada Only)

M17 9017383 (4-2020) 2-91



STANDARD PARTS

Fig. 46 - Rear Squeegee Lift Group

2-92 M17 9017383 (5-2016)



STANDARD PARTS

356429
Fig. 46 - Rear Squeegee Lift Group

Ref. Part No. Serial Number Description Qty.
1 1207903 (0000- ) Bracket WIidt, Sqge Lift, Frame 1
2 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
3 09770 (0000- ) Screw, Hex, M10 X 1.50 X 25, NI, Ss 4
4 1208274 (0000- ) Guide, Cable, Sqge Lift 1
5 391434 (0000- ) Screw, Hex, M6 X 1.00 X 80, Ss 1
6 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
7 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
8 1205553 (0000- ) Lift Widt, Sqge, Pulley 1
9 25735 (0000- ) Bushing, Fing, 0.63b 0.75d 0.38| 2

10 1018276 (0000- ) Pin, Clevis, 0.62d X 2.911 1
11 08179 (0000- ) Pin, Cotter, .094 X 1.00 3
12 223054 (0000- ) Drum, Cable, Lift 1
13 51103 (0000- ) Pin, Clevis, 0.50d X 2.62l 1
14 71274 (0000- ) Pin, Clevis, 0.31d X 2.62| 1
15 08175 (0000- ) Pin, Cotter, .125 X 1.25 2
16 1207739 (0000- ) Cable, Ss .12d 22.61 .2clevis / .2clevis 1
17 77488 (0000- ) Pin, Clevis, 0.19d X 0.63| 2
18 08178 (0000- ) Pin, Cotter, .062 X 0.75 2
19 1207466 (0000- ) Lever WIdt, Sqge Lift, Pulley 1
20 04843 (0000- ) Bushing, Fing, 0.63b 0.72d 0.25I 2
21 1208247  (0000- ) Bushing,Sleeve,FIng0.40b 0.625d 1.62,Ss 1
22 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
23 1014563 (0000- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
24 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
25 14529 (0000- ) Screw, Hex, M10 X 1.50 X 70, Ss 1
26 1206872 (0000- ) Actuator, 36v, 2.36in Stroke 1
27 17461 (0000- ) Pin, Clevis, 0.37d X 1.75l 2
28 1207757 (0000- ) Shield, Bumper, Sqge Cplg 2
29 06415 (0000- ) Screw, Flt, Soc, M6 X 1.00 X 25, 10.9 4
30 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 4

M17 9017383 (5-2016) 2-93



STANDARD PARTS

Fig. 47 - Rear Squeegee Linkage Group

M17 9017383 (5-2016)

2-94



STANDARD PARTS

356430
Fig. 47 - Rear Squeegee Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1206821 (0000- ) Coupling WIdt, Sqge, Front 1
v 9020233 (0000- ) Caster, Assy, Sq, Rear, Afmkt [T17] 2
A 2 1208155 (0000- ) Knob, Adj, Caster 1
A 3 07450 (0000- ) Washer, Thrust, 0.66b 1.25d 0.06w 1
A 4 1208153 (0000- ) Pivot WIdt, Caster, Sqge 1
A 5 20833 (0000- )  Wheel, 03.0d 1.38w 0.50b 1
A 6 81952 (0000- ) Screw, Hex, .50-13 X 3.00, 18-8, Ss 1
A 7 02931 (0000- ) Nut, Hex, Lock, .50-13, NI, Ss 1
A 8 79217 (0000- ) Washer, Wavy, 1.20b 1.54d .13 1
A 9 1208156 (0000- ) Knob, Caster 1
10 77272 (0000- ) Washer, Flat, 0.60b 1.31d .10, Ss 2
11 01516 (0000- ) Ring, Retaining, Ext, 0.59d, Basic 2
12 386847 (0000- ) Bolt, Eye, M10 X 1.50 X 064mm, 07.10 Eye 2
13 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 7
14 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 5
15 1031413 (0000- ) Spring, Extn, 1.680d 0.20wir 07.5I 2
v 9020232 (0000- ) Link Kit, Sq, Rear, 1 Link, Afmkt [T17] 4
A 16 1209712 (0000- ) Rod, Hex, M10, 09.50I, St 1
A 17 05686 (0000- ) Rod-End, M10 X 1.5rh Fem M10 X 1.5stud 1
A 18 05685 (0000- ) Rod-End, M10 X 1.5lh Fem M10 X 1.5stud 1
A 19 07787 (0000- ) Nut, Hex, Std, M10 X 1.50, Ss 1
A 20 09775 (0000- ) Nut, Hex, Std, M10-1.5, Ss 1
A 21 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
A 22 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
23 1206844 (0000- ) Coupling WIdt, Sqge, Rear 1
24 1206865 (0000- ) Knob, Star, 3.21d 5ear 4.451 M10x1.5 1
25 15331 (0000- ) Washer, Flat, 0.62, Sae 1
26 1210022 (0000- ) Washer, 1.02 Od, .62 Id, Urethane 2
27 1054945 (0000- ) Knob, Star, 3.21d 5ear M10 1
28 1207034 (0000- ) Pin, Clevis, 0.75d X 2.00l, M10 Hole 1
29 08236 (0000- ) Pin, Cotter, .156 X 1.25 1
30 363087 (0000- ) Bushing, Fing, 0.44b 1.25d 0.25I 2
31 12317 (0000- ) Screw, Hex, M10 X 1.50 X 30, Ss 2

M17 9017383 (5-2016) 2-95



STANDARD PARTS

Fig. 48 — Rear Squeegee Group

2-96 M17 9017383 (10-2021)



STANDARD PARTS

356432
Fig. 48 - Rear Squeegee Group

Ref. Part No. Serial Number Description Qty.
v 9020070 (0000- ) Squeegee Kit, Ci [T17] 1
A 1 1219748 (0650- ) Squeegee Frame Assy 1
A 2 1220147 (0650- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 -02 2
A 3 1220149 (0650- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 4 1212782 (0000- ) Spring, Cmpr, 0.980d .14wir 02.00I, Ss 2
A 5 1208629 (0000- ) Ring, Mtg, Sqge, .38l 2
A 6 1055396 (0000- ) Pin, 0.63d, 02.0l [W/Cbore, M8 Screw] 2
A 7 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 8 1052532 (0000- ) Grip, Lock 2
A 9 363162 (0000- )  Wheel, 04.0d 0.89w 0.64b 2
A 10 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 11 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
A 12 1209122 (0000- ) Strap Widt 1
A 13 1206530 (0000- ) Pin, 0.43d 2.75I [303ss] 2
A 14 1209121 (0000- ) Arm Widt 1
A 15 1209120 (0000- ) Bracket Widt 1
A 16 51813 (0000- ) Pin, Clevis, 0.37d X 2.12I 1
A 17 1208858 (0000- ) Cover, Handle 1
A 18 1207103 (0000- ) Clamp WIdt, Rear 1
A 19 21606 (0000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 20 1208906 (0000- ) Cam, Rear 1
A 21 32492 (0650- ) Washer, Flat, 0.38, Std 2
22 1207608 (0000- ) Gasket, Ure, .16, 3.23id 3.630d 1
23 1207661 (0000- ) Hose Assy, Rear Squeegee 1
24 1209444 (0000- ) Fastener, 11.00l [Hook & Loop] 1
25 1045525 (0000- ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 1
26 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
27 1213539 (0000- ) Hose Trap Assy 1
28 1207086 (0000- ) Blade, Front Squeegee 56.6l (Linard) 1
28 1208356 (0000- ) Blade, Front Squeegee 56.61 (Urethane) 1
28 1208358 (0000- ) Blade, Front Squeegee 56.61 (Gum) 1
29 1207087 (0000- ) Blade, Rear Squeegee 60.6I (Linatex) 1
29 1208357 (0000- ) Blade, Rear Squeegee 60.6l (Urethane) 1
29 1208359 (0000- ) Blade, Rear Squeegee 60.61 (Gum) 1
30 1213530 (0000-0649 ) Squeegee Frame Assy 1
31 1206251 (0000-0649 ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 -02 2
32 391345 (0000-0649 ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
33 1208730 (0000- ) Cuff, Adapter, 2.75 X 3.00, Pvc 1

M17 9017383 (10-2021) 2-97



STANDARD PARTS

Fig. 49 - Right Hand Door and Battery Cover Group

FRONT

M17 9017383 (5-2019)

2-98



STANDARD PARTS

0
1)
b

Part No.
9020289
9018978
9015038
9018975
398806
1208748
06935
1209190
15678
32490

9 1207362
10 1020341
11 1207145
12 09570
183 09740
14 1207131
15 76570
16 32491
17 08709
18 1066429
19 1207946
20 49826
21 1017218
22 1205811
23 1210971
24 39239
25 140324

O~NO O~ WNDN= =

Fig. 49 - Right Hand Door and Battery Cover Group

Serial Number

Description

Cover Assy, Battery, Ce [T17]

Cover Assy, Battery, Ce [T17]

Cover, Side, Rh, Afmkt [M17]

Cover, Side, Rh, Std, Afmkt [T/M17]
Latch

Plate, Latch [T17]

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8
Plate, Prop Rod, [T17]

Screw, Hex, M6 X 1.00 X 16, Ss
Washer, Flat, 0.25, Std

Hinge Widt, Cover, Battery [T17]
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Rod WiIdt, Seat, Battery Cover [T17]
Clamp, Cable, Stl, 0.90d X 0.62w, 1hole
Screw, Hex, M8 X 1.25 X 20, Ss
Bracket, Latch [T17]

Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Seal, Afmkt, Bulb, Dual, 01ft [F/.30gap]
Hinge Widt, Rh [T17]

Screw, Hex, M8 X 1.25 X 16, NI, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Hinge WIdt, [T12]

Cord, Battery Cover [T17]

Screw, Pan, Phl, 10-32 X 0.50, G2, Blk
Clamp, Cable, Nyl, 0.31d, Blk

356433 - CE

Qty.

A PANDOMNOMNANI=L2LANNPAPNN2L2ANOLOOL OO

M17 9017383 (4-2020)

2-99




STANDARD PARTS

Fig. 50 - Electrical Box Group

Main Scrub/
Solution Delivery
Module

Combo Module
(Water Pickup)

2-100 M17 9017383 (12-2016)



STANDARD PARTS

356616
Fig. 50 - Electrical Box Group

Ref. Part No. Serial Number Description Qty.
1 1214566 (0000- ) Panel WIdt, Enclosure, Electrical 1
2 1214550 (0000- ) Cover WIdt, Enclosure, Electrical 1
3 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
4 1017218 (0000- ) Washer, Flat, 0.32B 1.00D .12, Ss 2
v 5 9015002 (0000-0561 ) Circuitboard Kit, Scrub, Afmkt [T17/M17] 1
A 6 1210399 (0000-0561 ) Stand-Off, Circuitboard [0.25”] 4
v 5 9020594 (0562- ) Circuitboard Kit, Scrub, Afmkt [T17/M17] 1
A 6 1210399 (0562- ) Stand-Off, Circuitboard [0.25”] 4
v 7 9020229 (0000- ) Circuit Board Kit, Water, Afmkt [t17] 1
A 8 1210399 (0000- ) Stand-Off, Circuitboard [0.25”] 4
9 06926 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 4
10 1202860 (0000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 4
11 1046404 (0000- ) Molding, Afmkt, Trim, Pvc, .18 .31, 02Ft 1
12 1208412 (0000- ) Label, Circuit Breaker 1
13 1255810 (0000- ) Circuitbreaker, 60.0a, Short Handle 1
14 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 3
15 06919 (0000- ) Screw, Pan, Phl, M3 X 0.50 X 6, 4.8 4
16 1034731 (0000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
17 1213059 (0000- ) Plug, Circuit Breaker [Carling, 50/60a] 1
18 1058340 (0000- ) Plug, Hole, Rnd, 0.63h 0.1l, Blk 3
19 33807 (0000- ) Plug, Hole, Rnd, 0.44H .03-.12, Blk Nyl 1
20 1202868 (0000- ) Clip, Tie, 0.25d, Plstc 8
21 763114 (0000- ) Tie, Cable, 11.3I, 2.75d Max 6
22 1060276 (0000- ) Inductor, 36.2Mml, Rnd [Ferrite 1-300HZ] 1

M17 9017383 (10-2021) 2-101



Fig. 51 - Electrical Box Wires Group

STANDARD PARTS

W 5
’ ) . ’&0\% N
\m o NI
[ \SE
AN -.\ 4.7
77 /

NN
\
AN

M17 9017383 (5-2019)

2-102



STANDARD PARTS

356666 - CE
Fig. 51 - Electrical Box Wires Group

Ref. Part No. Serial Number Description Qty.
v 1 1074599 (0000- ) Cable Assy, 02ga [Fused Power, T18] 1
A 1226634 (0000- ) Fuse, 150a [Mega Series] 1
v 2 1074536 (0000- ) Cable, Battery, 2/0ga [M8 Ring/M6 Ring] 1
A 3 01726 (0000- ) Connector, 350A, Gray 1
4 1206431 (0000- ) Bracket, Mtg, Contactor 1

5 32483 (0000- ) Washer, Flat, 0.25, Sae 15

6 19314 (0000- ) Screw, Hex, .25-20 X 0.38, G5 4

7 76062 (0000- ) Stand-Off, Wir, 0.25, Insulator, Panel 4

8 41702 (0000- ) Rod, Thrd, Full, .25-20 01.5I 4

9 19312 (0000- ) Nut, Hex, Std, .25-20 10
10 1068510 (0000- ) Contactor, 36vdc, 200a, Spst 1
11 06942 (0000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
12 1202864 (0000- ) Nut, Hex, Std, M5 X 0.80, Brs 1
13 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1061910 (0000- ) Nut, Hex, Std, M6 X 1.00, Brs 1
15 386807 (0000- ) Fuse, 150a, 0.88 2.4l [Slo-Blo] 1
16 86379 (0000- ) Fuse, 100a, 0.88 2.4l, 125volt 1
17 07515 (0000- ) Washer, Lock, Int, 0.25, Ss 6
18 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
19 1075154 (0000- ) Cable, 04ga 6.51 Blk [M6 Ring/M6 Ring] 1
20 1075153 (0000- ) Cable, 04ga 9.8l Blu [M5 Ring/M6 Ring] 1
21 07514 (0000- ) Washer, Lock, Int, 10, Ss 2
22 1208691 (0000- ) Busbar, 200a 1
23 1061918 (0000- ) Washer, Flat, 0.25b 0.47d .06, Brs 2
24 1074713 (0000- ) Cable Assy, 02ga, Power [T18, 2 Cond.] 1
25 33930 (0000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
26 49826 (0000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3
27 09570 (0000- ) Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole 3

M17 9017383 (5-2019) 2-103



STANDARD PARTS

Fig. 52 - Electrical Circuit Breaker Box Group, Sweeping

M17 9017383 (5-2016)

2-104



STANDARD PARTS

356647
Fig. 52 - Electrical Circuit Breaker Box Group, Sweeping

Ref. Part No. Serial Number Description Qty.
1 1218732 (0000- ) Bracket, Enclosure, Ele 1
2 06942 (0000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 4
3 32483 (0000- ) Washer, Flat, 0.25, Sae 4
4 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
5 1219111 (0000- ) Label, Circuitbreaker, Ele [M17] 1
6 1068510 (0000- ) Contactor, 36vdc, 200a, Spst 1
7 1064188 (0000- ) Circuitbreaker, 15.0a, Resetable 1
8 33807 (0000- ) Plug, Hole, Rnd, 0.44h .03-.12, Blk Nyl 2
9 1255810 (0000- ) Circuitbreaker, 60.0a, Short Handle 1

10 06919 (0000- ) Screw, Pan, Phl, M3 X 0.50 X 6, 4.8 2
11 383727 (0000- ) Circuitbreaker, 40.0a, Resetable 1

M17 9017383 (10-2021) 2-105



STANDARD PARTS

Fig. 53 - Electrical Box Group, Sweeping

3

Main Sweep/
Hopper Lift Module

15

Side Sweep/
Vacuum Module

e

ﬁ\

54

2-106 M17 9017383 (12-2016)



STANDARD PARTS

356646

Fig. 53 - Electrical Box Group, Sweeping

Ref. Part No. Serial Number Description Qty.
1 1216753 (0000- ) Channel WIdt, Enclosure, Ele 1
2 1034731 (0000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
4 3 9015047 (0000- ) Circuitboard Kit, Swp, Main, Afmkt [M17] 1
A 4 1210399 (0000- ) Stand-Off, Circuitboard [0.25”] 5
5 06927 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
6 1202860 (0000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 2
7 76062 (0000- ) Stand-Off, Wir, 0.25, Insulator, Panel 1
8 19314 (0000- ) Screw, Hex, .25-20 X 0.38, G5 1
9 41702 (0000- ) Rod, Thrd, Full, .25-20 01.5I 1
10 19312 (0000- ) Nut, Hex, Std, .25-20 1
11 32982 (0000- ) Washer, Lock, Int, 0.25 1
12 32483 (0000- ) Washer, Flat, 0.25, Sae 3
13 1217422 (0000- ) Plate, Sppt, Board 1
14 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
v 15 9015048 (0000- ) Circuitboard Kit, Swp, Side, Afmkt [M17] 1
A 16 1210399 (0000- ) Stand-Off, Circuitboard [0.25”] 5
17 1034731 (0000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
18 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 1

M17 9017383 (5-2016) 2-107



STANDARD PARTS

Fig. 54 - Electrical Schematic (0000-0499)

SHUNT LOW

13|
B

INTERNAL TO AC PROPEL MOTOR
(INCLUDES ENCODER
[TEMP SENDER AND BRAKE SOL.)

YEL
i
SENDER, TEM’
YEL

IR

1

17 -

POWER STEERING MODULE

1234E:T17.
1232SE:M17

MOD-8
CURTIS 1232SE CONTROLLER

B+

CAN+/YEL

CAN-/GRN

I35

OPT. POWER PROPEL
STEERING SYSTEM 1
g g ] AC PROPEL MOTOR
g b ; g g e ;
B - 5.2
583
HE 2 sgé
: By § | $
= E E: g % Ve
w [
B | YYYYYY @@ ] 19
2 E B -
L NN ; P
15 55 s 2
4
8

JT-18

|1
36 vDC
B+/RED
MI/GRN

OPT. POWER STEERING HARNESS

CALIBRATION INPUTS:
1400 SHITCHI

19 >—L9/WHT
‘SWITCHED/FUSED/+36VDC
SE SECTION AL

cB-15

cf
8
6/BLU 1L 22/RED-TAN

B/GRY. Ji-t
S/GRN =10 crop

z
I I 9 3 PROPEL MOTOR CONTROL
HARNESS
: 2l
4 _ Z
gdg g 3
4

p—o/BL
AUX1 CONTACTOR

8/BLU
— o

TO: TELEMETRY
IN-LINE FUSE.

¢

SEAT SWITCH [HARNESS

A s
SW-4: SEAT SWITCH

CABLE:
E-STOP SWITCH

—B/GRY

FUSE-1
|SOA-REAR 72

5
4/¥El L 8/GRY

E ;
2/RED-TAN |5 §

PIN 30 sy AIN 15
KEY SWITCH

CABLE: BATT. TO MACHINE

356663 - 1075228

2-108

M17 9017383 (5-2019)



STANDARD PARTS

Fig. 54 - Electrical Schematic (0000-0499)

SCRUB

USER INTERFACE

MODULE

MODULE

SS3NYVH HOLON 8NHOS
TIA/VE E]
VBE —z |20
n 3INAOAN_8NY3S
€l mm — VEHO/EE] o
16"ON9 ETTWH
X638 SSINUVH NIVN 20 Livel) - NeB/ZET =
% w NIONIOHD DLLVIS LHO0ASH g SNG/TET =|TT™
R 75— O WETW e WI/GET =™
] 13NVd H3)Y38E LINOYID INOYS e
3 MEUIN
P LW e
“ Neo/501 Z‘M“WDZ—(L JVA ETZUHIN Y 178N
dVHIS N9 SISSVHO shr S-HIN
TTUND e a0 HIN GnHOS LHOTY
Lt pt
NE9, -r )
T# Nvd JVA _Jﬂaa]
ATaN =y —= 2N3d0
4Taans+ o NGO/SZT w 220G+
Frakacsl ATETM g REIVS x|
STZTTW [ VO0/EE =|TT™
Peala ATITW g NGa/ZE £
SIHOIT HOLVOIONI e VHO/E02 T Ve
NV3T0 10dS 404
1w AN
11-9 NOILOZS T Tor [T WL700Z z
- - A 2R
T GNYOS L0dS ONOT [T-or [ IFR/60Z WO T boMIN
WTa/El T IS10 ] N80 YIN 8MMOS 1431
v
s
Ya/ET

e KR TIE

(11-4 NOILO3S 33S)
8-MS OL TVNY3INI
$037 NV3T0 10dS

VHO/ES

dhnd NV3TO 10dS/dhnd *130

<O wo

2Z2-dIN

<o

Q
<
_— VN O [ NG/ T2 v AN THR/6T &3
err] 1-Nav Y m £ 4
NOH e NV1/02 NHOH =] m T = \w._IG 2 mw
FOV0 DFa/E! SE/ET T2 94 e 1-NHOH & «.:m
10 02H NIV %v|a V50
E THR/6T
W3 -\ AVA d1HQ ON NI s
G G ovars TR
v IAR/6] THRZ6T R WGz
P—U T | N
V34-V0O)
z | " 1804 *8 g FEV0 /el wva sna
2-39n
{0 o 1-3504 OL 1N
M E S rareE x95/8 X€0/8 X078 X678
NS FINCOA 3OVAIINI 97196 JTAVO VHINVO
m m ol 2 971261 31GV0 VHIAVO
R {000 “VHENVD
N SSINGVH 00d 14vd VU3WVO dn Yova
m g g T+ 9Iva/a38 T
¢ . P N3ZHOSHONOL *IN LIN
@1 *aLs “In LIN
L T 25 BIVa/IFR 7| ™ (3UVALH0S L11/K S62L021 =)
o $ASSV FOVAAINI ¥3SN L1L
ELRTINET0 )
N (3] < n 6/

356663 - 1075228

2-109

M17 9017383 (5-2019)




TO: GND. POST
CABLE: BATT. TO SWEEP

o =

356663 - 1075228

M17 9017383 (5-2019)

Fig. 54 - Electrical Schematic (0000-0499)

WATER PICK UP

MODULE

STANDARD PARTS

N
1N0 TIOY Y3ddOH =°ON9 T m
WIa/ET T ™ : A
i Vb-3
NVIQYVNO *X3TON *SOd € :£r _|F_¢ K]
NVIQHVNO ‘X3TON ‘SOd 2 tor NI 71704 d3ddoH ="aN9
NYIQYVNO ‘X3TON ‘SOd € #SM
HC 114 ININ *X3T0N 'SOd Bl #4 dN Y3ddOH = "ANY R
TWSHIAINN INIA ‘dNV SOd b s€r <||_¢ = Vb-2
YH7er =
L~
NMOQ Y3ddOH = *ON9
81 -, - L T
Yazer WS Haado T GaD S0 WNa/1ST | s VHoresl z
*HOLINS NAOQ Y3ddOH !
ONO" N [ Nga/zaT VSE 8
i Tor m
= ; dNNd
m Q m 3y TN g WNa/181 2 g
Swaa m ol 811 Bl VD -NVD o] 103N J3IMS- V09 m
EE I o= ] 5
AT 0 0 @ FINCON L417/dTIMS NIV | VHO/ELT o1 g
o2&
Y m w & z T3A/+NVD e A w.
S - -
ZE20 g 7 = NE5/-NVO ze| W M4 2
2% b g 9 g g ¢ § (S i |
.28 a 9 = 9 N S N N & £
83z 2 oz f z o] TN b
> <h J| J| | 3| y
s o |- R 4
f87g :
zo b -] . . 3INAON dNYO1d HILVM 5.
89 JINS 3015:02H:dIMSIUd w i
HOLAVAY NVO £11 8|z
Ne *+8 "ED 2
D D D TN g [
_ 01 8N 61 4NV -NVD  #NVD  -NVD SSINGVH d3IMS LIW T
= TANGNI"3UvdS m
SSINWVH NIVA 0L TN 5 GIV0T LN A RO WGz | W
2-80
SSINGVH dIIMS LIN o] OunNI RS - . M
& NY9/SS M VHO/ES VG0 [3)
A T05 TS UV 1405 (¢ / N .
0 T T L P REIVZ Vao/es PYS 0
° YVI-VE'Z
g8 ] o VE0/ES S Rvramz
G .hlv S-a0
m _& VLIOIOTONS T 4
ey 6 R
m ﬁ (T3 271 "o = nnd s3 VG-€
INANI NO ONNOHO ) T Ado/8y z v
(N3LSAS S3 °1d0) TN MNVL 2/1 O34 T-InaN a3y e
e/el S o v YNd/101 _
z 8-Ms 8V =
VW
1TN4 03 = e T
. L0ANT NO GNNOHD ) sum Vel
S a - LN -
e/el d ] N4g/201 [ €M e NETTE 2# NVd 0<.> ﬁ .
+8274WH =z RETVZT]
L-HIN
ver
1# *NVd JVA
T =
! YE/ET = T VHO/EY 0 5UW T
9-dIN
R a3 NEa/Zy 2 LINTY most.mx g
ol ¢ TIA/TNVD o .m..
m s NGO/ -NV3 7w |V O™ 5T NI/TH T = s Linea owELa m
aBIHs
® m = ¥V34-v09
of | TN a T718/05 90 NVL/0% R AWI-aau/2
m 1-80
m_Deﬂ +NVO D.Z<o ND

2-110



STANDARD PARTS

Fig. 54 - Electrical Schematic (0000-0499)

HOPPER/SWEEPER MODULES

YH/E] /el
SSANVH OVA AMO :1d0 WIL¥vd
3INCON IVA/J33MS 301S Peer v K x ]
NITNY™IVA = XHo/881 7 T
NN g gna/z81 T T
SS3NYVH d33AS 40 1¥vd ~ N m
ONIONNOHO O1LVLS V! L2-HIN d3INS-VOr
*HIN OVA h¥a s
e (0) e L B B A WﬁhvnW W NGo/C6T
“UIN HINVHS e~y @ 02-a2 w
EiZARan e — /s oL
o> _ 71O . Yo +a/MS Ew
H3ddOH NI ia/081 7 CTT)
SSINUVH NIV 20L
ARTZIVA CET REIVZE]] T T g
- e
sor— O 92-HIN  d3IINS-VOP
NV VA <335 >R
7 @ 61-80
- Z
6T-pr | 2ISITAN e <& N
. :
SSINMVH OVA A0 :1d0 WILHVd PRU . . — m
BV T YNd/ 181 T T 2
NO = G3S0T0 / O'N s P L o)
NS OVA AYQ 21dO SZ-HIN  d3MS-VOb
SHRZET ° W W VHO/EET RS P
$2-5 81-80
*ANOOXW [ WNJ7T61 (+@ ‘035N4 “@3HO.
DAL YIAOHNTD / IN M o LS)
NINGS VRZHL s SE<58 XV dIMS 619¢ NOILOZS TS
—o—0— OTLNNI El-vr THM/BT - <l
YHe/El 225 v vIRR/GB1 LT
E09¥L01 #SSINEVH HLN BIVHS $TVILHVd %ﬁr&é_ml
T 1IN Loyalsa ooz
91-HIN -
YTR/ET YTR/ET | 2 - o
v LHR/BLI J Z\\ps LINIT OaNELXa
10N
/el el e 1OV NG/dN J33MS 1437
IVSHIAINN INIW “diY ‘SOd ¥ 351 ‘ B2t LINIT Love13y
WP LI4 ININ ‘X3TON ‘SOd 02 bl L1-HIN V-2
*4S LId4 ININ ‘X3TON ‘SOd 2 :€r *MS LINIT ON3LX3
XH67811 HEO R 91-HIN
¢..|EMHA¢_H e
TBA/ VD =
Jod 7 ‘€ Z
g ¥ 9 N6/ -NVD == z
N —ans SSINGVH HSN¥E 301S +IVILEVD a
o Z o ] IE V72 pEv7anid ¢
- O] O] ——— @3SN"LON W
v d3ams-vsl |
[
Al p 2.y REIYZAl RELYZAL R0~
Bl +NVD -NVD Ry
*03990T0 = 035070 $°0°N
HOLINS ¥31T14 030900 22- 3INAON L4171/d33MS NIVN
YTR/ET w751 0l i
HVBAd —®
. 2190
oI LiS00 00 T3 WG S| o Mutsto REL AL REIVZA]
- SSANVH
"™ “HIN YIVHS TV ILHVY
HOLON &3Y
o $1-8IN
s el e K—<H( P 5 vE
€
_ NED/501 € 3 | vez
12-HS 0L VNY3INI SI THR/69T T d
a1 G O e (4V3H) Z ULN J33HS 301N
82-4IN
REIZN
Yia/el .
e
Ago/80T (INOKA) 1 HIN 43NS TT0QIN z ¢©¢ ! vee o

356663 - 1075228

2-111

M17 9017383 (5-2019)



STANDARD PARTS

Fig. 54 - Electrical Schematic (0000-0499)

SIDE SCRUB

MODULE

ECHO MODULE

SSINYVH 02H-03 *Ld0
SS3NHVH 3TNO0A 0ZH-03 TYNH3INI *1d0
YIa/VIET Bl il T TV
u s”
THA/VI6 = il v VEO/NE
*S HSN4 02H-03
eSS
TINS H WIVAL m
(JoBuods
L-QON Mt XHONEB
37NAON 02H-03
ASSY OHO3
@d 0HO3
=l NGO
YN ey B W1/05 NV1/08
LW = 1Sd2-/+ 15d0Z @ SN3dO “ON SS3ud A00Z 100 *H0LINND
[ .} Ne/25 el 5 NVI/0S
El i\ 3 NV1/09 T | NS Hv3H-vs'2
!A 4/ (] e
TI-MS It # NI9/ZS NVI/05 © vz R Wi-amz
2Z-HIN 6-80
2o E7ONO
4 QIS0 AON 757
SE e 14 @SN 1ON (e
! 3AWVA *Hg 301S 02HO3
TIA/+NVD = I W 008 e >—aay ] VS0
NY9/-NVO OE L-AS
70N
[2-9
%3 Was-vez
N TRy R wWwi-awd
8-@
SSINNH GNKOS 301S *1d0 3INCON 8N¥OS 301S
badad Le e v =| o
N30 e —2e0
301S7I0NS+ EEa XU9/8ET 3
WVISTE — WIET = E™
WVISZTTW ’|§H— 3 T
e 5 ™
=3 1G3SNLON
n
wewn
b=z 003SN™ION
o
T INI"3UvdS
= ONI“3tvdS
*HS 440/NO ENWOS 301S
._ T N2 o R
s (05 301S F78VN3 =
o * ANdNT NO ONNOYO )
vZI-MS
YIZET AT |
SNV | W [uvau-vs-z
QP Wwi-amu/z §
[C2ENZ] £-@3
- N9 NVD
o VR-veE
I Lz 450d +8 g VH0/€01 QO WI-ame/z
€-@2
+NV -NV;

o

N>

356663 - 1075228

M17 9017383 (5-2019)

2-112



STANDARD PARTS

Fig. 54 - Electrical Schematic (0000-0499)

OPT. BACK UP
ALARM/LIGHT

OPT. LIGHTS

OPT. SPRAY

OPT. TELEMETRY

WAND

AVI3d 3SHIAR °LdO SSINUVH VTV / LHOIT *1dO
L1 1H91T *1dO
7 7 Ng9/ST @ ® NVL/06
(I 1HOIT dN YOvE “1HM
—K. (SWVI93dS H04) M -1 w ATBIESSY LHO1T
- a3sn LON b 30ISNI G3LVI0T
g g TAR-NE9/58 NVL/06 £4 NOILO3S 335
NERE: WV 3SHINTY v§'e YITIOHINOD WOM4 OOAQE+
CU D (R
e e <& P> ms = Ve V1706 R A T /i1 <
. . Z a2 12-89
o s w62 4 Z-mav IV
-4 (S 1HOIT 3A0HLS/HSYA
" "o
= = & SSmazer & ® >z v v
8 g e 17 ONIHSVY F
=17 390ulLS Q)
(@I HOITIIVL O3 %
% INOY4-VS'Z
¥1-80
8-L 'b-€ = dN/NO NHVM ¥ QviH
naer e ® /el ne/sc ¢ ¢ £-9 *E-Z = YIINZI/NO LHOIT “NuvM
r1 S-9 ‘1-2 = NG/440 SIHOIT 1M
HOLINS 1HOI1
SSINHVH LHOIT ONINMVM OHO °1dO *17 ONIHSV4 pull
S
*17 390HIS INOY4-VS*2 X99/89 v
Sa/E] < @ W VH0/€6 % Q- X9/88  ® : NH9/59
LH917 3OHIS/HSVIY OHO -1 e
i INOY4-VS1
1SSINUVH LHOITIAVEH BIN INOM4-VE 2 f
T RS as |
wlo(p e . NG9/59 NG9/59 e 1a/9
Sa/El Ya/E] < ® >, 18/9L 21-89
(QFN LHOITQVEH LHOTY o or-Hs
g l0FT) LHOIIOVEH 1431 ®_.: -
SSINYVH NIVA :NOdd GSANYVH NIVA :NOYd
SSINVH TSI 101 9L na/9L HOLTMS J1ZZON AVEdS
a/gl . Y19/El ¢ “Al o
dNNd 31ZZON AVHdS [ -,
T INOY4-VS1
= A P> el e g
o
01-80
4 < /ET <P TBA/YS
2-a SI-MS
9
SSINUVH AMLINITTEL *1d0
wo 3 INAON AYLINIT3
g T TEA/ANVD Gl
7 T NG9/ -NVD e | W 8-00NW
gl ™o
6i-Id “a e
+NVD -NVD | ™ vz
YTa/ET Ya/E] wia| *° © [ wnd/ZL BNd/LL o\
m = €-35N4 3INIT-NI o
9 3 g
HOIH INYHS N
eI —> <6
A0 INHS TAR-Ta/ET TAN/6Z

DIRECT TO
BATTERY B+

356663 - 1075228

2-113

M17 9017383 (5-2019)



STANDARD PARTS

Fig. 55 - Electrical Schematic (0500-0561)

OPT. POWER ég PROPEL
STEERING @f_ SYSTEM
CABLE: BATT. TQ MACHINE g§ -
6 AC PROPEL MOTOR
g g QE 2 = <t 4@
T g & i g
-E N EpY
B e - ~ > < =
g8 é : : 2 g g §g§
%ﬁ g v o3 s E§§ - §§§ &
M zZ 5
] Ble * = eFE g g 250 | |3 t F o
5 83 33§« z| & § é
£ 1] 1] s 2 g fu
: \ 2 °
3 A g 5 g3 T gy s
LK . : s
. g5 Y
§5§ g3 miﬁﬁ; Tg AC PROPEL MOTOI @ ool CAN®/YEL .
A .l TEMP SENDER AND BRAKE SOL.) . g CAN-/GRN
; : i i YEL SZ/BRN 0 Ji-g | THERMISTOR § -
8 SENDER, 'rs:; 8
= YEL 58/GRY W
° ) 8 i
E BX 5 © < T E —
3 - SR -7, SN = H
E Eg - i " ouen g oA N[y
_ - RN, T
§ F 5 i3 e & E E B & Eg ..é g % §
L I O I = | PROPEL MOTOR CONTROL 7] I 5] 3 w
HARNESS 3 J 3 § g\l/
i_L B 3 g g
%ﬁ Beddy S 888 i EEER:
- & % - @ 5 |
? 3 E R
| ! - 121 A EELE
o o = =
Al o gl 1
5 .
g T = | ~ (=
sE § B 158 s : :
= & h =
, i : 5 g b
: g o )
g g1 | BE EE
122 5 &—&
5
2o
84’5;3 M3B
L e/BLU I 22/RED-TAN 22/RED-TAN
AUX1 CONTACTOR
-7 S — |
o 5
P
YEYE
—LBED___ — 10 HIGHBI;;ESS.RE SPRAYER.
SEE SECTION: A43
cB-4 D-1
PN N EVINNININ 4/YEL >
N PIN 30 RAIN 15
&G I'I'l)l TE_EZ:’RY IN-LINE FUSE. “oshen KEY SWIS¥CH
SEE SECTION: A36 "
E E M1B 2 :
& Y 2/RED-TAN [z B

CABLE: BATT. TO MACHINE

1
MAIN CONTACTOR
COIL = SECTION 6D

356663 - 1075228

2-114

M17 9017383 (12-2019)



STANDARD PARTS

Fig. 55 — Electrical Schematic (0500-0561)

SCRUB

USER INTERFACE

MODULE

MODULE

mw IINCON ENHIS Y 5{o°
m g o [ vBE —| 2o
o o
24 e o VHO/EET v |
o _»_ n
0 e e
x &ho R G Nge/ZET =
m NI DLLVIS WET™ [T NG/ TET .
| NG5750T 00 T o NVL/OET W ™
TNV 43NMIE LINOHID INOHA
Rduil 21 Xd6/802 v
’ H Trurw BE) vEun
7 /sl N ova T - - b
"W
INve4 @ dVHLS "ON9 SISSVHO e Nes9/502 S-HIN
roo [ — | na HIN ONdIS LHOTY
Ngo7soT O s _| )
T# V4 OVA - LHk/Bz1 B
ATETM o x| 280
ATETW [ NGO 2T 1
] Twe AT e EA/PE =| ™
erwen oo VHO/EE = ™
] wee ™
=3 rvwen o Neia/2e ¥
SLHII HOLVDIQNI B VEO0/E0Z e
NI 10d5 ¥04 wun
11-9 NOLLIZS 336 Nvi/ooz il -
IMMHI Py HIN GNHOS L430 ™
o ° - THN/602 &
935 10dS MO glold o issomn
SRZET g _.i._ mase e NRTEPY 1@% =
————<1 6l
4. T na/ez 87 o 20 IHMEIT 614 9 25 NorLoas 33
STET L ewos oo wors gBld e
0 NY9/SE on s 21-1 \ 10dS ONO1 +8 (3SN4/03HOLIMS
N - DEVO [ Ngo/52 __\\AJN_ T IARer
(11-4 NOILO3S 335)
9-MS 0L TVNHAINI
5031 NVITO 10dS
p1-1d > .
Rl e VHO/EZ T é 7 THN/BT vs'o a3
dNNd NVITO L0dS/dind * 130 c
Sl-1 i m .gc._“ m @
i e WA/ 1Z V:E.z N SN T P e M
1-Wav v she
——
=
PN TAN/6T Z
1-NeOH q
L1-1dy S ) . =
*S3IITBNISSY 83d HINAN HO 6102 e o AUO/BT 3n79K 414 ON NIVR 1Hi/61 ve'o N
HLIN SINIHOVN TV NO G3MIN03Y €-AS
SSINUVH HOLAVOY S UVR-VS°2
DT T T - LH i
BL6ZL0T# TTav0 TN TB/ET STR/ET ) il ol 9-90 S
YY34-VOO)
+NYO -NYO 190448 I5g Favo /ol ava sng
G G e-3snd 1-3504 OL 1N
i ¥Na/L2
"o e €-1d
P CJ and/ze
- NMOQ/dN @nuas
B0 ol-id > & 0L+9021 +
S i Xeo/82 i ?
m e i 1-1dy £-uIn
EE o REO/62 X578 5978 xE5/8
Qg Y 3INAON 30VAIINI
J 2§ 2
EEE
N N SSINUVH 00d
Z|
E v v T+ GIva/03 " f oz
g B T GIVa/ e o wm
2N T v 2¢ GIV/IFR Fir | " mm
4 2
ZF gNa/ G s & w 2
ORI
I
X078 o7 EL
58l

356663 - 1075228

2-115

M17 9017383 (12-2019)



m_ E.: M,

TO: GND. POST

356663 - 1075228

M17 9017383 (12-2019)

Fig. 55 - Electrical Schematic (0500-0561)

WATER PICK UP

MODULE

a3y~ e

(INOHA) 1 "HIN c3HS FT00IN
1no 7704 mmmﬁ%o 0Z-NS 10V NO/dn d33Hs 301N
v NGO/55 N <
LINIT LOVH13Y
M1a/ET zud . I o SSINUVH d3IMS 3AIS :IVIL¥Vd _|El_ Yv-4
o s e e oo s <& ot B
NVIGEVND “X3TON ‘S0d € 157
“Mr “L14 ININ *XTTON *Sod B1 dN H3dAOH ZTOND ) g e Ne9/581 *10V TIO¥ H3ddoH 71
WVSHIAINN ININ *dAV ‘SOd ¥ :Er ﬂ_vvna|zmuuuw._|ﬁﬂ T .
. =5 _|>|_¢ - S B T e TIA/VAT €
NMOQ H3ddOH =°ON9 3INAON L4171/dIINS NIVA
81- . bl 25 VE0/€91 dANd 1417 ¥3ddOH
/e NMOQ H3ddOH = 03S0TD o218 WNd/TST i _||A < O1-4IN w
N .
HOLIMS NMOQ Y3ddOH - o (o T o VGE m
: : - e
= , R & @ .
i 3 m 8 m s e s 2 VO -NVO | i d33HS-v0g 4
Sus g £ g G “ VHO/ELT Q- 5
& 5,80 = 91-80 £
M CEEFE .g TS o g m
o mm m w 2 = m 5 NHO/-NVO T | W T4
2 z8c 9 8 HEE g g M
X <ES g o 3. ¥ ¥ i i N
£ 280 = = L W W W W REIVZINE) - 2 &
= .z @
@ 3z m N N R S, Ol 9 O w W
o s u<h N S 3
Y e i
3 .8 g L L A T S FINCON AT ¥ILVA =
wn
>a & SSINUVH d33NS 3015:02H=dIINSRd w m
89 HOLAVOV NVD Z11 216
D D D e ‘+@ “ED 2
eren [ .
_ S01 Bl 61 +NVO -NVD +NVD -NVD _ L SSINVH SIS LIN 3
»-or o
SSINYVH NIVN 201 o
SSINHVH dIIMS LIN G e m
" e 17136-80d
o
Q 3 e -
5
24
3w | weee VS-E
54 (N4 271 "3 = dhnd mm_.AmO

IN3LSAS S3 *1d0) TINd MNVL 2/1 *O3H @ ' N ! i
1 ° v YNd/10T oo
“0°N
B8-MS

S¥9 "103S 335
*NdVH *SS3dd HOIH *LdD

1 EIVZIT I

(TN4 "0 = o WNd7Lh

TN NV "03M @ L o : I 20 NV VA ¢ R H_ S erioozis
. e 5< AN v Nga/201 i bl o — o2
LS

GROUND

STANDARD PARTS

SEE SECTION Gl4

GROUND
o
[—

gsel Y Ia/E] Za

il — v
1# NV OVA,
N o] S l@L
LI,
:

HOLVNLOV NO/dn 390S,

RETVZ %) | m
NE9/7-NvJ zo| ™ T @
| ™ uvau-vog :
] M Ta/07 80 NVL/0% WIS
1-80
+NVO -NVD ND

2-116



STANDARD PARTS

Fig. 55 — Electrical Schematic (0500-0561)

HOPPER/SWEEPER MODULES

12-AS_OL WNY3INI ST
Q31/1HOIT HILIMS ¥3NVHS

Ya/ET

2z
THN/BT m F4
Q .m. m
e 2
T Y/ET >
s
&
SSIENH IS 0 Lvd 3IINCON OVA/d3INS 3AIS w5
ONIONNOM9 D11VIS W
g ek BV (e wi m
S0 - NRANATD %i -
SSINUVH NIVA 101
o
92-HIN  dIINS-VOb
P v e Uy
= 61-80
Z|
SISSINHVH OVA AMQ 110 VILWVd <
NS QVA AMD m
OVA ANO NO NNL = HOLINS N3d0 ¢ *0°H'O'N N
[ 7 v SHRZET o—o THW/06T D——WIsT | I 3
¥2-s S2-HIN  dIINS-VOb
¢v (GRS —
81-80
/161
43ddOH=N3d0 (+@ *03sN4 *GIHILIAS)
o i HOLOVINGD "XV d33HS o2 Mol 1036 16
>Ezmm IVNYEIHL o
! mN S v IAR/681 | T
SSANUVH LN HBWVHS 1 VILNVd
e SaZET =] 20
¥8/ET Ya/ET e
TWSHIAINN ININ ‘dNV ‘SOd ¥ :5°
M L14 ININ *XTTON *SOd 02 41
*4S 114 ININ ‘XITON ‘S0d 2 :€r ‘ BN
] R ¢ HIN IS L 91-HIN
X781 ; ] e - ,
N me
T34/ e . “HIN d33NS LHOTY -
i z W " e <K S Ao oamvoa; VE z
= I NGO/ -NVD = | ™ g me g
o 3 2 =] e SSINWVH HSNWE 3015 £IVILEVd :
1 § 3 — el AL AT m
i d33MS-VSl @
T BT BT LY
8l +NVO -NVO e
.zuh_am"zm_..__u nuooﬂ.u 22-, 3INAON L4171/d33INS NIVA
23 o
00815014 7S =
o 0
NOILISOd T10H H3ddOH| NVI7001 o] e = TEAALT REIV.7A) N
| m
v 18 g
Lhsizie wa |1
N3OSN TNglod
vse

356663 - 1075228

2-117

M17 9017383 (12-2019)



ECHO MODULE

Fig. 55 - Electrical Schematic (0500-0561)

SIDE SCRUB MODULE

STANDARD PARTS

[ eawwomowo [ 1
_ SSANGVH FINCON 0ZH-03 TVNMAINI *LdO |
_ YV = | e _
| - T {orn . |
_ *NS HSN14 02H-03 |
_ P1-MS s _
_ VoS
_ L-0ON _
37NAOAN 02H-03 _
“ M e — — |_
| o 1/_r. NVI/05
17NV4 = ISdz-/+ 1Sd0Z © SN3d0 *ON SS3Md 4002 *10°0 “LOLIYNO
| I | _|aﬂwlx K
| ) LMN|_ e Nvi/09 Gl _ ? Wa-vs'2
_ =< E1-MS il /_r»ns?m E%é e 3 QRO Wwi-aauz
- ggwWNT—T PR 6-80
_ _
_ 2] e _
_ - zae o = “
|
TRET T B R INVA “¥8 301S 02HI3 _
_ TIA/+NVD o | W . _
_ NEO/-NVO | - “
_
| " . ol
e\ N -
[~ T TS oo e T e e e
_ SSANYVH GNHOS 301S *Ld0
_
_
_
_
_ S
| R F—
_
_ | WA
_ 37INAON 8NYJS 3AIS
——] NIV
_ *NS 440/NO 8NMOS 301S -
_ ._n_..|_ B Nga/Z11 i
| s lanygs 301S 31BWNE =
| o * 1NdNT NO ONNOHO )
vZ1-NS
_
“ ST/ET YTa/€T 7| e
_ REYEUH) i g
_ NGO/ -NVD El
_ ﬂgg
_ w R

356663 - 1075228

M17 9017383 (12-2019)

2-118




BACK UP
ALARM/LIGHT

OPT.

STANDARD PARTS

AVI3H 3SH3A3Y “1d0 SS3NYYH WEYTY / LHIIT “LdO

\_\ LIX LHOIT °1d0
z /_ z N59/G1 @ L Nv1/08
_ (@37) LH9IT dN XvE “LHM

s (STVIJ3dS H04) ATBN3SSY LHOIT

<
<~

_
_
_
_
_
_
_
=< P> X NV1/06 P A e und/L <

LIGHTS

OPT.

SPRAY WAND

Fig. 55 — Electrical Schematic (0500-0561)

OPT.

TELEMETRY

OPT.

2 RESNN N 301SNI G3LVO0T
g g - _ TAM-Ng9/58 NV1/06 €4 NOILO3S T35
N WV 3SHIAIY vs'2 YITI0HINOD WOH4 JOAQE+
A9 es |
o J
i Lz | azn 12-80 N
D s w6S 4 | Z-havv =
o L < _ 1HO1T 380HLS/HSY 14 _/
" [ e)
w @
z 55 | < % N9a/26 v v
3 g2 e “17 ONIHSV14 z
| *17 3804LS | 0
NI
| (G 1HOITIIVL O3 | vB159014 ")
_ % _ 1INOM4-VS°Z
) L $1-80
1%$ 8-L 1v-€ | dN/NO NEVA B QVaH
EZET NN e nesel <h ne/eL cE 1-9 fe-2 - H3INZI/NO LHOIT “NaVA
L i g9 *if-z = NQ/440 SIHOIT TM
jllll““””““lllllllllllllllllll HOLINS LHOIT
SSINHVH LHO1T ONINMVA 9HO *1d0 T oNtksv 8159014 i
e-11 . 1S . ¢
11 380 INOH4-V5*2 xgo/8g . —
e ot s o ®I LA Y oo rHoses 8814901 #
—_—_—— e — — — — — — — T INOHA-VG1
r SSINUVH LHOITQVEH BIN 1 INOUA-VE"Z : '
b 9 B Ng6/59 Ng6/59 RO ere
¥F : TWi ¢ ﬁ 21 TIPSO M vy -
¢ ¢ - +
/el NNOMezer (031) 1HOITQVH LHOIY naseL 7y
ENE o1-NS
_ _ 2
_ X _ £ 4
(G371 LHOITQVEH 1431 S
_ s yan -7 s 611 | "8
SS3NYVH NIVN :hodd SS3NYVH NIV :hodd ﬂ
L ____ D i) T
—> a <
SR S 101 9 ne/eL E © \_ HOLINS JTZZON AVHdS
R %!
naver dNd AVHdS *SS3dd HOIH *LdO ] N nazer e ] N
Shy iNOILO3S 333 dNNd 31ZZON AVHdS :0LS ) ¢ - 01 %
SSINYVYH *SS34d HOIH  *1d0 Q ﬁﬂ sTT° ’ Wm&ﬁw.«m_
Ye/ET ® z /el ® T ne/E SIWPIE RELVC I T T T EA/YS R )
Ez-HIN e z VH07E9 s P
S o1-80
Ya/el 2869501 ¢ TBA/VS 00SB6E# D
z-a S1-MS
9
I SSINHVH AMLINGTAL °1dO ._
_ w3 NAON AYL3IN3T3
_ 7 [IREIYZ I Lov6901 |
_ z Z NH9/-NVD g W 8-0d0NW _
e _
“ } GEr R _
| +NVI -NVD & | ve _
STa/ET T /e wia| ™ @ T UN/ZL UN/ZL % GEEZ] 5
| ER ] 1o NOILO3S 335 £-3504 INIT-NI 2w _
9 B . 9
ro_swm E=S HOIH INHS 2 S |
3 eI 6L o=
[0 1w TAR-G/ET TAR/6L er |
w w
[ogul _
_ m _m“_ 1 _

2-119

356663 - 1075228

M17 9017383 (12-2019)



SPRAY

Fig. 55 - Electrical Schematic (0500-0561)
OPT. HIGH PRESS.

STANDARD PARTS

a
2 DZ/RED -TAN

SWITCHED B+ AT Ml:
SEE SECTION: A6

r—  ssewws -ss@9 10 -
“ ONNOY9 SISSYHO 0l ANNOYO JILVLS /SISSVHI dind 0L
_ ©r NH0/501 =0)
_ 407N0TISH Tid THR/69
_ . %S W1 7S *Wr/14%01
_ ng/90e o 2-HoLS 1S3y 1-401S (534
_ R G TAR-TG/ETE YW TFN/69 TAN/69 WW TBA/KS
| 18/90E w1g|
| TAR-YE/ET
_ TE/VIZ w|
TAR-E/ETE m_
| i
o 5 o9
_ I L1V NOILO3S 335 e 23
<+ OINIINOD “SAS *S53d HOIH - 5 (8]
_ AI/._ “HALLWI d0IS3 - [0l W >
“TRVIIVAY NOLLAOS - o D
_ 5 I - ko2
3N TV 4 TeNa 288 x
_ *QITBVNI : ONNOHO /  T1GVNI WALSAS o T 9TH SOION a0 owss
v1z 3ALHA- 1 R
_ voo! =
| 1SS A S =z Eox *© bz OEVOLOT + ASSY TTavO/VOb/NvL-G3g  © V° GEVOLOT + ASSY J1aVO/VOy/NVL-034
A -
| A 3504 ANIT-NI
| x
|
_ @
N\
_ i
_ =
wi
_ Z

GROUND @ MAIN GND. STUD

SEE SECTION Gl4

—

356663 - 1075228

M17 9017383 (12-2019)

2-120




STANDARD PARTS

M17 9017383 (NIL) 2-121



STANDARD PARTS

OPTIONAL TELEMETRY CABLES
1074600 & 1074601 REPLACE
e

36 VDC

Fig. 56 - Electrical Schematic (0562- )

1SOLATED GROUND
"POST = STAND OFF

OPT. POWER § PRoPEL USER INTERFACE
STEERING . SYSTEM MODULE
MACHINE &
EE ACEFR‘&Zﬂ'.m@TW
B,
I S
-@ . > R
2 g ¢ § :
B s 8| B g
g s v o8 3 gZ8 .- g4 g
17 £ £ NN %
§ § E =
q z| g § g
g 3 5 .
of < o “.a g
d o
JYYrYy e 2 By 11
- A
{1y ]88 g g - g ioi
o N o -
h 458 INTERNAL TO AC PROPEL NOTOR =t = 3 ﬁ
+#1206485. (INCLUDES . E N g, CAN+/YEL
o | TEMP_SENDER AND BRAKE SOL. ] §*
s o o o o . .k CAN- /6R1
§ & -~ o8 oA« § YEL N 62/BRN w g 3
2 SENDER, TEMP I e z
: & i g i
Z
= P - a § f—
@ o Py % B g, & B
0] E ; 81/PNK =} m g
(9 N 66/8L x|
% s | LI : : ! EoE s E é BB | w d g P § &
o 3 3| | PROPEL MOTOR CONTROL I - s § - \I/ o
HARNESS 505 3| 5 \l/
b g R £ |
B H g ':' b 4
‘E : FERRER - ERREELEL
88 9 =5 g -
y % oo - ; ‘[gﬁ } 'R Ed
E b 2 [ g ;(]-l { ﬁﬁ ; * s
z ] g | E] s |4 A
s 8 12 : LKL 5
i3 : § g
LEEA FHEE :
2%ﬁ % g 3 N
i 3 é
o :
&
n
9k
8 g M3B
S/BLY 1 22/RED-TAN 22/RED-TAN
AUXL CO"ICTACTOR
S/BLY <o - g §
oL
258
—IA o g, HIBMB;F.ESM SPRAYER.
SEE SECTION: A43
cB-4 D-1
z.ﬁm I PIN 30 oyFIN 15 SO
p—I/BED Lo, 'ra.sz;wv IN-LINE FUSE. - KEIag‘I‘ID;gH
SEE SECTION: A36 8
% E SWITCHED/FUSED B+:
g TOs HIBGH PRESS.
- MLB SPRAY CONTROLLER
] 2/RED-TAN g

CABLE: BATT. TO MACHINE:

1
MAIN CONTACTOR
COIL = SECTION 6D

356663 - 1075228

2-122

M17 9017383 (12-2019)



STANDARD PARTS

)

Fig. 56 - Electrical Schematic (0562-

SCRUB

USER [INTERFACE

MODULE

MODULE

g 3| S N o wve) 3IINCON @NYOS
€1 m & L brar =
26° oS g VHO/EET >
w e TIVH
< m w3 = NHa/ZET =
5 wreT SNG/TET =F ™
7 i NVI/OET ™
- bl 21 E5/802 e
T# NVd4 OVA FE B T3A/+02 H
12N TTHIN
SLHOTT HOLVOTONT pie N&9/50Z T S-u1IN
NV3T0 10dS HO4 eyl o —{ran biw anwos 1He1y
11-8 NOILO3S 335 o 1 GNHOS 1045 ONOT A Fe
T L
Praset 7 _ 1 18/9€ —
T s ATETTIVH o
PrazE g 2 °  emosiyogsuMows [
e NHO/SE ATTTW o
a+DHn (8ndos 1ods 3avNa =
ERS INdNT 1V "ON9 ) AT g
*MS NVITO0 LOdS
e Lo VHO/€E
SYU NOTIIS5- 335 U e NY8/2E ™
UOLON VA AMO °*L1dO :OL
Se1Ell 261 861 rwen o V907502 Fpewn
G G G L7002 {vrun p-HIN
[ 3I8YN3 OVA ANO o —— i HIN 8nHOS L4317
— e
[—— __NVIT0 10dS JMOHS o g
e na/se 6 rzazn HW/BTgr, v 2o NoILo3s 33s
+@ Q3SNJ/A3HOLINS
Grosoo b4 NID oS ONOT 4
440/NO_OVA AYO - Ndo/s2 17 t1gzn LAWETT
N&6,/561 v (11-4 NOILOZS 33S)
9-MS OL TIVNH3LINI
L ONAOLS VL1010 e 5037 NV3T0 1045
TAR-Sa/ETT L
SIS FE VHO/ER v évu TAm/eT P ¥S°0 53
dANd NV3T0 10dS/dind * 130 frz
HOSNIS'SS34d YNV *T10S 2-dIN mmh G
vy o . — <
T E=7ZGEENE D il e ONdZ1e wvy e T TAR/6T o
T T-NVTY 0=
o a AH9/8E S
S-MS NI G NVL1/0Z NEOH T2d D MG THR/61 W
1-NHOH A
L.Eﬂ.x.iaﬂ!|A V|s<.m.0 ¢
AYO/8AVA d1¥O ON NIVA < _\ mw.>m 1HM/61 N
HVIH-VS'Z
- et
8rezroTe TTave TrazeT Sa/ET T e o-@0 NVi-03d7z
HY3H-VOO |~
Leoa e TEvo /et wva sna
- €3N | 3snso0L tn
- v wna/zz
NKOO/dN_@NHoS
2-1r
e e (P
= - £-HIN
2l 3| o ST B o782
m M m 3TINAON 30VAY3LINI  979€ 37avO VH3IAVO
a2 8 3 971261 ITAVD VHIAVD
gz oy 40100 *VHIAVD
NEE SSaNAVH Q0d 1SHIANIN LuVd VEIAVO dn Mova
Z|
S| i v Te ¥Ivd/a3d r N3WOSHONOL ‘1IN LIN
€ € T# 9iva/y @ oot Qo1 fals ‘In LIW
(YVMLA0S LIL/M S62LOZT =)
P T T 2¢ 9IVa/IAR =T ASSV 3OVAEINI ¥3SN 1L
m w|~IA¢¢|u.|Hﬂuﬂu|ﬂ1§
W 4
3| &

356663 - 1075228

2-123

M17 9017383 (12-2019)



STANDARD PARTS

)

Fig. 56 - Electrical Schematic (0562-

I~ ~
LNO 0 E3dd0H = - ¢ L0v Nasdn a3mms m._m n
(ar] 1M UNd/LOT 2 Zz 7
SaZeT 7 . .
. . IS s i . SSINUVH dIIMS 30IS 1 IVILEVd villiie
VISR BB IR S v e y e RESEE
4
NVIQHVNO ‘X3TON ‘SOd € :Sr . =]
¥ ‘114 ININ *X3ION *SOd B 4l N ¥3ddOH =" ONO - =] = NES/S8T -+ 1oy 1108 ¥addoH 7]
IVSHIAINN ININ *dAV “SOd + :er v <} .
| azET za e
_|b|_¢ — VE07EST ] It = SIA/¥OT g
NMOQ H3ddOH = *ON9 5
<
Pl . o«
i [ o e = oo LR i :
"HOLIAS NMOQ H3ddOH = A
1T - z o 8
ST O o E b4 G b z N
L 2 B B
I
S8 @M sor su eibg +NYD -NYD o 2
=< o 3 3
o " | m
§ nRist & - o ;
E 5 X
—|® z wm g o =2
5o 2k g & N/ -NVD = =
3|2 $2zo mwg d 7 z (s M
. .Z oa W W ol 2 M m m = _&
. |E 21 e T e L B I 3 e £l
oS <
zl2 g3 PR o. 9 9. 9. Y
. |5 8 & 3
52 P Zy .
15 &s L L L L L L 3INAON dNXD1d HILVA =
p SSANUVH d3IMS 301S:02H=dIINSTA 518
HOLYAY NVD £1L 8969021+ -l
e *+g toL) @
D D D T £O1+ SSINGVH dFINS LIN L
€1 _ SOI BIT 61  +NVO -NVO +NVO -NVO E
q;-g m
L= a3av. VeIX3 R PRiaau/z ]
_ SSINEVH NIVA $0L e 07 40N Rl
SSINUVH dFINS LN N A - m
VHO/ES yG* 0 o
w o : vaoses =0
° HV3H-VS'Z
o ez il S il = VH0/ES aTrSore WWI-a3e/2
5 G £ ER=9)
« & AW b TAR 66
5 SEYLeme B-dIN VS-€
= i (14 2/1 *03Y = U S g 53 é .
o w (W3LSAS S3 *1d0) Lo ! vt 03y = e
o _J Y cogcees+ INJ/TOT o
w 2 8-Ms S¥9 *1035 335
= QO NHVH *SS34d HOIH *1d0
£9 K—mre =12
(N4 03 = Mkl =00 and/Lv
. I NO GNNOMO B-HIN
A s ., Vel
Sa/ET eEr g e v N&§/20T o o e 2 Nvd OVAL =
L-MS
i = REIZZ2
g coEn Vel
- S 16 NYJ OVA .
N - 5
SFR/ET Sa/ET T v 5 .
£ 19-UIN
Z
o
TEA/FNVO e Negsey m K I
m N9/ -NvD e A SN/ TH 2T m
& e N
R Hv3y-vo9
3 TR M 71a/0% 50 NVI/0% QRVI-Gau74
1-a
g i
5 et +NVO-NVO H
2h
Bl
&

356663 - 1075228

M17 9017383 (12-2019)

2-124



STANDARD PARTS

)

Fig. 56 - Electrical Schematic (0562-

HOPPER/SWEEPER MODULES

s szs Lo [ PSIrre ve
Neg n7g

[=]
ol
AR/ N5
M g8
—~
Q
[ a/ET v_._uuw._li s
&
- -
>
(200H.01# SSINUVH dTINS 4O LuVd) '
ONIONNOYO OILVLS
P oo 5 m
SO v et e
SS3NHVH NIVA f0L
o
92-YIN  d3IMS-VOr
D> masr RS
T o 61-@0
£4ySL0T ® 11,5201+ $S3ISSINGVH OVA AMA t1dO WILldvd
1w
“NS OVA AN  1HELLEW Nuaszat : M
OVA AHO NO NMNL = HOLIMS N3dO f *O'H'O'N
P—SrazeT SZET TRR706T P RvI7oBT T L b
¥2-S —| (SZ-HIN  dFIMS-VOL
D> voo7esT P r
7 a3 81-@
ﬁHVW TAR/BT | g « .
- = e (p@ *03SNd “Q3HILIMS)
i mwmw_.o.z..wmzwﬂ(ozm\mxw N n¢v|. a3sn LoN HOLOVINOD *XNV d33MS 024¢ NOILO3S 335
b it bl =0 TRR/6T THR/BT Bt
Sa/eT T ovoior £2-8 v vIM/68T o
€09YL01#SSIANGVH HIN ¥IIVHS tVILlvd
PraZeT P 77>) B
PraseT SE/ET |
TVSHIAINN ININ ‘dAV ‘SOd ¥ iSr
"Yr L14 ININ ‘X3TON *SOd 02 :+M — n
*¥S 114 ININ “X3TON ‘Sod 2 :er e neset ° TANAs 1IN aNaLxa
Lt R
XGS78TT CEa R s Ly e
Neg ne

150/RED-TAN

ERCZS

%

o

AHO/BOT( INOY4) 1-HLN d33MS 300N

W SSINYVH HSNM@ 301S *V1Lldvd
b= O B TEA/PLT RETVZ7A]
d3IMS-VS1
81  +NVD -NVD TR TEAZPLT BT QP
K L1-80
309070 = 03SOT £°0°N 881+901#
e TRLS BN Q300D Mg S — binan
Y e RERNZZA TBA/YLT
wieia u
NOILISOd T10d H3ddOH NVL/0ST L 3
€09+L01#SSINGVH
=) oo Q
T IHM/6ST a s “HLN H3NVHS TV Iidvd
T1-HIN 3OISNI i 1 e c HOLON H3HVI . e
T-"Y313NO1IN310d H ANODME (T AN T T X z
i - N Ng©/S0T < g
X S raw Vg2
12-MS_OL WNYIINI SI  AH9/BST w = THM/601 T
Q3 V/IH9T HOLINS H3NVHS u (HV3Y) 2 HLN d33MS 3T00IN
PLieNt ] 82-HIN
z TN [z RELYZal
= 1-
<
= s 5 : vse

356663 - 1075228

2-125

M17 9017383 (12-2019)



STANDARD PARTS

)

Fig. 56 - Electrical Schematic (0562-

ECHO MODULE

SIDE SCRUB

SS3NYVH 02H-03 °1d0

SS3NYVH 3INAOA 02H-03 TIVNY3LNI *1d0

Y18/VIET -

= LHM/V36 -
*MS HSNT4 02H-23

{

+1-MS

i

NV4 = 1Sd2-/+ 1SdOZ © SN3d0 ‘ON SS3ud

L-A0ON Vs

37NAON 02H-03
E0T21214 = ASSV OHO3
2012121+ = 83d OHO3
nadwo

oV

NVL/0S NVL/0S
A0OZ k._—oo 5._._0<l<0

*MS 440/NO 8N¥OS 3aIS

(8NY0S 3A1S 3TEVN3 =
LNdNT NO ONNOH9 )

e
Ty

®
V21-MS

brinant

AEET Ya/ET

3ATVA 02H 301S £29-AS

sl _¢A SNVL/0S
—
- P b Nv1/09 o yvay-vs'2
o _:
i8S -~ e, 7/ Nvi7os vz P Wi-am/2g
6-80
T
2¢ @3N JON e g
GE i
b o0 o aasn on |
eset e - 3AWVA *u@ 301S 02HO3
A/ HNVD L W e 3018 e v|:..m\ov VS 0
NG5/ NV i .
F asey uvay-vs'2
oon [ Taoh QP RWI-aIe72
8-80
SS3INYVH GN¥OS 30IS *1d0 37NA0N @nYds 3AIs
P T =
[y — —=ar
SN BT AWe/BET
SUSET B and/LET =
e F N1a/9em
IS e NGO/GE T
el NG/ TTT e
Zun sun
o NVL/0TT Vil
J————— N e eun
S
1]
|
o) P
[m)]
o
= JED PN

\Saill VH0/€01

356663 - 1075228

M17 9017383 (12-2019)

2-126



STANDARD PARTS

)

Fig. 56 - Electrical Schematic (0562-

BACK UP

OPT.

LIGHTS

OoPT.

SPRAY
WAND

OPT.

TELEMETRY

OPT.

ALARM/LIGHT

AVI3d 3SHIATY °LdO SSINGVH WEVTY / LHOIT *1d0
LI IH9I1 *1dO
z T NUo/ST  ® % NvL1/06
(@31 LHOIT dn >ove *LHA
<, (519345 404 ATGN3SSY LHO1T
4 a3sn LoN N 301SNT 03Lvo0T
g oo Nv.1/06 €4 NOIL03s 335
R w # vsre Y3TIOHINOD WOM4 OOASE+
x > e =< P> ebmms e = T NVL/06 RPS—wng7zr ° T N/ <Lt
. "2 azn 12-@
2s w82 4 2-hdvaY
4 =< 1HO1 390MLS/HSV14
" w o
= =i Sraer < % Nga/26 v G
3 32 €-I18v2L101 = *17 ONIHSY z
0S2L101# =17 3904LS 9
o
(@3 LHOITIVL a3Y o)
% INOH4-VS "2
$1-@0
% 8-L ‘b-g = dN/NO NavM 3 avaH
reser e s nesEl A nases i i L-9 fe-z | Y3INII/NO LHOIT *NuvA
5-9 *1-2 = NO/440 SLHOIT 1Y
HOLIMS 1HOIT
SSENHVH LHO1 ONINGVM 9HO °L1dO *17 ONIHSVT4 ol
S
=17 3m041S INOY4-VS*2Z x&9/88  °©
Rra/eT < @ W VH0/E6 N RS X96/89  ® ‘ Neo/59
1HO[1 390MIS/HSVId OHO L1 c1-m
land] INOY4-VS1
SSaNGVH LHO1TIav3H BIW NOH4-VG 2 z
w|o(o < NH5/59 Ng9/59 RO a/se
~ - b 21 mmwmﬁvooz dnd/ L9 v 171-90
PrazeT T8/€Ta37) tHo11avaH LHotY n1a/e. N
2211 o 91-NS
¢ va N w “ ¥9
(31) IHOITaVaH 1437 EXS
HOLIM$ LHOIT [-4diims 1Ho17 S
SSANYVH NIVA :NOYd SSANYVH NIVA :WOH4 & _»_ ﬂ
= g6 3
H 9.
SSIGVH JIISI6d 201 nlaseL 3 © HOLIMS 31ZZON AVHdS
%!
azeT dNNd AVHAS *SS3Hd HOIH *1dO * N aer ¢ [ N
i o] FEer - E— . o E L
SSINMVH *SS3Md HOIH  *1d0 NG SNZZON AvadS dLS & =T ° INOH4-VST
B z z B T T T T T v s
ﬁ._m\m_ SFa/ET STa/E St ﬁ_mw.m:z REIVZ=) REIVZS:) AT L . S— )
o1-g0
P SFasET Shwe REIVZS) D
2-a Si-ms
9
SSINHVH AML3WIT3L *LdO
wwod NAON - AHL3IN33
S Ve o Lob6901
z g “NVD Ti1a] " 8-00N
Ao ONe
61-1d oy -
+NVO-NVO @&ia| ™ vz
STa/ET YIa/ET eia| ™ o) wNa/LL BNa/LL o\ gz o
> 2 19 NOI103S 335 €-3sN4 3aNITI-NI 2
s N ¥ HOIH INNHS 2 S
13 NO[[ LJ3S
EIC> <BL o =
W TAM->a/et TAN/6Z £
[l
[0}
m w 1
34

356663 - 1075228

2-127

M17 9017383 (12-2019)



)
HIGH PRESS. SPRAY

Fig. 56 - Electrical Schematic (0562-
OPT.

SSINYVH AVHdS *SS3dd HOIH :1d0

NET: 13/BLK

™
-

ANNOY9Y SISSYHD :0L ONNOY9 J1LVLS /SISSYHO dNNd f0L
(©x NE9/S0T 0o
Z1v NOI103S 335 13A/¥12 oTd bl == REVVZTe] se9—tNOTo3S—33s
Q3YNOI4NOD *SAS *SS3dd HOIH - NO = OGAQE+
*3AI10VNI dO1S-3 - HOLIMS 440/NO :01
*378VIIVAY NOILNTOS -
o *135 3HVEE Nevd - WSTIBL g SN/ TOE
FPdL 39V TV _J1IT1EYNI HOLOW_LOH=N3d0 / *O°N 4
<[ "0378YN3 = ONNOYO /  3TGVN3 W3LSAS y
Iy *MS FUNLVYIJNIL HOLON § 3
il 25 N&d/20E Sz-MS YNd/TOE Ry
pie . HIN AVMDS SS3Md HOIH Iy16E214
== “391M HOLOW 18 T z <
©
62-41N
OVLBEZT+ M fFz + 3gIm HOlLON fa3d
IATHA- I
vooT
XSSV 3 1Gv0/VOb/»ov 18 = ® EIE feE XSev FTavo/ver/AwI-aa O VO XSSV 31av0/VOr/NVL-038
a 3 @2 3SN4 3NIT-NI
o] FOEH
2
[0}
g
r4 -
(G} M s © m
. <%0
28 2% g
® gE ¢
o o N
o uw o
59 m H
o w
5 B8 N

STANDARD PARTS

356663 - 1075228

M17 9017383 (12-2019)

2-128




STANDARD PARTS

)

Fig. 56 - Electrical Schematic (0562-

DRY VAC SYSTEM

OPT.

GROUND

S3SSIANYVH OVA AHA

13/BLK

m

:1d0

Aa/el

R
2™
ﬁ *
= (1XZ00B086+%0 :-16P | OH
(S81485 IPIN 148/00ABS/VOY )
- 20vS°T1EQS 2r 14 8sngl93317
»g a3y VoY
Aa/el o ¢¢ N Iw m dnd/Le1 =\ Az a3d-NvL/2e b4
<|
3sN4 3NIT-NI Ly
a3sn LON (¥ LYoy 8
ANNOYO TVLI9OIa (E H1N OVA AYQ N
*MOVE0334 A33dS :LNdLNO (2 [ 5| | O OE-dLN
©10373S 033dS ‘WMd fLNIND (1 H__ W E
$SINdNI vLiIola
HOLOA JVA AHQ 2
PRV
*MS 37GYN3 OVA AHO :ldO
*MS 440/NO OVA AHA /ﬁ e
cl N - T
z
O IAR-ITa/ETT | TAR/BET G ABO/B6T
vez-Ms el
— °
8

ViZ2-MS

AH9/861

NJ9/S6T

113/BLK-WHT

195/GRN
192/BRN
198/GRY

v
€
z
T

NY9/S61
Nyg/261
AHO/861

Crm—smaserT
—

219 NOILO3s 335

SW/B+, @Ml

TO:

356663 - 1075228

2-129

M17 9017383 (12-2019)



STANDARD PARTS

Fig. 56 - Electrical Schematic (0562-

OPT. LITHIUM BATTERY/
CHARGER SYSTEM

)

SHUNT
1

SHUNT - |

T
+1238981

L3/BLK _—m
CABLE: BATT. TO MACHINE: J GROUND
2 21170 = o Fole
@ 213/BLK-WHT j
: J
& g CAN+/YEL Mo CAN+/YEL — cane
=| o
Sk & CAN-/GRN AN CAN-/GRN CAN-
m SYSTEM CAN BUS

o
£z
T e X|
2 £ . o o
g 3 b4 4
ju m N E <| o
i 3 O] *| *|
< z < =i
Jug CAN+/ BLU CAN+/ WHT [ @ 8 &
=l N |
R g 3
CAN- /WHT CAN-/BLK 8 3 o
w ) ki bi REFER TO: LIYMIUM HARNESS «
o > 3 3
5 o 8 & 1 E o - L
3 2 EREEE
=™ CHARGER INTERLOCK 3 X = 4 S w
3 2 % H 5,
) -8 o
. INTL/YEL /¢ INTL/BLKCOM N.Co\\ S+/WHT o o
[, s MILAEL  INTLBLEEOM o o N.Cos, St . 8
= w -
— 3 4
—[. " o35t S+/RED S+/WHT, 3 4
= [id
° IG/BRN (¢ 1G/BLK jf S+/WHT : i ii o =
NOLLIpEL b o 3 ; % ; & a zZ
SW-1 =
Battery i = bR b Q
Mancoement KEY SWITCH g| g| %| g| :| a
Sgstom—tems?
w
)
]
<
(8]
=]
g
n CABLE: BATT. TO MACHINE:
1/RED
g Y
BATTERY / B+
SEE SECTIONS
A2 ON PGI
356663 - 1075228
2-130 M17 9017383 (12-2019)



STANDARD PARTS

Fig. 57 - Wire Harnesses Group

"

ECTION "A-A

e LABEL: SEAT SW.

! [WIRE No. TrOS. |
[gH/6RY A |
" (78/P0R_18 |
TO! out
ABEL: ROLL
TO SEA
2| SEAT SUITCH

; .

)

DETAIL: 17, 19-2
DETAIL: 19-1,
CAN-3,CAN-4

=

ILs 78,
., B8-2

2o 4

g 20

SCilic TR

g 00 & )8
el
2

Vs
(6]

RS
oc

T0: AUXI RELAY
LABEL (113AUXI RELAY

EVANN NN

[WIRE NO. |
[80/GRY |
[1arveL |
[PEN ]
[SBA/GRY.

be:
% <

; ﬂ & I "Eégﬁé;
E%EE M= W ééggé ol
o

B &
@E j@

%g% Ms . i El_ é § §§ é A

U i — D g %™

L £2 ~ ©
¢ OEIIIIEE L - : :
§ﬂ5 s 2 2
i (] 3 H &
s EEimERE ; ]

gjﬁ. . :>) s ~

M
5

TO: CO'.IO TO: CB-11

LA
ca- 1

DETAIL 19-1
DETAIL CAN 1
DETAIL CAN 4

DETAIL 105

. (=]

E e s .
~ [ ¢ g ® z
2 &L 2 2 2
B & B :

DETAIL 6
DETAIL 18-2
DETAIL 8-1
DETAIL 68

M17 9017383 (3-2019) 2-131



STANDARD PARTS

Fig. 57 - Wire Harnesses Group

SHOWN O

BOTH PAGES.

CONTINUED T
DET/ 50, 104

oN

SECTION “A-A"

2-132 M17 9017383 (3-2019)



STANDARD PARTS

Fig. 57 - Wire Harnesses Group

‘80 NOILO3S 2 39vd 335

HS Ly3s :13avi
SSANHVH
HOLIMS Lv3s foL

[T /5] [~=5a] ~on Saiw]

X59/308
[sodlon SuTw]

NS 1NO TI0H_:T3EVT
HOLIMS LMD TI0H 0L

]
%

w¥-VYu NOILD3S

2H-03 1H817 9HO
(1 3Ev] 11)138v

SSINYVH 02H-03 :OL 1HOIT SHO 0L

AHDITIQYIH' 1Y N

(1) 3Ev
1HO[IQYEH LHOIY

xz
e
aot

NS DiveE 73AVT
HOL1MS 3vveE 0L

*ON3 LINONOD 3HL 40

w0'E NIHLIM 031v001

38 0L 3007dS SIHL)
*8-NVD *L-NvJ
‘z-£1 :7Ivl3a

ew1z1
055

¥-NYI*E-NVD

tee
oot

teroz )

oaa
“38v1 on
SSINVH HIN T3d0Hd 0L

]
b

AV TXAVE LT

AV XV 2oL

tevs)
ost

2-NVD “1-NVO

ters1 ‘85 :71v13d
Goz

E\
19 JZED[/A

8y

“3Ev1 ON
FILLOMHL

8 NVJ IV

ECERED]
@auinozd| Nado_Ho4|
Lon|

SILHND & -8 333
I173ava oot
SI1HN2 ® ON9 :0L ee
X
OSSN
o= g e
5
SI1dNd e +d :0L 18's1
1H9170Y3H L4317 :0L
5 5

HOLO3NNDD NId SE 310N
T3y ON
H3TIOHINDD SILHMD :0L

1¥0d_*90Hd

11)73av]

9 ul:ﬁmofv}

L40d "90Hd 0L

L1 Vi

1-m or-m
13av] 138V
17-80 100 01-83
21-20 RECTAN
©13av1  tOne JILvis oL

*1-81 :1vi3a
2-61 ‘41 :7Ivi3a 1viza
i / I
—
!

Wy TV

BARNS { P = = = )
il [FAL30] Y38 1861 T
R p— N S =S
i \gy
K

THOLOVINGD TH ONV
IGO0 GOS0l

738V ON
= NNOD
TINAOH OZH 0L

00N &natd OzH

o, @)
o Xe

e D = ©) SN

DRCEAl
SSINVH dIMS 0L

X2
te°z1 O
B H

)
X

=0 GEEE
I 57| S —e=

ECI) | i REIVAETR]

RECTRNeN
Tr NNOO o-a0
TAOA OZH 0L T3EVI ON 5 9%av

»( NGO &gy 01
37ndon ozH oL

[e](=] [e]le]

SNEo7050
[ Slwo/var
]

NOTL1504] 0N a1/

|
H
B
N
/| &

. xa
ey %

6%
00 e

-

[e] [alfe] [a](a] [e]e] [e]

tez1)  1ez
S 3 22

-@0 -@0

faegifieiss

o0z

#1173 T ey () 455
180 0L ol HS
-2 ) z-a0
[IIRE= 11738V 13
8-80 0L +-80 101 z-80 0L

AZH/aNS
s13av
HOLINS AH/0M4

2
=3

() HavT 5 (1) T3av
€1-80 :0L ¥1-89 ‘0L

‘NS NVITD 10dS 0L ‘MS ONVA AVHdS

z T
I T
0 [}
T
~S0d] “oN 3uih] [0 ~S0d]
*HS NYITO_L0dS MS_ONVA NS LHOIT
EREChS] 138V ERECal

MS LHOTT 0L

1 Eav
Wy TV
Farany oL

*Y3LIN3 S3IHIM SV
HOLO3NNOD 40 V!
ENMOHS M3LA

»1-20

ONIHFALS WIMO AV
ONTUIILS H3N0d 0L

SO TIvisa L vixa

2-133

M17 9017383 (12-2019)



STANDARD PARTS

Fig. 57 - Wire Harnesses Group

OINVJ TIVi30

1017 873Ev]

i8SV 1He

7 oL

2¢ NV4 OvA :73av7
2¢ Nvi ova o1 [T] NGo/S

T3av1 on
ONnoHe OTIVLS 2NV oL

NYO AMLINTIAL 3@V
NvO AMLNZTaL 1oL

SesET]

02ZH NIVA (1)738v1
INTVA OZH NIVW :0L

dNd 02H-03 :T3avT
Nnd 0zH-03 oL

-0 HOLIQYEVD :73av
T-0 HOLIOVevd 0L

NHOH 3738V

NSOH 201

SANd “I0S 30IS IRV 3ATVA 3005 TEEVI
S oS Ba1s foL | THva Hots tor e e ves)
SAILISO
L0 m0g)
= ~Sod[oN ST
e = I |
tee
T4 Nvd VA 73EVT oot
T+ Nvd VA 0L dNNd *130:738VT
ohind 130 ‘ol
STivis bl 13971 on !
== ONNoWS OTLYLS INV4 *OL
ol ov zaial ONNOHS D11Y1S !
|
PV W
Lv07E T4 271 NYL "33 0L
‘ LoV Gndas s T3ev ! 2-0 MOLIOVAYD :T13av1
HOLVNLOY 8nuos sol ez || 2-0 HOLI9vevD sOL
.Z |
6NVD V13 ‘19v 33933105 13EV] |
[eorazeer ¥OLVNIDY 33933M0S f0L | 001 P
ez | e ) 1L¥o3N e/ vaot
= e 020 WEE——te e oo il oot B e
'5af! 15 | ] ORI
2-0 30010 :73av1 !
101 |
EEINEH EREYEE !
TR REIVZEEE] !
| ez i)
ey SO4[oN Fa 1k W 21 e
o] —ye e N = |
et et i
teel o A 901 aNV 25 Tivisa
Sa
H o B =)
|
|
[8f— !
| A
three) |
o001 | ¥OI 05 7vi3a
| tee
| Gor
N4 SNVL 039 £V 1-81 tvi30 e |
V04 T3 ANVL COBM 0L &
s NOILIZS SIHL !
1 Zavd No
\\\\\\\\\\\\\\ AT T P T et et
ez te'01) tec 7 o707 te'z1 “S30va Hioa
sze sz a0t o8l oz A Namors LV -V, NOT103S
coe 5z
ot B

SNVD VIS0

tevel
dor

dnnd 53 _:TEEvT

annd

53 0L

os01

HOSNIS NVL'TI0S 3@
HOSNZS HNVL C10S

al
L

7714 ouny to3 s T3EV
L

034 T4 0Inv

T4 oLy -I0s
“90s° T4 oIV F0L

INHVH QVA ANO :TEEV]

8 T1vi3a es via—/ o mezeoy SSINGVH JVA AHD "L f0L
—afonazor
ot 7 sy
S| HTREEI S BTN
z e ZeT
“NHVH GNH0S 301S +T3av T o5 /5T
TIOON NVO"LdD  STINLVH 805 3015 (0L g SRR

ONYD

TN @°+9 OIHILINS : (11739VT

e B LG oL SLHO(T JIINSTdd :13AVT

SLHOIT dFINSd 0L

‘1 3ovd O LV
NOILVO0T LNONV3HD
SSINVH NIYA NIVN 0L

*s30vd HioE

CETT ONV
8 ‘Lz

tewa1
Sez

LOIOVINGD NIVA & (1)738v]
(00 TW HOLOVINOD :DL

FINAON BNHIS 0L

“=ev1 on
TR NNGD
TMOOA BMEOS 201

M17 9017383 (12-2019)

2-134



STANDARD PARTS

Fig. 57 - Wire Harnesses Group

HOLOW d33MS Hv3aH : (11713@v7
HOLOW d33MS Hv3d :0L

ZrEvEr]
Tt Twsest]
E

1
"ON_3dIMm

=\

2_39vd NO
Q3NNT1INOD

4
A

et

HOLOW d33MS_LNOHH @ (1)713av71
HOLON J33MS INOHH :OL

REIVETZA
NH8/ZL1
gnd/L91
n1g/931

eI EEE)

SS3INYYH d33Ms_3aIS @
SS3INYYH d33MS 30L

J=3av
S 0L
21
T
or AH9/VBS1
6 NG/ TLT
8 3d
L EL|
9 3d
S 3
v N18/951
€ N30
B M8/ MET
T N30
*sod TON_3dIM
*MS HINVHS £ (1) T3av]
*MS HIMVHS 0L

21 ER] 21 N340
il 3d [ N340
ol ER] ol N3d0O
6 3d 6 N340
8 3d 8 N3d0O
L N340 A N340
9 N340 9 N3d0O
S N340 S N3dO
v NH9/S55T v NH8/251
£ N340 £ N3dOo
2 MI8/MET z MIE/HET
T T3A/VST [ VHO/EGT
“Sod TON_3HIM “sod TON 3HIM

*MS 1704 H3ddOH_: (1) T13av1
HOLINS 71708 Y3ddOH :0L

*MS NO/dN H3ddOH (1)
HOLIMS NO/dn H3ddoH

AVT3H H3d33INS = (1)73av]

AVT3d H3d3IMS

T3av]
10l

10l

61-82
£138v]
61-80 :0L

81-82
£138v]
81-80 :0L

£1-89
L1-80 0L

91-a3
£13av1
91-80 0L

2-135

M17 9017383 (12-2019)



STANDARD PARTS

eV ON
4400NVLS ONNOHO ¥3dIINS f0L

0z ne/NeT
51 n3ag|
EIIREIVATAN|
NH9/5L
NHB/ZL
AH9/81
NG/ TE
1HN /D6
HNd/LL
T 8/0L
01] Na/18
REIVZE]
| d/L8
L[ 1HN/681
5[ nuB/zBL
) VH0/E9T 0od 3QISNI (1)713av] ! E| AHO/BBT
3 es [ oind/iot 80d 1417V/d33MS NIVA £0L | HRCEA
evest] [Fsod[*oN 3ETA | T LAN/eLT
ro “Bisvel] | “50d[-ON FHIR
[ernmaszsi] !
RENZT [ veozecs | uAu bT HOLIINNGD
ot il _maet | 04 110 Nid
o1 [ Nvi/oo1] [*50d["ON SHIA] .m< EN !
(2] NHO/S9 |
1] E[ LHM/EST] T3A/aLT
@ LI o] ! N IS [ i[orasver
(7] /LS ['S0a]"ON TN awng 14171 *aaH s 11) 738V
7)) Ho/e5T] ! dNNd 1407 "0AH 0L
~ a |
/151 1 ¥ N30
(] 5/551] ST 5% el mEa/zaT
c 1hn/est| ! & [EEG] 2| vHo/EsT
- 1] AH9/85 ! 2[N89/0-NvD 1] iNdsigt
a "S0d]"ON SH(M] ! 1| T3A/a+NVD "S0d[ “ON 3HIM]
“S0d] "ON 3uin ! “50d[_“ON SHIA
T bt tpr HOLJINNGD
=03 1Mo Nid |
[(1 ! N9 D11v1S ¢
! 924 3a1SLno 1)73av] TON9 JILVLS tOL
= | 80d OVA/d33Ns 3AIS 0L
— |
|
= | o 2
1 |
) e I Fom==m——m———me—em e e e e e e e A== {
T
N el
(o] Zl
[ vomazist % |
. [Sod["oN sun 7 i
O 4 g s 39w B e o e e e % [
— " ; 0399010 : =AY
. s |
10V T0H H3ACOH ¢ (1)738V r
10V LNOTIO H3deOH :0L NeVH NIVA OL £111738V7 ||
|
S Nvi/aeT !
S[ LHn/6a T i
(19,885 1 W
e a/ver
Z nNado | el
1] Ne9/591 ! [1-ane or1yis : (1) 13av7
"S0<[ *ON 3MIM | "ON© OTLVLS :0L
z¢ VA (1)13AV] e Qv (1)73EV]
= | 2+ NV4 ANNaVA t0L T# Nv4 AANOVA 201
|
i €[ yra/eeT [ >r1/0eT
NV1/061] - 2| maseaT I EREEI || ST 2| Noaszet
/S| Betnav: Sva ' Bl ! HIREIVE [ Tar/vet] | e EoT T i/ 16T
AH9/881 NOIL1SOd["ON 3HIM [CSod["oN 381M|[~SOd["ON 341N NOIL11SOd["ON 3MTM
T Bnd/Let

Y18/2ET

—|n|m| | 0] o]
|
I
2|
N
ol
@

NVL/0L
S0d|"ON 351

SSANHYH HLN HIMVHS o (1)738VT
‘SSINHVH HOION HIAVHS 0L

M17 9017383 (12-2019)

2-136



STANDARD PARTS

Fig. 57 - Wire Harnesses Group

2| Ngd/2L

1|13A/8vL

*SOd]"ON M1

HsNYg 3d15° 14

“HIWN tyg 3dl

S

2| A"O/BLT
1] IHMW/BLT
"SOd]"ON _FHIM

©10V HoNdd 3015714 & (1)7139v7]
"OLVYNLOY 48 30IS LHOIY =01

z1 N340
11 N340
o1 N3d0
LHM/B41
AHO/BL1
HNd/LL T
n1g/9.s1
NHO/S/ T
3A/ LT
NH8/24 1
dNd/L9
n19/89
*SOd]"ON_ 31

—|o|mfs|injo]~]of o)

SSINYYH d33MS 0L 5 (1)7138Y7]
°SSIANYYH d33IMS 0L

2| NH9/SL
TFA/NYL
“SOd| "ON_ 341
= - — —- - ] 2 1T
: 13gvl W I.mjmm_ .m_DHm SLT sl qu_.m_/xJ
1HITY 0L 7 H1W "H8 3AdIS 1437 0L

dNd/L81

n1g/991

" S0d

ON _JdHIM

©10V d33MS NIV & (1)713gvT
HO0LVNL1OV d33MS NIVA 301

z| dnd/LL1

1| N19/841

"SOdf "ON _3dIM

"1ov 3ais

LT s (1)713avl

HOLlvNLoVY °dg 301s 14377 :0L

2-137

M17 9017383 (12-2019)




STANDARD PARTS

Fig. 57 - Wire Harnesses Group

(5] BLLb k]
e

:
i @

gé
;
"

ALkl

i

TOs RIGHT SCRUB MOTOR
LABEL (1)
RIGHT SCRUB MOTOR

B gs g:g
g—Nm :_" g:g% g—um
. E:Eg 20 |
ey o &l
o ;

2-138

M17 9017383 (12-2019)



STANDARD PARTS

5 N3O0|
5 T-1HA
2734
N30
[ERETN
N3] SION 335] o1 1-inmom
o N3] SION 33s| o1 TEx
N30 SION 335 ot EA
Q o noel SIoN 33s] ot ~5nd
= 5 oo SION 335 o1 -ne
o) SION 338 ot a3
= = N30} SION 335 © LW
(O] 2 “Hnd SION 335 na/2n
t 08 310N 335 NHO/ TN
) 5 - E ! SioN 335 18/-8
@ [=od - *HOLIMS NOILYHGITVD ¢ (1) 738V SN 25 - S1-99 t11) =V
o3ds|  ve ON 3MIM S1-80 0L
(7] [ E ! HOLIAS NOILvHgI VD 0L
i
% ONIHTILS HIM0JIOL ] H
c
S 4]
4 ——— e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e
I !
P |
_ El
= | L 1[3
W ! SSINMVH NIV NO LHM/6T :OL ¢ (1)73av1
© “ SSINUVH NIVN *LHA/6T :0L
1
W .
(2]
o @ @ @
O H3000N3 : (1)73av [ [ [
[ IN 2N -9 +9 H3Q0ONS 0L © © ®
v] [v] [v] [V] (e] [g] (2]
zgema
: - HOLONITW  ENMO/TW SWIM
-g H1e/-g A ¥3TIONINOO @ -8 :(1)713av1
+8 :034/+4@ RN + HOLON:ZW _ioUa/en ik Y3 TIOHINGO SILMNO LV -8
tip113av7 HOLON
AN o ONI¥IALS H3NOd OL

2-139

M17 9017383 (2-2021)




STANDARD PARTS

Ref.

N —

[o)Jé) IF - M)

Part No.
1076435
1076655
1040868
1074602
1074940
1074103
1074598

Fig. 57 - Wire Harnesses Group

Serial Number

Description
Harness, Ele, Main [M17/T17]
Harness, Ele, Main [M17/T17]

Capacitor, plug [0.1 Uf, 200V] (With Scrubbing side brush)

Harness, Ele [Sweep, M17]

Harness, Ele [Side Sweep, M17]
Harness, Ele, Scrub Motors [T17, Ferrite]
Harness, Ele [Steering, M17/T17]

Qty.

R G W WU U U G §

2-140

M17 9017383 (2-2021)



STANDARD PARTS

Fig. 58 - Label Group

4 5 6
1 1 1 -
.9
D
N ol | .- -
O '° ®
1
35 7
1 = 1 ¥
L7
2
= ©
- = o ( o o
g
2 2 2
356669 - CE
Ref. Part No. Serial Number Description Qty.
1 1225468 (0000- ) Label Set, Info/Hzrd, Pyc, Ce [T17/M17] 1
1 1225466 (0000- ) Label Set, Info/Hzrd, Pyc, Tj [T17/M17] 1
2 1225469 (0000- ) Label Set, Info/Hzrd, Vyl, Ce [T17/M17] 1
2 1225467  (0000- ) Label Set, Info/Hzrd, Wl, Tj [T17/M17] 1
3 1062813 (0000- ) Label, Logo, 12.3I 4color [Ec-H20] 1
4 1064440 (0000- ) Label, Logo, 16.9I 4color [Ec-H20] 1
5 1065343 (0000- ) Label, Logo, 05.75I 2color [Es] 1
6 1050003 (0000- ) Label [Userm Attention, ec-H20] 1
7 398481 (0000- ) Label, Level, Sound [100 Db] 1

M17 9017383 (2-2021) 2-141



STANDARD PARTS

2-142 M17 9017383 (2-2021)



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1 - Headlight Group ..................... 3-2 Fig. 39 - Steel Hopper and Bumper Group
Fig. 2 — Strobe Light and Backup Alarm Kit ... .. 3-4 (0500- ) 3-72
Fig. 3 - Strobe Light Kit, Overhead Guard ...... 3-6 Fig. 40 — Steel Hopper Pre-Filter and Dump Door
Fig. 4 - Overhead Guard Group ............... 3-8 Group (0500- ) 3-74
Fig. 5 — Scrubbing Side Brush Lift Group ...... 3-10 Fig. 41 — Direct Throw Main Brush Frame Group
Fig. 6 — Scrubbing Side Brush Motor and (0500- ) 3-76
Squeegee Group ...l 3-12 Fig. 42 — Direct Throw Main Brush Drive Motor
Fig. 7 - Scrubbing Side Brush Mount Group ... 3-14 Group (0500- ) 3-78
Fig. 8 - Scrubbing Side Brush Solution Fig. 43 - Direct Throw Main Brush Lift Group
Supply Group .. ... 3-16 (0500- ) 3-80
Fig. 9 - Scrubbing Side Brush Electrical Group . 3-18 Fig. 44 - Direct Throw Main Brush Idler Group
Fig. 10 - Scrubbing Side Brush (0500- ) 3-82
Wire Harness Group ............... 3-20 Fig. 45 — Direct Throw Main Brush Skirt Kit
Fig. 11 — Pre-Filter Pressure Switch Group .... 3-22 (0500- ) 3-83
Fig. 12 - Auto Fill Group .................... 3-24 Fig. 46 — Direct Throw Main Brush Leg Pads
Fig. 13- ES Auto Fill Group ................. 3-26 Group (0500- ) I 3-84
Fig. 14 —-ESPump Group ................... 3-28 Fig. 47 - Dry Vacuum Wand Group
Fig. 15 - ES Detergent Metering / (0562- ) e 3-86
Severe Environment Group ......... 3-30 Fig. 48 - Dry Vacuum Rear Cover and Hinge
Fig. 16 - ec—-H20 Solution Pump Group ....... 3-32 Group (0562- ) 3-88
Fig. 17 - ec—H20 solution Supply Group, Fig. 49 - Dry Vacuum Fan and Housing Group
SideBrush ....................... 3-34 (0562- ) 3-90
Fig. 18 - ec—H20 Wire Harness Group ........ 3-36 Fig. 50 — Dry Vacuum Debris Tray and Filter
Fig. 19 - Spray Nozzle Group ................ 3-38 Group (0562- ) 3-92
Fig. 20 - Vacuum Wand Kit .................. 3-40 Fig. 51 — Dry Vacuum Nozzle Holder Group
Fig. 21 - Squeegee Guard Group ............ 3-42 (0562- ) 3-94
Fig. 22 — Positive Solution Control Drain Group . 3-44 Fig. 52 — Dry Vacuum Wire Harness Group
Fig. 23 - Telemetry Group ................... 3-46 (0562- ) 3-96
Fig. 24 - Transport Group ... .............. .. 3-48 Fig. 53 - Spotlight Kit, Blue .................. 3-98
Fig. 25 - Battery Slide Out Group ............ 3-50 Fig. 54 - Battery Quick Disconnect Group
Fig. 26 - Battery and Charger Group, 625AH (0500- ) 3-100
(EMEA) ... 3-52 Fig. 55 — Documentation Group (Online Only) . 3-101
Fig. 27 - Battery and Charger Group, 775AH
(EMEA) ... 3-53
Fig. 28 - Battery and Charger Group, 775AH,
Opportunity Charging (EMEA) . ..... 3-54
Fig. 29 - Battery and Charger Group, 860AH
Iron Clad (EMEA) ................. 3-55
Fig. 30 - Battery and Charger Group,
510AH / 625AH (APAC) ........... 3-56
Fig. 31 - Battery and Charger Group,
750AH / 775AH (APAC) ............ 3-58
Fig. 32 - Battery and Charger Group,
930AH (APAC) ........... ... 3-60
Fig. 33 - Battery and Charger Group, 930AH,
Opportunity Charging (APAC) ...... 3-62
Fig. 34 - Pressure Washer Wand and Cover
Group (0500- ) 3-64
Fig. 35 - Pressure Washer Solution Supply
Group (0500- ) 3-66
Fig. 36 — Pressure Washer Motor and Pump
Group (0500- ) 3-68
Fig. 37 - Pressure Washer Electrical Group
(0500- ) 3-70
Fig. 38 — Pressure Washer Electrical Wire
Harness Group (0500- ) P 3-71

M17 9017383 (12-2022)

3-1




OPTIONS

Fig. 1 - Headlight Group

M17 9017383 (5-2016)

3-2



OPTIONS

356649
Fig. 1 - Headlight Group

Ref. Part No. Serial Number Description Qty.
1 9008182 (0000- ) Light Assy, Pre-Sweep, Afmkt 2
2 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 1
3 1074672 (0000- ) Harness, Ele [Headlights, M17] 1
4 1218994 (0000- ) Bracket WIdt, Housing, Headlight 2
5 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
6 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 3
7 763114 (0000- ) Tie, Cable, 11.3I, 2.75d Max 2
8 377084 (0000- ) Switch, Rocker, Prgrsv 1

M17 9017383 (5-2016) 3-3



OPTIONS

Fig. 2 - Strobe Light and Backup Alarm Kit

M17 9017383 (5-2016)

3-4



OPTIONS

356650 - CE
Fig. 2 - Strobe Light and Backup Alarm Kit
Ref. Part No. Serial Number Description Qty.
v 9020109 (0000- ) Light Kit, Strobe, Module CI [T17] 1
A 1 1075296 (0000- ) Light, Strobe, Amb, 12-48vdc, Rwk 1
A 2 1059938 (0000- ) Base, Module, Light 1
A 3 1063263 (0000- ) Gasket, Base, Module 1
A 4 1058694 (0000- ) Alarm, Backup, 12-48vdc, Adj 1
A 5 130041 (0000- ) Tie, Cable, Nyl, 11.51 .19w 1
A 6 19315 (0000- ) Screw, Hex, .25-20 X 0.50, G5 1
A 7 32483 (0000- ) Washer, Flat, 0.25, Sae 1
A 8 1064188 (0000- ) Circuitbreaker, 15.0a, Resetable 1
A 9 49266 (0000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
A 10 1056979 (0000- ) Harness, Wire, Alarm / Light [T16] 1
A 11 48258 (0000- ) Sleeve, W, Flex, .231d 1
A 12 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 2
A 13 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 14 06933 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 15 19066 (0000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 16 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 17 377084 (0000- ) Switch, Rocker, Prgrsv 1
A 18 1062106 (0000- ) Cover, Module, Light 1
A 19 1059342 (0000- ) Light Assy, Led 1
A 20 222267 (0000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
A 21 398526 (0000- ) Relay, 36Vdc, 005A, Spdt No [Greenwich] 1
A 22 1064191 (0000- ) Boot, Circuitbreaker 1

M17 9017383 (5-2019) 3-5



OPTIONS

Fig. 3 - Strobe Light Kit, Overhead Guard

M17 9017383 (5-2016)

3-6



OPTIONS

Fig. 3 - Strobe Light Kit, Overhead Guard

356651

Ref. Part No. Serial Number Description Qty.
v 9020107 (0000- ) Light Kit, Strobe, Ohg, Ci [T17] 1
A 1 1075296 (0000- ) Light, Strobe, Amb, 12-48vdc, Rwk 1
A 2 06933 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 3 19066 (0000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 5 1039392 (0000- ) Guard, Light, Revl / Strobe 1
A 6 74455 (0000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2
A 7 32490 (0000- ) Washer, Flat, 0.25, Std 2
A 8 10632-2 (0000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
A 9 1069746 (0000- ) Harness, Ele, Ohg [T12] 1
A 10 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
A 11 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 3
A 12 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 2
A 13 1064188 (0000- ) Circuitbreaker, 15a, Resetable 1
A 14 377084 (0000- ) Switch, Rocker, Prgrsv 1
M17 9017383 (5-2017) 3-7




OPTIONS

Fig. 4 - Overhead Guard Group

FRONT

M17 9017383 (5-2019)

3-8



OPTIONS

356491
Fig. 4 - Overhead Guard Group

Ref. Part No. Serial Number Description Qty.
1 1204974 (0000-0499 ) Tube WiIdt, Ohg, Rh 1
1 1239312 (0500- ) Tube WiIdt, Ohg, Rh 1
2 1204926 (0000-0499 ) Tube WiIdt, Ohg, Lh 1
2 1239309 (0500- ) Tube WIdt, Ohg, Lh 1
3 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 10
4 1017218 (0000- ) Washer, Flat, 0.32B 1.00D .12, Ss 8
5 1208128 (0000- ) Tube, Ohg, Middle, Rear 1
6 49826 (0000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 6
7 39349 (0000- ) Washer, Flat, 0.31, Sae 4
8 1207444 (0000- ) Tube WiIdt, Front 1
9 1207725 (0000- ) Tube WiIdt, Guard, Lh, Front 1

10 03192 (0000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 4
11 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 20
12 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 10
13 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
14 1060103 (0000- ) Screw, Pan, Phl, 08-16 X 1.13, F/ Plstc 4
15 1204972 (0000- ) Guard WIidt, Top, Ohg 1
16 03193 (0000- ) Screw, Hex, M10 X1.50 X 90, 8.8 6
17 1209915 (0000- ) Bracket Widt, Mtg, Ohg 1
18 1208710 (0000- ) Cover, Ohg, Trim, Rh 1
19 1208714 (0000- ) Cover, Ohg, Trim, Lh 1
20 9013794 (0000-0499 ) Kit, Replmt, Cover, Battery, OHG, Ce 1
20 9013795 (0000-0499 ) Kit, Replmt, Cover, Battery, OHG, JP 1
20 9018982 (0500- ) Cover, Battery, Ohg [T/M17] 1

M17 9017383 (2-2021) 3-9



OPTIONS

Fig. 5 - Scrubbing Side Brush Lift Group

3-10

M17 9017383 (5-2016)



OPTIONS

> > > > J
O oo~NO O

10

12

13
14
15
16
17
18
19
20

| 2l S N RN

<

21

|

23
24
25
26

27
28
29
30
31
32
33
34
35
36
37
38
39

> > > J

40
41
42
43
44
45
46
47
48
49
50

| 2 2 2 N 2 i i RN

me—ag’h

Part No.
1201500
33930
1206722
01684
9015051
1216279
1206723
1054662
63233
1017218
29584
01686
44906
9015052
1216252
1201101
54618
39308
41186
08713
1200634
12309
9015053
1216257
1054662
1210807
09011
1207656
1017218
9015054
1216256
63233
54618
1210581
08713
1210312
1209678
06942
01684
386299
1217005
04743
39005
9015055
1216310
1216313
1216314
1200863
1218129
1216315
39311
1217598
12333
386299
1011719

Fig. 5 — Scrubbing Side Brush Lift Group

Serial Number
(0000-

N o N N N e N N e N N N e N N N e e e e e e e e N N e e S e e e e N e e e e N N e e S S e e S S N e S N N N N

Description

Actuator, 36vdc, 2.75strk, 450Ib
Screw, Hex, M6 X 1.00 X 40, Ss
Sleeve, P/M, 0.25b 0.38d 0.8l
Washer, Flat, 0.27b 0.69d .05, Ss
Pivot Arm Kit, Act, Sba, Afmkt [M17]
Arm, Lift, Actuator, Mach

Sleeve, P/M, 0.32b 0.50d 3.03|
Bushing, Fing, 0.50b 0.59d 0.25I
Bushing, Sleeve, 0.50b 0.59d 0.50I, Bnz
Washer, Flat, 0.32b 1.00d .12, Ss
Pin, Clevis, 0.37d X 2.00I

Washer, Flat, 0.44b 1.00d .08, Ss
Pin, Cotter, Hair, 0.38d .093 Wir
Pivot Arm Kit, Sba, Afmkt [M17]
Arm, Pivot, Mach
Bushing, Fing, 1.75b 1.94d 1.50
Bushing, Fing, 1.00b 1.13d 1.00
Screw, Soc, M8 X 1.25 X 25, 12.9
Washer, Flat, Belleville, .31

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Flat, 0.48b 2.50d .12, Ss
Screw, Hex, M12 X 1.75 X 30, Ss
Link Kit, Upper, Sba, Afmkt [M17]
Link, Upper

Bushing, Fing, 0.50b 0.59d 0.25I
Wire, Tie [W/.25” Fir Tree Clip]
Screw, Hex, M8 X 1.25 X 30, Ss
Sleeve, P/M, 0.32b 0.50d 0.4l [430ss]
Washer, Flat, 0.32b 1.00d .12, Ss
Channel Assy, Lift, Sba, Afmkt [M17]
Channel Widt, Link

Bushing, Sleeve, 0.50b 0.59d 0.50I, Bnz
Bushing, Fing, 1.00b 1.13d 1.00
Pin, Pivot, Sba

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 120, Ss
Pin, Pivot, Sba

Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M8 X 1.25 X 100, Ss
Clevis, Rotation, 0.31pin, M6x1.0
Pin, Clevis, 0.31d X 1.12]

Pin, Cotter, .094 X 0.75

Spring Assy, Replmt, Afmkt [M17]
Tube WIidt, Spring

Rod, Thrd, 2 End, M8 X 1.25 09.1I
Support, Spring

Retainer, Spring

Spring, Cmpr, 1.050d .14wir 10.3l
Washer, Guide

Nut, Hex, Std, M8 X 1.25
Rod-End, M8 X 1.25rh Fem 8mmb
Screw, Hex, M8 X 1.25 X 25, Ss, NI
Screw, Hex, M8 X 1.25 X 100, Ss
Washer, Flat, 0.33b 1.38d .08, Ss

356623

_l;_L_L[\)w_L_L_L_L_L_L_Ll\)l\)l\)_L[\)[\)_L_Ll\)_l.[\)_L_L_L[\)[\)_L_Ll\)_L_L_L_L_L_L_Ll\)_L_L_L_L_L_L_L_LN_L_L_L_L_L_L_L'g

M17 9017383 (4-2020)

3-11




OPTIONS

Fig. 6 - Scrubbing Side Brush Motor and Squeegee Group

M17 9017383 (5-2016)

3-12



OPTIONS

Fig. 6 — Scrubbing Side Brush Motor and Squeegee Group

356624

Ref. Part No. Serial Number Description Qty.
1 1206475 (0000- ) Motor, Ele, 36 Vdc, 350 Rpm 1.25 Hp Gear 1
2 11635 (0000- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 4
3 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
4 26395-1 (0000- ) Clamp, Cable, Stl, 0.56d X 0.38w, 1hole 1
5 9020217 (0000- ) Cover, Motor, Sba, Afmkt [T17] 1
6 15675 (0000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
7 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
8 377364 (0000- ) Hub, Drive, Brush, Disk, 0.75b [61] 1
9 00928 (0000- ) Key, Sq, 0.25 X 0.25, 1.00l 1
10 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 1
11 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
12 41186 (0000- ) Washer, Flat, Belleville, .31 1
13 363162 (0000- ) Wheel, 04.0d 0.89w 0.64b 1
14 363301 (0000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 1
15 222505 (0000- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
16 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
v 9015056 (0000- ) Squeegee Assy, Sba, Afmkt [M17] 1
A 17 12163083 (0000- ) Bracket WIdt, Sqge, Sba 1
A 18 1201149 (0000- ) Latch, Compression, Sqge, Sba 1
A 19 1223001 (0000- ) Retainer Widt, Sqge, Sba 1
A 20 12163283 (0000- ) Retainer Widt, Sqge, Sba 1
A 21 1216319 (0000- ) Blade, Sqge, Sba, Inner [Linard] 1
A 22 1216321 (0000- ) Blade, Sqge, Sba, Linatex 1
A 23 1216320 (0000- ) Spacer, Blade 1
24 80409 (0000- ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 1
25 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
26 1216300 (0000- ) Bracket WiIdt, Deck 1
27 1224935 (0000- ) Blade, Sqge, Sba, Inner, Urethane 1
27 1224938 (0000- ) Blade, Sqge, Sba, Inner, Gum 1
28 1224933 (0000- ) Blade, Sqge, Sba, Urethane 1
28 1224934 (0000- ) Blade, Sqge, Sba, Gum 1
M17 9017383 (5-2016) 3-13




OPTIONS

Fig. 7 - Scrubbing Side Brush Mount Group

M17 9017383 (5-2016)

3-14



OPTIONS

356625
Fig. 7 - Scrubbing Side Brush Mount Group

Ref. Part No. Serial Number Description Qty.
1 1216258 (0000- ) Cover Widt, Sba 1
2 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 14
3 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 7
4 1216293 (0000- ) Bracket Widt, Step, Sba 1
5 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
6 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
7 1218279 (0000- ) Tread, Non-Skid-Step, 7.0w 11.2I, Sba 1
8 363162 (0000- ) Wheel, 04.0d 0.89w 0.64b 1
9 1207866 (0000- ) Pin, Clevis, 0.625d X 1.75I 1

10 55094 (0000- ) Pin, Cotter, Hair, 0.75d .148 Wir 1
11 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 3

M17 9017383 (5-2016) 3-15



OPTIONS

Fig. 8 - Scrubbing Side Brush Solution Supply Group

3-16 M17 9017383 (12-2019)



OPTIONS

356626
Fig. 8 - Scrubbing Side Brush Solution Supply Group

Ref. Part No. Serial Number Description Qty.
1 150538 (0000- ) Fitting, Plstc, Str, Bm06/Pm06 1
2 1006400 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr 1
3 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 3
4 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
5 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
6 1005630 (0000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
7 1200328 (0000- ) Pump, Soltn, Ele, 36vdc, 60psi 1
8 43555 (0000- ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
9 1221952 (0000- ) Bracket, Pump 1

10 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
11 32490 (0000- ) Washer, Flat, 0.25, Std 1
12 1208433 (0000- ) Fitting, Plstc, E90, Bm10/Pm06 1
13 1015025 (0000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 02ft, Clr 1
14 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
15 9016496 (0000-0195 ) Valve Kit, Replacement 36V Hi Flow 1
15 1075238 (0196- ) Valve, Water, Solenoid - 36v 1
16 1208434 (0000- ) Bracket, Mount, Sba Valve 1
17 09738 (0000- ) Screw, Hex, M5 X 0.80 X 12, Ss 4
18 07789 (0000- ) Nut, Hex, Fing, M5 X 0.80 4
19 1208432 (0000- ) Manifold, Sba 1
20 20950 (0000- ) Fitting, Plstc, Str, Bm06/Bm06 1
21 1014976 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
22 1227867 (0000- ) Inductor, Ferrite [Split Case, 407@1‘00HZ] 1

M17 9017383 (12-2019) 3-17



OPTIONS

Fig. 9 - Scrubbing Side Brush Electrical Group

Side Scrub

FRONT

M17 9017383 (12-2016)

3-18



OPTIONS

356627
Fig. 9 — Scrubbing Side Brush Electrical Group

Ref. Part No. Serial Number Description Qty.
v 1 9020230 (0000- ) Circuit Board Kit, Sba, Afmkt [T17] 1
A 2 1210399 (0000- ) Stand-Off, Circuitboard [0.25"] 4
3 1202860 (0000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 2
4 06926 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 2
5 763114 (0000- ) Tie, Cable, 11.3l, 2.75d Max 3
6 222809 (0000- ) Tie, Cable, Nyl, 29.81 .30w 9.0 Max D 1
7 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 7
8 383726 (0000- ) Circuitbreaker, 35.0a, Resetable 1
9 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 1

M17 9017383 (5-2016) 3-19



OPTIONS

Fig. 10 - Scrubbing Side Brush Wire Harness Group

M17 9017383 (5-2016)

3-20



OPTIONS

Fig. 10 - Scrubbing Side Brush Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1072999 (0000- ) Harness, Ele [Side Scrub, T17] 1

M17 9017383 (5-2016) 3-21



OPTIONS

Fig. 11 - Pre-Filter Pressure Switch Group

M17 9017383 (5-2016)

3-22



OPTIONS

356648
Fig. 11 - Pre-Filter Pressure Switch Group

Ref. Part No. Serial Number Description Qty.
4 9017160 (0000- ) Sensor Kit, Filter, Clogged, Ci [M17] 1
A 1 1216717 (0000- ) Bracket, Mtg, Switch 1
A 2 16735 (0000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
A 3 1051800 (0000- ) Switch, Press 1
A 4 01683 (0000- ) Washer, Flat, 10, Ss 2
A 5 49697 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
A 6 40607 (0000- ) Fitting, Brs, Str, Bm03/Pm02 3
A 7 1031575 (0000- ) Hose, Afmkt, Vacuum, 0.16id, 03ft 1
A 8 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
A 9 69461 (0000- ) Washer, Flat, 0.38b 0.88d .12, Stl, PI 2

M17 9017383 (5-2016) 3-23



OPTIONS

Fig. 12 - Auto Fill Group

3-24 M17 9017383 (5-2016)



OPTIONS

356652
Fig. 12 - Auto Fill Group

Ref. Part No. Serial Number Description Qty.
1 41410 (0000- ) Valve, Water, Solenoid, 36vdc Pf08/Pf08 1
2 1220430 (0000- ) Bracket, Mtg, Ftg, Auto Fill 1
3 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
4 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
5 11399 (0000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 8
6 79497 (0000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
7 63244-2 (0000- ) Fitting, Plstc, E90, Bm12/Pm08 1
8 365096 (0000- )  Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br 1
9 18595 (0000- ) Fitting, Plstc, E90, Bm16/Pm12 2
10 24105 (0000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
11 1208043 (0000- ) Bracket, Mtg, Fitting, Qdc 1
12 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2

13 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
14 1045034 (0000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr 2
15 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
16 375321 (0000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
17 01316 (0000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
18 33295 (0000- ) Fitting, Brs, Qdc, Pf08 1
19 1005218 (0000- ) Fitting, Plstc, Str, Pm08/Pm12, Nyl 1

20 10575 (0000- ) Fitting, Plstc, E45, Pf12/Pf12 1

21 57379 (0000- ) Fitting, Plstc, Str, Bm16/Pm12 1

22 1214095 (0000- ) Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Cir 3

23 17521 (0000- ) Fitting, Pipe, Plug, Pm08, Sq Head 1

24 86508 (0000- ) Fitting, Plstc, Str, Pm08/Pm08 1

M17 9017383 (5-2016) 3-25



OPTIONS

Fig. 13 - ES Auto Fill Group

3-26 M17 9017383 (5-2016)



OPTIONS

356653
Fig. 13 - ES Auto Fill Group

Ref. Part No. Serial Number Description Qty.
1 41410 (0000- ) Valve, Water, Solenoid, 36vdc Pf08/Pf08 2
2 1220430 (0000- ) Bracket, Mtg, Ftg, Auto Fill 1
3 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
4 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
5 11399 (0000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 8
6 79497 (0000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
7 63244-2 (0000- ) Fitting, Plstc, E90, Bm12/Pm08 1
8 365096 (0000- )  Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br 1
9 18595 (0000- ) Fitting, Plstc, E90, Bm16/Pm12 2
10 24105 (0000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
11 1208043 (0000- ) Bracket, Mtg, Fitting, Qdc 1
12 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
13 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
14 1045034 (0000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr 2
15 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
16 375321 (0000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
17 01316 (0000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
18 33295 (0000- ) Fitting, Brs, Qdc, Pf08 1
19 1005218 (0000- ) Fitting, Plstc, Str, Pm08/Pm12, Nyl 1

20 10575 (0000- ) Fitting, Plstc, E45, Pf12/Pf12 1
21 57379 (0000- ) Fitting, Plstc, Str, Bm16/Pm12 1
22 1214095 (0000- ) Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Cir 3
23 86508 (0000- ) Fitting, Plstc, Str, Pm08/Pm08 2
24 14877 (0000- ) Fitting, Plstc, E90, Bm12/Pm12 1
25 78398 (0000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
26 385685 (0000- ) Sensor, Level, Lig, 14vdc O01a .62-11 1
27 1019285 (0000- ) Bracket, Protector, Float Switch 1
28 1208733 (0000- ) Filter, Soltn, 080mesh, Pm12 3.2d 17.5I 1

M17 9017383 (5-2016) 3-27



OPTIONS

Fig. 14 - ES Pump Group

3-28 M17 9017383 (5-2016)



OPTIONS

356495
Fig. 14 - ES Pump Group

Ref. Part No. Serial Number Description Qty.
1 1057978 (0000- ) Pump, Soltn, 36vdc, Impeller 1
2 1207659 (0000- ) Bracket Weldmt, Mtg, Pump 1
3 24196 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 4
4 01683 (0000- ) Washer, Flat, 10, Ss 4
5 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
6 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
7 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
8 73468 (0000- ) Fitting, Plstc, E90, Bm10/Pm12 2
9 71628 (0000- ) Fitting, Plstc, Str, Bm10/Pm12 [Nylon] 1
v 10 9014338 (0000- ) Valve Kit, Check, Es [T17] 1
A 11 78840 (0000- ) Valve, Check, Pump, Water 1
A 12 73342 (0000- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 13 78841 (0000- ) Flapper, Valve, Pump, Water 1
A 14 1217187 (0000- ) Flap, Resistor, Check Valve 1
15 1015032 (0000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr 1
16 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
17 386652 (0000- ) Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I 1
18 05134 (0000- ) Fitting, Plstc, Str, Pf12/Pf12 1
19 14877 (0000- ) Fitting, Plstc, E90, Bm12/Pm12 2
20 1006410 (0000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 03ft, Clir 1
21 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
22 1061954 (0000- ) Bracket, Strainer, Pump, Es 1
23 09007 (0000- ) Screw, Hex, M6 X 1.00 X 25, Ss 1
24 76426 (0000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 1
25 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
26 385685 (0000- ) Sensor, Level, Lig, 14vdc O01a .62-11 1
27 1019285 (0000- ) Bracket, Protector, Float Switch 1
28 377349 (0000- ) Fitting, Plstc, Pf12/Pf12, Bh 1

M17 9017383 (5-2016) 3-29



OPTIONS

Fig. 15 - ES / Detergent Metering / Severe Environment Group

Severe Environment Group /
Detergent Metering Group
Standard Panel Only

FRONT

S

3-30 M17 9017383 (2-2021)



OPTIONS

356654 - CE
Fig. 15 - ES / Detergent Metering / Severe Environment Group
Ref. Part No. Serial Number Description Qty.
1 9020287 (0000- ) Tank Kit, Detergent, Ce Afmkt [T17] 1
1 9020288 (0000- ) Tank Kit, Detergent, Tj Afmkt [T17] 1
2 1208732 (0000- ) Plate, Mtg, Tank, Detergent 1
3 1207750 (0000- ) Bracket, Mtg, Tank, Detergent 1
4 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 3
5 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
6 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
7 1011885 (0000- ) Cap, Tank 1
8 1225439 (0000- ) Bracket Widt, Pump 1
9 386364 (0000- ) Pump, Detgt, 36vdc (See Breakdowns) 1
10 24265 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
11 01683 (0000- ) Washer, Flat, 10, Ss 2
12 33932 (0000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
13 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 3
14 32490 (0000- ) Washer, Flat, 0.25, Std 3
15 1207284 (0000- ) Switch, Rocker [Mom,Off, Mom, Dual Led] 1
(Only on Severe Environment Group W/ Standard Panel)
16 1014981 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 20ft, Clir 1
17 1005630 (0000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
18 20951 (0000- ) Fitting, Plstc, E90, Bm06/Bm06 1
19 20944 (0000- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
20 20950 (0000- ) Fitting, Plstc, Str, Bm06/Bm06 1
21 20952 (0000- ) Screen, Pump 1
22 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 2
23 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 4
24 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 6
25 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4

M17 9017383 (2-2021) 3-31



OPTIONS

Fig. 16 — ec-H20 Solution Pump Group

Cylindrical
> Scrub Head
\

Scrub Head

M17 9017383 (12-2022)



OPTIONS

356498
Fig. 16 - ec-H20 Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1212443 (0000- ) Bracket Widt, Mgt [T17 Ec-H20] 1
2 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
3 9020260 (0000- ) Ec-H20 Module Kit, Afmkt [T17] (See Breakdowns) 1
4 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
5 57248 (0000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
6 1059231 (0000- ) Fitting, Stl, Pm04/Pm02/Pm04/Pm02, Spcl 1
7 150208 (0000- ) Fitting, Brs, Str, Pm02, Plug [Skhd] 1
8 09738 (0000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
9 01683 (0000- ) Washer, Flat, 10, Ss 2

10 1055254 (0000- ) Switch, Press, 25 Psi, Pm02 1
11 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 15
12 1014974 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clir 1
13 1203814 (0000- ) Fitting, Plstc, Str, BmO06, Cplg, Male 1
14 1203454 (0000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem 1
15 1015455 (0000- ) Valve, Check, 0005psi Bm06/Bm06 1
16 1203996 (0000- ) Fitting, Plstc, Str, BmO05, Cplg, Fem 1
17 1204024 (0000- ) Fitting, Plstc, E90, Bm04 Cplg Male 1
18 1204338 (0000- ) Fitting, Plstc, Str, BmO04, Cplg, Male 1
19 1011522 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 03Ft 1
20 1067526 (0000- ) Fastener, 8.0l [Hook And Loop] 1
21 09200 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 1
22 01683 (0000- ) Washer, Flat, 10, Ss 1
23 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
24 1221952 (0000- ) Bracket, Pump 1
25 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
26 32490 (0000- ) Washer, Flat, 0.25, Std 1
27 43555 (0000- ) Clamp, Hose, Wormdrive, , 0.25-0.62D, .31W 1
28 1200328 (0000- ) Pump, Soltn, Ele, 36vdc, 60psi 1
29 1005630 (0000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
30 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 2
31 150538 (0000- ) Fitting, Plstc, Str, Bm06/Pm06 1
32 1014976 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clir 1
33 1014949 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 08ft, Clr 1
34 1039557 (0000- ) Fitting, Plstc, Str, Bm04/Bm06 1
35 1040868 (0000- ) Capacitor, Plug [.01 Uf, 200v] 1
36 1062403 (0000- ) Fitting, Brs, Snubber, Pm02/Pf02 1
37 150713 (0000- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
38 1011409 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 011t 2
39 1016354 (0000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2

M17 9017383 (12-2022) 3-33



OPTIONS

Fig. 17 — ec-H20 solution Supply Group, Side Brush

Disk
Scrub Head

Cylindrical
Scrub Head

3-34 M17 9017383 (12-2022)



OPTIONS

Fig. 17 - ec-H20 solution Supply Group, Side Brush

356499

Ref. Part No. Serial Number Description Qty.
1 1028581 (0000- ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09738 (0000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
3 01683 (0000- ) Washer, Flat, 10, Ss 2
4 1011170 (0000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
5 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 17
6 1014949 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 08Ft 1
7 1200467 (0000- ) Fitting, Plstc, Rst 1
8 1204338 (0000- ) Fitting, Plstc, Str, Bm04, Cplg, Male 2
9 1203454 (0000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem 1

10 1206303 (0000- ) Fitting, Plstc, Pf04/Pf04/Pf04 1
11 1052010 (0000- ) Fitting, Plstc, Str, Pm04/Pm04 1
12 1011170 (0000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
13 1011409 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, O1Ft 1
14 1201441 (0000- ) Fitting, Plstc, Rst, Main Head 1
15 1002898 (0000- ) Fitting, Plstc, Str, Bm04, Cplg,Fem[Tco] 1
16 1203996 (0000- ) Fitting, Plstc, Str, Bm05, Cplg, Fem 1
17 1002899 (0000- ) Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco] 1
18 1005630 (0000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 2
19 1039557 (0000- ) Fitting, Plstc, Str, Bm04/Bm06 1
20 1006400 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clir 1
21 87173 (0000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm06 1
22 1011411 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 03Ft 1
23 150713 (0000- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
24 1011409 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 01ft 2
25 1016354 (0000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
M17 9017383 (12-2022) 3-35




OPTIONS

Fig. 18 - ec-H20 Wire Harness Group

138V ON
3TNAON OHO3 :0L

\)&l "ET TIvLi3a

\h ‘St T1v.i3a

“MS "SS34d :(1)73ava
"HOLIMS 3dNSS3dd OHO3 :OL

—————F————a————————— tT—
A
v »18/a
= »19/9
3 19/8 S
NHO/-NvV9 S Nd/1S
o T3AZ+NVD v n18/99%
6 Nv.1/09] NOTLISOd|*ON JdIM]
8 NEEG]
L N30
= 0ZH-03/¥-AS_s713av1
5 Shier 12 WNOLINGANOS/OBH-03 £0L
v N=8/25
€ NVL/05]
z n18/85%
T N19/voy
*50d ON 341
9 YE/ET
S NVL/05
2 A/ NV
3 NG5/ -NVD €1 11vl3d 9ob 1Ivl3d
2 NHE/2S
N18/9%
*S0d “ON MM
*738v7 ON

“YOLO3NNOD 02H-03
SS3NYVH NIVA 0L

M17 9017383 (5-2016)

3-36



OPTIONS

Fig. 18 - ec-H20 Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1069671 (0000- ) Harness, Ele [Ec-H20, T12] 1

M17 9017383 (5-2016) 3-37



OPTIONS

Fig. 19 - Spray Nozzle Group

3-38 M17 9017383 (5-2019)



OPTIONS

356660
Fig. 19 - Spray Nozzle Group

Ref. Part No. Serial Number Description Qty.
1 1054178 (0000-0499 ) Pump, Soltn, Ele, 36vdc, 45psi 1
2 1056982 (0000- ) Diode, Ele, Plug 1
3 1207774 (0000-0499 ) Bracket Widt, Pump, Spray Hose 1
4 12316 (0000- ) Screw, Hex, M5 X 0.80 X 25, Ss 4
5 01683 (0000- ) Washer, Flat, 10, Ss 4
6 09739 (0000-0499 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
7 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
8 1064188 (0000- ) Circuitbreaker, 15.0a, Resetable 1
9 398500 (0000- ) Switch, Rocker, Dpdt, On / None / On 1

10 64778 (0000- ) Fitting, Plstc, E90, Bm08/Pm06 1
11 1011837 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Cir 1
12 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 7
13 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
14 63987-1 (0000- ) Fitting, Plstc, E90, Bm08/Bm08 1
15 1206482 (0000- ) Plate Widt, Mtg, Hose-Reel [T17] 1
16 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
17 1206456 (0000- ) Reel Assy, Hose, Large 1
18 1203947 (0000- ) Washer, Retainer, Spring 1
19 1201393 (0000- ) Pawl, Ratchet 1
20 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
21 1056719 (0000- ) Bolt, Shid, .41d X 0.35, M8 X 1.25 1
22 1201423 (0000- ) Spring, Torsion, Hose Reel 1
23 24584 (0000- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 1
24 1060128 (0000- ) Fitting, Brs, E90, Bm06/Pm06, Short 1
25 33584 (0000- ) Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
26 06943 (0000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
27 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
28 1057816 (0000- ) Bushing, Sleeve, 1.00b 1.13d 1.750I, Fgl 1
29 1057814 (0000- ) Washer, Thrust, Plstc 1.02b 1.38d 1
30 32598 (0000- ) Washer, Flat, 1.02b 1.75d .12, Stl 1
31 09005 (0000- ) Ring, Retaining, Ext, 1.00d, Basic 1
32 1066919 (0000- ) Washer, Thrust, 50.0b 110.0d 0.79w 1
33 1200394 (0000- ) Fitting, Swivel, Str, Pf06/Pm06, Brs 1
34 47388 (0000- ) Fitting, Brs, E90, Em08/Pm06 1
35 9020252 (0000- ) Hose Kit, Spray, Afmkt [T17] 1
36 1060428 (0000- ) Fitting, Stl, Str, Bm06/Pm06, Swivel 1
37 1027976 (0000- ) Fitting, Brs, Str, Pf06/Pm12 1
38 769785 (0000- ) Nozzle, Spray, Gun 1
39 1242823 (0500- ) Pump, Soltn, Ele, 36vdc, 45psi 1
40 1244427 (0500- ) Bracket Widt, Pump 1

M17 9017383 (5-2019) 3-39



OPTIONS

Fig. 20 - Vacuum Wand Kit

M17 9017383 (5-2016)

3-40



OPTIONS

Ref. Part No.
9020080
1207911
1211150
397779

1060440
1060691
1061356
1061570
1061571
9 1022671
9008155
1062659
12 1060708
13 1060718
14 1060720
15 1200642
16 1014295
17 1207517
18 1213513
19 1213799

2 N N N 2 i i i RN
ONOOPA~,OWON—

> >
>
— —h
= o

> > > > > > > >

Serial Number

Fig. 20 - Vacuum Wand Kit

~— O v N e e e N e S N e S S N N S S~ N

Description

Vac Wand Kit, Ci [T17]

Tray, Vac Wand

Knob, Star,

Washer, Flat, 0.28b 1.00d .06, Stl, Blk
Squeegee, Hand

Plug, Adapter, Port

Retainer, Blade, Sqge, 14.21 (1 set = 2 blades)
Bearing, Ball, 0.24b 0.51d 0.20w [2seal]
Pin, Axle, Brg

Housing, Sqge, Holder, Wheel, F/609648
Handle Kit, Wand, Afmkt

Label, Opertnl, Vacuum Wand Handle
Adapter, Swivel, 1.75, Abs

Nut, Compression, 2.25-12, Abs

Ring, Compression

Hose Assy, Sqge, W/2cuff

Clip, Grip, Hose, 0.75 - 1.12, Stl, Blk, Wyl
Cuff, Adapter, 1.75 X 2.50, Pvc

Rivet, Blind, .156D X 1.07 X .31D, Alm
Mesh Assy, Cloth

356500

Qty.

) B A® B e e e A © I 1 TN S TR A A S SN SN ST

M17 9017383 (5-2016)

3-41




OPTIONS

Fig. 21 - Squeegee Guard Group

3-42 M17 9017383 (5-2016)



OPTIONS

356488

Fig. 21 - Squeegee Guard Group

Ref. Part No. Serial Number Description Qty.
1 1207961 (0000- ) Bracket, Bumper, Lh, Squeegee [T17] 1
2 1207902 (0000- ) Bracket, Bumper, Rh, Squeegee [T17] 1
3 1208109 (0000- ) Tube, Guard 1
4 1024977  (0000- ) Bumper, Ure, 1.50d 1.25I 2
5 369359 (0000- ) Pin, Hitch, .375d X 3.12l, PI 1
6 57702 (0000- ) Cable, Glv .06d 012.0l .26eye /.26eye 1
7 1208053 (0000- ) Plate, Doubler 2
8 69972 (0000- ) Screw, Hex, M12 X 1.75 X 40, 10.9 4
9 140045 (0000- ) Washer, Flat, 0.51b 1.25d .06, Ss 4

10 06965 (0000- ) Screw, Hex, M10 X 1.50 X 80, 8.8 2
11 21196 (0000- ) Screw, Hex, .38-16 X 0.88, G5 2
12 32492 (0000- ) Washer, Flat, 0.38, Std 6
13 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
14 06943 (0000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
15 32483 (0000- ) Washer, Flat, 0.25, Sae 1
16 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 1

M17 9017383 (5-2016) 3-43



OPTIONS

Fig. 22 - Positive Drain Group

3-44 M17 9017383 (2-2021)



OPTIONS

0
1)
b

Part No.
1213186
1212006
1213118
1213182
1211963
22297

1201434
1213392
9 1213206
10 1214326
11 12333

12 01685

13 08713

14 1212366
15 1213362
16 1074075

o~NO O~ WN =

Serial Number
(0000-
(0000-
(0000-
(0000-

Fig. 22 - Positive Drain Group

~— v v N N N N N N S N N S S

Description

Valve, Ball, Drain, 2.00id, Rh

Bracket, Mtg, Valve, Drain

Support, Valve, Drain

Clamp, Valve, U-Bolt

Cuff, Hose, 5.0/2.0 Id

Clamp, Hose, Wormdrive, 1.56-2.50d, .50w
Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w
Fitting, Coupler, Hose, Shank, Fem

Hose Assy, W/1 Cuff, 2.0 1d 120.0 L
Rework, Dust Cap, Valve, Drain

Screw, Hex, M8 X 1.25 X 25, Ss, NI
Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

Handle, Valve

Grip, Handle, Valve

Plug, Hole, Rnd, 0.25H, 1.00D 0.61L, Nyl

356595

Qty.

—_ ek A DO = A d A N

M17 9017383 (2-2021)

3-45




OPTIONS

Fig. 23 - Telemetry Group

M17 9017383 (2-2021)

3-46



OPTIONS

356655-CE
Fig. 23 - Telemetry Group

Ref. Part No. Serial Number Description Qty.
1 1070541 (0000-0641 ) Controlbox Assy, Telem 1
1 1247508 (0642- ) Controlbox Assy, Telem [3g, Intl.] 1
2 1207701 (0000- ) Bracket Widt, Mtg, Telem 1
3 09244 (0000- ) Screw, Hex, M5 X 0.80 X 16, 8.8 4
4 19066 (0000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
5 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
6 32483 (0000- ) Washer, flat, 0.25, Sae 4
7 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
8 1069580 (0000- ) Label, Opertnl, Telem [Fcc/Ic] 1
9 1070757 (0000- ) Shunt, 050mv 400a 1
10 06927 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
11 07514 (0000- ) Washer, Lock, Int, 10, Ss 2
12 611221 (0000-0641 ) Boot, Terminal, Battery, 25.4mm, Blk 2
v 13 1073059 (0000- ) Harness, Ele [Telemetry, T17] 1
A 9009990 (0000- ) Fuse, 002a, 250vdc, Cartridge 1
14 1074600 (0000- ) Cable, Battery, 2/0GA [M17, Telem] 1
15 1074601 (0000- ) Cable, 2/0Ga 61.0L Blk [M6 Ring/M9 Ring] 1
16 1248350 (0642- ) Antenna, Telem [4g, 1807] 1
17 763114 (0000- ) Tie, Cable, 11.3l, 2.75d Max 2
18 1210807 (0000- ) Wire, Tie [W/.25” fir Tree clip] 5
19 33930 (0000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
20 09570 (0000- ) Clamp, Cable, Stl, 0.90d X 0.62w, 1hole 3
21 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
22 1070658 (0000-0641 ) Antenna, Telem, 187 In [Gprs] 1

M17 9017383 (2-2021) 3-47



OPTIONS

Fig. 24 - Transport Group

// /'/ | \\ O \ ‘
! O e
~L (\ ~) Sl

356503

3-48 M17 9017383 (12-2016)



OPTIONS

Fig. 24 - Transport Group

356686

Ref. Part No. Serial Number Description Qty.
1 1226647 (0000- ) Bracket, Mtg, Latch, Keeper 2
2 382320 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 6
3 1225991 (0000- ) Bracket, Sppt, Transport [M17] 1
4 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
5 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
6 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
7 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 7
8 1226043 (0000- ) Bracket, Sppt, Transport [M17] 1
9 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4

10 1226000 (0000- ) Angle, Mtg, Transport 1
11 1226049 (0000- ) Angle, Mtg, Transport [M17] 1
12 06927 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
13 33932 (0000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
14 01683 (0000- ) Washer, Flat, 10, Ss 4
15 49800 (0000- ) Latch 3
16 1040800 (0000- ) Bracket, Latch, Cover 1
17 1040634 (0000- ) Plate, Hook, Latch 1
18 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
19 09744 (0000- ) Screw, Hex, M6 X 1.00 X 12, Ss 1
20 222267 (0000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
M17 9017383 (12-2016) 3-49




OPTIONS

Fig. 25 - Battery Slide Out Group

FRONT

M17 9017383 (5-2019)

3-50



OPTIONS

356483

Fig. 25 - Battery Slide Out Group

Ref. Part No. Serial Number Description Qty.
1 1225437 (0000-0499 ) Tray WIidt, Ro Battery, [T17] 1
1 1241249 (0500- ) Tray WIidt, Ro Battery 1
2 1208527 (0000- ) Plate, Plstc, Bat Rollout 3
3 79506 (0000- ) Screw, Flt, Soc, M8 X 1.25 X 30, Ss 9
4 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 9
5 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
6 369415 (0000- ) Bearing, Needle, 0.25b 0.88d 0.50w 6
7 58979 (0000- ) Screw, Hex, M6 X 1.00 X 55, FI, Ss 3
8 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 3
9 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6

10 1209368 (0000- ) Plate, Guide, Battery Rollout [T17] 1
11 39349 (0000- ) Washer, Flat, 0.31, Sae 4
12 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss (Large Battery) 4
13 1037355 (0000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 6
14 1210673 (0000- ) Switch, Limit, N.C. [Cpi, Spst, 280 Mp] 1
15 09120 (0000- ) Screw, FIt, Soc, M5 X 0.80 X 16, 10.9 2
16 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
17 1208673 (0000-0499 ) Plate, Door, Battery Rollout [T17] 1
17 1241253 (0500- ) Plate, Door, Battery Rollout [T17/M17] 1
18 1037355 (0000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems (Small Battery) 6

M17 9017383 (5-2019) 3-51



OPTIONS

Fig. 26 - Battery and Charger Group, 625AH (EMEA)

356670~ CE
Ref. Part No. Serial Number Description Qty.
v 1 1210977 (0000- ) Battery, Wet, 36Vdc, 625Ah [W/Watering] 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1232901 (0000- ) Charger, 36Vdc/80A, 200-240Vac 1Ph 1
A 4 01726 (0000- ) Connector, 350a, Gray 1
v 5 1217681 (0000- ) Charger, 36Vdc/80A, 380-415Vac 3Ph 1
A 6 01726 (0000- ) Connector, 350a, Gray 1
7 1206951 (0000- ) Bracket, Front, Battery 1
8 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
9 1072526 (0000- ) Tank, Water, 30.0L, Battery Fill Sys (Note: Also Order Item 1

#10 - Fitting not Included)
10 1221589 (0000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem[HI] 1

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

3-52 M17 9017383 (2-2021)



OPTIONS

Fig. 27 - Battery and Charger Group, 775AH (EMEA)

356671 - CE
Ref. Part No. Serial Number Description Qty.
v 1 1210978  (0000- ) Battery, Wet, 36Vdc, 775Ah [W/Watering] 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1207935 (0000- ) Charger, 36Vdc/120A, 380-415Vac 3Ph 1
A 4 01726 (0000- ) Connector, 350a, Gray 1
5 1206951 (0000- ) Bracket, Front, Battery 1
6 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
7 1072526 (0000- ) Tank, Water, 30.0L, Battery Fill Sys (Note: Also Order Item 1

#8 - Fitting not Included)
8 1221589 (0000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem[HI] 1

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

M17 9017383 (2-2021) 3-53



OPTIONS

Fig. 28 - Battery and Charger Group, 775AH, Opportunity Charging (EMEA)

356672-CE
Ref. Part No. Serial Number Description Qty.
v 1 1225537 (0000- ) Battery, Wet, 36Vdc, 775Ah [Opportunity] 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1225535 (0000- ) Charger, 36Vdc 195A 400Vac [Opportunity] 1
A 4 01726 (0000- ) Connector, 350a, Gray 1
5 1206951 (0000- ) Bracket, Front, Battery 1
6 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
7 1072526 (0000- ) Tank, Water, 30.0L, Battery Fill Sys (Note: Also Order Item 1

#8 - Fitting not Included)
8 1221589 (0000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem[HI] 1

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

3-54 M17 9017383 (2-2021)



OPTIONS

Fig. 29 - Battery and Charger Group, 860AH Iron Clad (EMEA)

356671 - CE
Ref. Part No. Serial Number Description Qty.
v 1 1238133 (0000- ) Battery, Iron Clad, 36vdc, 860ah W/Water 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1207935 (0000- ) Charger, 36Vdc/120A, 380-415Vac 3Ph 1
A 4 01726 (0000- ) Connector, 350a, Gray 1
5 1206951 (0000- ) Bracket, Front, Battery 1
6 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
7 1072526 (0000- ) Tank, Water, 30.0L, Battery Fill Sys (Note: Also Order Item 1

#8 - Fitting not Included)
8 1221589 (0000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem[HI] 1

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

M17 9017383 (2-2021) 3-55



OPTIONS

Fig. 30 - Battery and Charger Group, 510AH / 625AH (APAC)

M17 9017383 (2-2021)

3-56



OPTIONS

| SR IR RN

SOl RN RN

A

Ref.

O~NOOP~rWON=2DND-=

13

Part No.
1244404
01726
1248312
01726
1244412
01726
1213281
1206951
1037354
1207934
01726
1207933
01726
1228060
01726

Fig. 30 - Battery and Charger Group, 510AH / 625 AH (APAC)

Serial Number

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

~— e N N N S e N N S N S S

Description

Battery, Wet, 36Vdc, 510Ah

Connector, 350a, Gray

Battery, Wet, 36Vdc, 625Ah (China Only)
Connector, 350a, Gray

Battery, Wet, 36vdc, 510ah [W/Watering]
Connector, 350a, Gray

Kit, Hose, Watering, Battery, 20ft
Bracket, Front, Battery

Screw, Hex, M8 X 1.25 X 30, 9.8 Sems
Charger, 36vdc/80a, 200—240vac 3ph
Connector, 350a, Gray

Charger, 36vdc/80a, 200—-240vac 1ph
Connector, 350a, Gray

Charger, 36Vdc/a60A, 600Vac, 3Ph
Connector, 350a, Gray

356508

Qty.

AT G G QA A QU G | Y G G G QA G G Q'Y

M17 9017383 (2-2021)

3-57




OPTIONS

Fig. 31 - Battery and Charger Group, 750AH / 775AH (APAC)

M17 9017383 (2-2021)

3-58



OPTIONS

Fig. 31 - Battery and Charger Group, 750AH / 775 AH (APAC)

356508

Ref. Part No. Serial Number Description Qty.

v 1 1244405 (0000- ) Battery, Wet, 36Vdc, 750Ah 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 1 1248313 (0000- ) Battery, Wet, 36Vdc, 755Ah (China Only) 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1244413 (0000- ) Battery, Wet, 36vdc, 750ah [W/Watering] 1
A 4 01726 (0000- ) Connector, 350a, Gray 1

5 1213281 (0000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (0000- ) Bracket, Front, Battery 1

7 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (0000- ) Charger, 36vdc/100a, 200-240vac 3ph 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 8 1207936 (0000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 8 1207935 (0000- ) Charger, 36vdc/120a, 380-415vac 3ph (International Only) 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 10 9020652 (0000- ) Charger Kit, 36vdc/80a, 200-240vac 1ph 1

(International Only)

A 11 01726 (0000- ) Connector, 350a, Gray 1
v 12 1228060 (0000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 13 01726 (0000- ) Connector, 350a, Gray 1
EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific
M17 9017383 (2-2021) 3-59




OPTIONS

Fig. 32 — Battery and Charger Group, 930AH (APAC)

M17 9017383 (2-2021)

3-60



OPTIONS

356508

Fig. 32 - Battery and Charger Group, 930AH (APAC)

Ref. Part No. Serial Number Description Qty.

v 1 1210313 (0000- ) Battery, Wet, 36Vdc, 930Ah 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1210316 (0000- ) Battery, Wet, 36vdc, 930ah [W/Watering] 1
A 4 01726 (0000- ) Connector, 350a, Gray 1

5 1213281 (0000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (0000- ) Bracket, Front, Battery 1

7 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (0000- ) Charger, 36vdc/100a, 200-240vac 3ph 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 8 1207936 (0000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 8 1207935 (0000- ) Charger, 36vdc/120a, 380-415vac 3ph (International Only) 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 10 9020652 (0000- ) Charger Kit, 36vdc/80a, 200-240vac 1ph 1

(International Only)

A 11 01726 (0000- ) Connector, 350a, Gray 1
v 12 1228060 (0000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 13 01726 (0000- ) Connector, 350a, Gray 1

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

M17 9017383 (2-2021) 3-61



OPTIONS

Fig. 33 — Battery and Charger Group, 930AH, Opportunity Charging (APAC)

M17 9017383 (2-2021)

3-62



OPTIONS

Fig. 28 - Battery and Charger Group, 930AH, Opportunity Charging (APAC)

356657

Ref. Part No. Serial Number Description Qty.
v 1 1225538 (0000- ) Battery, Wet, 36Vdc, 930Ah [Spw/Wi-Iq] 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
3 1213281 (0000- ) Kit, Hose, Watering, Battery, 20ft 1
4 1206951 (0000- ) Bracket, Front, Battery 1
5 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 6 1219396 (0000- ) Charger, 36 Vdc/240A, 480Vac [Opportunity] 1
A 7 01726 (0000- ) Connector, 350a, Gray 1
v 6 1225535 (0000- ) Charger, 36 Vdc 195A 400Vac [Opportunity] - (China Only) 1
A 7 01726 (0000- ) Connector, 350a, Gray 1
EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific
M17 9017383 (2-2021) 3-63




OPTIONS

Fig. 34 — Pressure Washer Wand and Cover Group (0500- )

3-64 M17 9017?5%



OPTIONS

356906 - CE
Fig. 34 - Pressure Washer Wand and Cover Group (0500- )

Ref. Part No. Serial Number Description Qty.
1 9018850 (0500- ) Brkt Kit, Press Wash, Afmkt [T/M17] 1

2 12312 (0500- ) Screw, Hex, M5 X 0.80 X 12, 8.8 4
3 397779 (0500- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 1
4 222158 (0500- ) Screw, Hex, M6 X 1.00 X 10, Fmg 1
5 41140 (0500- ) Washer, Lock, Int-Ext, 0.25 1
6 1239531 (0500- ) Seal, Rbr, Clsd, 0.63, 0.63, 3.0l 1
7 9018979 (0500- ) Cover, Battery, Pw, Dv, Na [T/M17] 1
7 9018981 (0500- ) Cover, Battery, Pw, Dv, Ohg [T/M17] 1
8 398806 (0500- ) Latch 1
9 1208748 (0500- ) Plate, Latch [T17] 1
10 06935 (0500- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 1
11 1225700 (0500- ) Hinge WIdt, Cover, Battery 1

12 1020341 (0500- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12

13 1245866 (0500- ) Gasspring, 90Ib, 3.15strk 2

14 1241509 (0500- ) Stud, Ball, 10mm Ball, M8x1.25 4

15 32491 (0500- ) Washer, Flat, 0.31, Std 4

16 08713 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
17 1225704 (0500- ) Plate, Mtg, Cover 1

18 1207130 (0500- ) Bracket, Retain, Hinge, Cover 2

19 09010 (0500- ) Screw, Hex, M8 X 1.25 X 25, Ss 2

20 01685 (0500- ) Washer, Flat, 0.38b 0.88d .08, Ss 2

21 08713 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

22 1040467 (0500- ) Screw, hex, M6 X 1.00 X20, 9.8, Sems 3
23 1020168 (0500- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01 Ft 1
24 9018847 (0500- ) Cover Kit, Press Wash, Afmkt [T/M17] 1

25 57772 (0500- ) Plug, Hole, Rt, 1.45 X 0.83, Blk Nyl 4
v 9018841 (0500- ) Plug Kit, Press Wash, Pump, Afmkt[T/M17] 1
A 26 1243644 (0500- ) Strap, Plug 1
A 27 1243645  (0500- ) Plug, Oil 1
28 06927 (0500- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2

29 23446 (0500- ) Clip, Grip, Finger, 0.31-0.75d, Nk PI 2

30 02850 (0500- ) Nut, Hex, Lock, M4 X 0.70, NI 2

31 41579 (0500- ) Washer, Flat, 08, Ss 2
32 1244570 (0500- ) Latch, Draw 1

33 09244 (0500- ) Screw, Hex, M5 X 0.80 X 16, 8.8 3
34 1244906 (0500- ) Keeper, Latch, Draw 1
v 9018842 (0500- )  Wand Kit, Press Wash, Afmkt [T/M17] 1
A 35 1039042 (0500- ) Handle, Gun, Trigger 1
A 36 1039044 (0500- ) Wand, Str, Ss, 28I 1
A 37 1238513 (0500- ) Nozzle, Press Washer 1
A 38 1042191 (0500- ) Fitting, Ss, Qdc, Mal 1
A 39 1044428 (0500- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
v 9018844 (0500- ) Hose Kit, Press Wash, Afmkt [T/M17] 1
A 40 1039056 (0500- ) Hose, Rbr, 25ft 1
A 41 1042051 (0500- ) Fitting, Ss, Qdc, Fem 2
A 42 1259146  (0500- )  Fitting, Swivel, Str, Pf06/Pm04, St 2
43 21168 (0500- ) Plug, Hole, Rnd, 0.25h 0.8l, Brb, Nyl 1

M17 9017383 (12-2022) 3-65



OPTIONS

)

Fig. 35 — Pressure Washer Solution Supply Group (0500-

A\ 9

(6@\\ S

M17 9017383 (12-2019)

3-66



OPTIONS

Fig. 35 - Pressure Washer Solution Supply Group (0500-

)

356907

Ref. Part No. Serial Number Description Qty.
1 64778 (0500- ) Fitting, Plstc, E90, Bm08/Pm06 1
2 1011412 (0500- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clir 1
3 54333 (0500- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1250867 (0500- ) Pump, Soltn, Ele, 36vdc, 45psi 1
5 1244427 (0500- ) Plate Widt, Pump 1
6 1037346 (0500- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
7 63987-1 (0500- ) Fitting, Plstc, E90, Bm08/Bm08 1
8 12316 (0500- ) Screw, Hex, M5 X 0.80 X 25, Ss 4
9 01683 (0500- ) Washer, Flat, 10, Ss 4
10 1210807 (0500- ) Wire, Tie [W/.25” Fir Tree Clip] 4
11 222375 (0500- ) Fitting, Plstc, Str, Bm06/Bm08 1
12 1014976 (0500- ) Hose, Afmkt, Pvc, Brd, 0.38id, 12ft, CIr 1
13 43844 (0500- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 13
14 1240293 (0500- ) Tube, Water, Pressure Washer 2
15 87677 (0500- ) Sleeve, Nyl, 1.22id 20.0I 1
16 1014976 (0500- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
17 150412 (0500- ) Fitting, Plstc, E90, Bm06/Pm06 1
18 24584 (0500- ) Fitting, Brs, E90, Pf06/Pm06, Spcl 2
19 1242000 (0500- ) Valve, Pop-0ff, 3500 Psi 1
20 63810 (0500- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
21 1015026 (0500- ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Cir 1
22 1243167 (0500- ) Fitting, Plstc, Str, Bm06/Bm10 1
23 1014974 (0500- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 1
24 87173 (0500- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm06 1
25 1060128 (0500- ) Fitting, Brs, E90, Bm06/Pmo6, Short 1
26 1243167 (0500- ) Fitting, Brs, Str, Bm06/Pf08 1
v 27 9014338 (0500- ) Valve Kit, Check, Es [T17] 1
A 28 78840 (0500- ) Valve, Check, Pump, Water 1
A 29 73342 (0500- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 30 78841 (0500- ) Flapper, Valve, Pump, Water 1
A 31 1217187 (0500- ) Flap, Restrictor, Check Valve 1
32 07515 (0500- ) Washer, Lock, Int, 0.25, Ss 4
33 32483 (0500- ) Washer, Flat, 0.25, Sae 4
M17 9017383 (2-2021) 3-67




OPTIONS

Fig. 36 — Pressure Washer Motor and Pump Group (0500- )

3-68 M17 9017383 (12-2019)



OPTIONS

356946
Fig. 36 - Pressure Washer Motor and Pump Group (0500- )

Ref. Part No. Serial Number Description Qty.
1 1236318 (0500- ) Pump, Pressure Washer 1
2 16735 (0500- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
3 32491 (0500- ) Washer, Flat, 0.31, Std 8
4 21198 (0500- ) Screw, Hex, .38-16 X 1.25, G5 4
5 1239141 (0500- ) Motor, Ele, 24-72vdc 3400rpm 6.71hp 1
6 00912 (0500- ) Key, Sq, 0.19 X 0.19, 1.00I 1
7 1052126 (0500- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
8 1241608 (0500- ) Block, Cooling, Press Wash 1
9 1020341 (0500- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

10 1238746 (0500- ) Controller, Propel [36vdc,200a, |-Drive] 1
11 06938 (0500- ) Screw, Pan, Phl, M5 X 0.80 X 40, 4.8 2
12 1241005 (0500- ) Cover Assy, |-Drive 1
13 1239673 (0500- ) Cover, Wash, Press [I-Drive] 1
14 06942 (0500- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
15 32483 (0500- ) Washer, Flat, 0.25, Sae 2
16 150538 (0500- ) Fitting, Plstc, Str, Bm06/Pm06 1
17 43844 (0500- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 10
18 1014971 (0500- ) Hose, Afmkt, Pvc, Brd, 0.38Id, 01ft, Cir 1
19 1060128 (0500- ) Fitting, Brs, E90, Bm06/Pmo6, Short 1
20 24584 (0500- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 2
21 47167 (0500- ) Fitting, Brs, Str, Pf06/Pm08 1
22 1224331 (0500- ) Fitting, Brs, Str, Pm06/Pm06 1
23 1239018 (0500- ) Valve, Needle, [M17/T17] 1
24 1044428 (0500- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
25 1042191 (0500- ) Fitting, Ss, Qdc, Mal 1
26 1247646 (0500- ) Bracket Widt, Sppt, Motor 1
27 09028 (0500- ) Screw, Hex, M10 X 1.50 X 25, Ss 3
28 36996 (0500- ) Washer, Flat, 0.41B 1.50D .19, Stl, PI 3

M17 9017383 (12-2019) 3-69



OPTIONS

Fig. 37 — Pressure Washer Electrical Group (0500- )

TO THE MACHINE:

NO LABEL / TO THE MACHINE:
O === e e e S  aa s u O)] NO LABEL
O = Tra eSS =——————————} - —————-f====—==———————===—==910)
356874
Ref. Part No. Serial Number Description Qty.
1 398500 (0500- ) Switch, Rocker, Dpdt, On / None / On 1
2 1056982 (0500- ) Diode, Ele, Plug 1
3 1064188 (0500- ) Circuitbreaker, 15.0a, Resetable 1
v 4 1076436 (0500- ) Cable Assy, 04ga, Fuse [Press Wash, M17] 1
A 1248572 (0500- ) Fuse, 100A, 58Vdc 1

3-70 M17 9017383 (12-2019)



OPTIONS

)

Fig. 38 — Pressure Washer Electrical Wire Harness Group (0500-

(o]
! 4 T3A/VIE

HOLON 1V °*MS °dWN3L :(2)73av7l =1 | LHM-XT9/ETE
13av71 ON © HOLOA LV °"MS dW3L :0L1 4 N3dO0|

ONNOYS DILVIS :0L [ m N30
0 N30

*3IN0ON OZH WV3N T3A/vI2Z L3N :(1)73av] D N3d0
‘ [v]
!Quhd
N T3V oN

*3INCON OZH WOHd4 319YN3 W3LSAS 0L
N30
\ ONNOMS D1LVLS :0L

\1

&, N19/90!
FfcT

REIVZA
N9/90E |
N30
N30
N30
1HN/69
*Sod TON_3dIM

_ P 774 A _ 3IAIHA-1 “AVHDS SS3dd'H 3 (1)73av1

3A1HA-1 AVHLS SS3Hd HOIH :0L

—|N|O[¢|0|O[~ DD

2 A18/€1 2 Aa/et
1| T3A/@v9 | 3A/V4S
"SOd| "ON 3dIM "SOd| "ON 3dIM

A3A/$9 13N “NOILO3INNOD-A :(1)7138v7
T3A/¥9 L3N ‘NOILO3NNOO-A :0L

356875
Qty.
3-71

Harness, Ele [Pressure Washer, M17/T17]

Sleeve, Nyl, 1.22id 20.0l

Description

)
)

Serial Number

(0500~
(0500-

Part No.
1076449
2 87677

1

Ref.

M17 9017383 (5-2019)



OPTIONS

)

Fig. 39 - Steel Hopper and Bumper Group (0500-

M17 9017383 (12-2019)

3-72



OPTIONS

356864
Fig. 39 - Steel Hopper and Bumper Group (0500- )

Ref. Part No. Serial Number Description Qty.
1 1257922 (0500- ) Hopper, Steel 1
2 1238205 (0500- ) Bar Widt, Weight, Hppr 2
3 222504 (0500- ) Screw, Hex, M8 X 1.25 X 55, Ss 4
4 32491 (0500- ) Washer, Flat, 0.31, Std 12
5 08713 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
6 1238253 (0500- ) Bracket WIdt, Hppr, Skirt 1
7 16931 (0500- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
8 07791 (0500- ) Nut, Hex, FIng, M8 X 1.25 1
9 1238256 (0500- ) Skirt, Front 1

10 1238255 (0500- ) Strap, Retaining, Lip 1
11 24199 (0500- ) Screw, Hex, M5 X 0.80 X 16, Ss 4
12 1230496 (0500- ) Plate Widt, Hppr, Inner, Rh 1
13 1230954 (0500- ) Plate Widt, Mtg, Hppr, Stl, Rh 1
14 1016399 (0500- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 3
15 1230922 (0500- ) Plate Widt, Hppr, Inner, Lh 1
16 1230925 (0500- ) Plate Widt, Mtg, Hppr, Stl, Lh 1
17 1017218 (0500- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
18 1227172 (0500- ) Bumper Widt, Front [Hsla] 1
19 1223190 (0500- ) Bracket, Bmpr, Hppr Mtg 2

20 1221370 (0500- ) Plate, Bmpr, Mount 2

21 59658 (0500- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 4

22 12333 (0500- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4

23 33948 (0500- ) Washer, Flat, 0.38, Fendr 4

24 1219157 (0500- ) Plug, Hole, Rnd, 1.75h .18-.25, Blk Nyl 2

25 376718 (0500- ) Tape, .0080, 1.0A, Bulk 2

M17 9017383 (12-2019) 3-73



OPTIONS

FRONT

Fig. 40 - Steel Hopper Pre-Filter and Dump Door Group (0500-

)

/—74

M17 9017383 (5-2019)



OPTIONS

356865
Fig. 39 - Steel Hopper Pre-Filter and Dump Door Group (0500- )

Ref. Part No. Serial Number Description Qty.
1 1230623 (0500- ) Brkt WIdt, Filter 1
2 1037346 (0500- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
3 07791 (0500- ) Nut, Hex, FIng, M8 X 1.25 6
4 1216822 (0500- ) Panel Widt, Perma-Filter 1
5 1020341 (0500- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
6 1217010 (0500- ) Gasket, Filterbox 1
7 47585 (0500- ) Bearing, Fing, 2hole, 0.50b [NyI] 2
8 1248371 (0500- ) Door Widt, Dump 1
9 15678 (0500- ) Screw, Hex, M6 X 1.00 X 16, Ss 4
10 32483 (0500- ) Washer, Flat, 0.25, Sae 4
11 08708 (0500- ) Nut, Hex, Lock, M6 X 1.00, NI 4
12 1223270 (0500- ) Shaft Widt, Door, Debris, Arm 1
13 17404 (0500- ) Pin, Roll, .250d X 0.75I, .250/.256 1
14 1226674 (0500- ) Sleeve, 318B .500D Ss 1
15 1223586 (0500- ) Seal, Shaft, Door, Dump 2
16 1054662 (0500- ) Bushing, Fing, 0.50b 0.59d 0.25I 1
17 1223281 (0500- ) Spring, Extn, 1.130d 0.11wir 04.0I 1
18 1037355 (0500- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1
19 08709 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI 1
20 32491 (0500- ) Washer, Flat, 0.31, Std 2
21 1227453 (0500- ) Lever WIdt, Door, Dump 1
22 1223086 (0500- ) Spacer, Plstc, 0.26b 1.18d 0.20I, Nyl 2
23 16879 (0500- ) Screw, FIt, Soc, M6 X 1.00 X 20, 10.9 2
24 08712 (0500- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
25 01684 (0500- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
4 9015023 (0500- ) Seal Kit, Hppr, Afmkt [M17] 1
A 26 1227096 (0500- ) Seal, Afmkt, Bulb, Str, 1.12, 0.88W 08Ft 1
A 27 1226827 (0500- ) Seal, Bulb, Str, 1.51h .88w Adh, 32.6l 1

M17 9017383 (12-2019) 3-75



OPTIONS

Fig. 41 - Direct Throw Main Brush Frame Group (0500- )

3-76 M17 9017383 (12-2019)



OPTIONS

356866
Fig. 41 - Direct Throw Main Brush Frame Group (0500- )

Ref. Part No. Serial Number Description Qty.
1 1248370 (0500- ) Wrap Widt, Brush 1
2 41345 (0500- ) Screw, Hex, M12 X 1.75 X 25, 8.8 2
3 140045 (0500- ) Washer, Flat, 0.51b 1.25d .06, Ss 2
4 1037346 (0500- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
5 1231332 (0500- ) Bracket Widt, Mtg, Wrap 2
6 1218322 (0500- ) Knob, Star, 2.75d 4ear, M8x1.25 Fem 1
7 1238251 (0500- ) Skirt, Lh 1
8 1231298 (0500- ) Tab, Mtg, Skirt 1
9 08716 (0500- ) Screw, Hex, M6 X 1.00 X 20, Ss 4

10 32483 (0500- ) Washer, Flat, 0.25, Sae 2
11 32490 (0500- ) Washer, Flat, 0.25, Std 11
12 08708 (0500- ) Nut, Hex, Lock, M6 X 1.00, NI 10
13 1242272 (0500- ) Bracket WIdt, Retaining, Skirt 3
14 1227117 (0500- ) Skirt, Rear 1
15 1227116 (0500- ) Plate, Retainer, Skirt 1
16 1231252 (0500- ) Bracket, Skirt, Recirculation 1
17 223163 (0500- ) Screw, Hex, M8 X 1.25 X 30, 8.8, NI 1
18 1231251 (0500- ) Skirt, Recirculation 1
19 1231253 (0500- ) Bracket, Retainer, Recirculation 1
20 763147 (0500- ) Screw, Btn, M6 X 1.0 X 20, 10.9, Blk 5
21 1237760 (0500- ) Skirt, Idler 1
22 1017218 (0500- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
23 1237693 (0500- ) Plate, Side, Skirt 1
24 1031616 (0500- ) Seal, Afmkt, Bulb, Str, .75D F/07Ga 03Ft 1

M17 9017383 (12-2019) 3-77



OPTIONS

Fig. 42 — Direct Throw Main Brush Drive Motor Group (0500- )

3-78 M17 9017383 (2-2021)



OPTIONS

356869
Fig. 42 - Direct Throw Main Brush Drive Motor Group (0500- )

Ref. Part No. Serial Number Description Qty.
1 1048744 (0500- ) Bracket, Angle, Mtg, Brg 1
2 09010 (0500- ) Screw, Hex, M8 X 1.25 X 25, Ss 3
3 08709 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI 5
4 35973 (0500- ) Flange, Brg, 1.9id 2h 2
5 32987 (0500- ) Nut, Hex, Lock, .75-10, NI 1
6 25887 (0500- ) Bearing, W/ Collar, 0.75b 1.85d 1.06w 1
7 39395 (0500- ) Screw, Hex, .75-10 X 1
8 1053342 (0500- ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a 1
v 9018837 (0500- ) Arm Kit, Drive, Swp, Direct, Afmkt [M17] 1
A 9 1231518 (0500- ) Arm WiIdt, Drive, Swp 1
A 10 28010 (0500- ) Bearing, Ball, 0.62b 1.38d 0.43w 2
A 11 1219608 (0500- ) Spacer, Brg 1
A 12 18136 (0500- ) Ring, Retaining, Ext, 0.62d, Basic 1
A 13 1231524 (0500- ) Shaft, Drive 1
A 14 01513 (0500- ) Ring, Retaining, Int, 1.38d, Basic 1
A 15 01516 (0500- ) Ring, Retaining, Ext, 0.59d, Basic 1
A 16 00911 (0500- ) Key, Sq, 0.19 X 0.19, 0.75I 1
A 17 1017218 (0500- ) Washer, Flat, 0.32b 1.00d .12, Ss 3
A 18 11329 (0500- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
A 19 41185 (0500- ) Washer, Flat, Belleville, .25 3
A 20 06944 (0500- ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
A 21 1241255 (0500- ) Spacer, Drive, Swp 1
A 22 1014328 (0500- ) Key, Sq, 05mm X 05mm, 25mml 1
A 23 09770 (0500- ) Screw, Hex, M10 X 1.50 X 25, NI, Ss 2
AV 24 9018833 (0500- ) Belt Kit, Swp, Direct, Afmkt [M17] 1
AA 25 1227083 (0500- ) Belt, Ribbed, 822.5I [Pj823] 1
AA 26 1223084 (0500- ) Tool, Installation, Belt 1
AA 27 09164 (0500- ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 2
28 01684 (0500- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
29 1204638 (0500- ) Sheave, 09grv, 1.18pd 0.55b [Pj] 1
30 1239363 (0500- ) Cover Widt, Belt 1
31 49826 (0500- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 1
32 32491 (0500- ) Washer, Flat, 0.31, Std 1
33 1239301 (0500- ) Stop, Swp 1
34 1204639 (0500- ) Sheave, 09grv, 4.13pd 0.75b [Pj] 1
35 12269 (0500- ) Plug, Drive, Brush, Nyl 1
36 11329 (0500- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4

M17 9017383 (2-2021) 3-79



OPTIONS

Fig. 43 - Direct Throw Main Brush Lift Group (0500- )

3-80 M17 9017383 (12-2019)



OPTIONS

356969-CE
Fig. 43 - Direct Throw Main Brush Lift Group (0500- )

Ref. Part No. Serial Number Description Qty.
1 1227074  (0500- ) Arm Widt, Lift 1
2 08708 (0500- ) Nut, Hex, Lock, M6 X 1.00, NI 1
3 08716 (0500- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
4 80491 (0500- ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
5 1231000 (0500- ) Cable, Lift, .19d 4.891 .38eye/.38eye 1
6 1242557 (0500- ) Pin, Clevis, .38d X 2.83I, Hardened 1
7 32491 (0500- ) Washer, Flat, 0.31, Std 4
8 44906 (0500- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
9 1206470 (0500- ) Actuator, 36vdc, 5.00strk, 1100Ib 1

10 46657 (0500- ) Pin, Clevis, 0.37d X 1.25I 1
11 08179 (0500- ) Pin, Cotter, .094 X 1.00 1
12 1247971 (0500- ) Bracket Widt, Actuator 1
13 09770 (0500- ) Screw, Hex, M10 X 1.50 X 25, NI, Ss 3
14 32492 (0500- ) Washer, Flat, 0.38, Std 3
15 1230994 (0500- ) Cable, .09d, 32.5 .38eye / M6-1.0 1
16 1035826 (0500- ) Clevis, Adj, M6 Pin, M6 X 1.0 Rh, PI 1
17 07785 (0500- ) Nut, Hex, Std, M6 X 1.00, Ss 2
18 14605 (0500- ) Pin, Clevis, 0.25d X 0.75I 1
19 08178 (0500- ) Pin, Cotter, .062 X 0.75 1
20 80235 (0500- ) Sheave, Idler, 015mmid, 2.44pd 2
21 386628 (0500- ) Angle, Keeper, Cable 2
22 06955 (0500- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
23 80487 (0500- ) Spacer, Idler .25 Lg 4
24 1231235  (0500- ) Spring, Extn, 1.740d 0.18wir 5.25I 1

M17 9017383 (12-2019) 3-81



OPTIONS

Fig. 44 - Direct Throw Main Brush Idler Group (0500- )

\
FRONT ) \
e

Ref. Part No. Serial Number Description Qty.

356867

1 1231521 (0500- ) Arm WiIdt, Idler, Swp 1
2 1223100 (0500- ) Knob, Star, 2.00d 5ear, M10 X 1.0l Stud 1
3 81884 (0500- ) Plate, Arm Adj 1
4 1020341 (0500- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
5 1057629 (0500- ) Plug, Idler, Brush [Sgl Brg] 1
6 16931 (0500- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
7 32491 (0500- ) Washer, Flat, 0.31, Std 1
8 41186 (0500- ) Washer, Flat, Belleville, .31 1
9 39395 (0500- ) Screw, Hex, .75-10 X 1
10 32987 (0500- ) Nut, Hex, Lock, .75-10, NI 1
11 25887 (0500- ) Bearing, W/ Collar, 0.75b 1.85d 1.06w 1
12 35973 (0500- ) Flange, Brg, 1.9id 2h 2
13 09010 (0500- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
14 08709 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI 5
15 1048744 (0500- ) Bracket, Angle, Mtg, Brg 1

3-82 M17 9017383 (2-2021)



OPTIONS

ig. 45 - Direct Throw Main Brush Skirt Kit (0500-

356877

Ref. Part No. Serial Number Description Qty.
v 9018840 (0500- )  Skirt Kit, Swp, Direct, Afmkt [M17] 1
A 1 1238256 (0500- )  Skirt, Front 1
A 2 1238251 (0500- ) Skirt, Lh 1
A 3 1237760 (0500- ) Skirt, Idler 1
A 4 1231251 (0500- ) Skirt, Recirculation 1
A 5 1227117 (0500- ) Skirt, Rear 1

M17 9017383 (5-2019) 3-83



OPTIONS

Fig. 46 — Direct Throw Main Brush Leg Pads Group (0500- )

3-84 M17 9017383 (5-2019)



OPTIONS

Ref. Part No.
1244175
1244176
1037354
1238259
390996

a b~ O =

Fig. 46 - Direct Throw Main Brush Leg Pads Group (0500-

Serial Number

~— ~— ~— ~— ~—

Description

Bracket WIdt, Tip, Lh

Bracket WIdt, Tip, Rh

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Pad, Skid, Plstc

Screw, Flt, Soc, M10 X 1.50 X 20,10.9,NI

356870

Qty.

1
1
6
2
2

M17 9017383 (NIL)

3-85




OPTIONS

Fig. 47 — Dry Vacuum Wand Group (0562- )

3-86 M17 9017383 (4-2020)



OPTIONS

356951
Fig. 47 - Dry Vacuum Wand Group (0562- )

Ref. Part No. Serial Number Description Qty.
v 9020698 (0562- ) Wand Assy Kit, Vacuum, hose 1
A 1 1219065 (0562- ) Hose, Vacuum, 3.00id X 132l, 2 Cuff 1
AV 1250357 (0562- ) Wand Assy, Vacuum Dry 1
AA 2 1243787 (0562- ) Tube, 3.0d, 2.9b, 56.3I 1
AA 3 1243710 (0562- ) Handle, Wand, Dry Vac, Rh 1
AA 4 1243711 (0562- ) Handle, Wand, Dry Vac, Lh 1
AA 5 1244571 (0562- ) Nozzle, Wand, Inlet 2
AA 6 1247624 (0562- ) Seal, Epdm, .38, .50w 2.65I, Adh 8
AA 7 1248099 (0562- ) Pad, Rest 1
AA 8 1247164 (0562- ) Screw, Hex, M5 X 0.80 X 16, NI, Ss 11
AA 9 1247165 (0562- ) Screw, Hex, M5 X 0.80 X 30, NI, Ss 3
Aa 10 09252 (0562- ) Screw, Hex, M5 X 0.80 X 20, 8.8 1
Aa 11 01683 (0562- ) Washer, Flat, 10, Ss 16
AA 12 09739 (0562- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
13 1225192 (0562- ) Cover, Inlet, Wand, Vac (M17,Trimmed) 1
14 1225566 (0562- ) Cover, Inlet, Wand, Vac [M17,Trimmed] 1
15 1222526 (0562- ) Tube WiIdt, Wand, Vacuum 1
16 1225479 (0562- ) Gasket, Hose 1
17 1036892 (0562- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
18 1226647 (0562- ) Bracket, Mtg, Latch, Keeper 2
19 09206 (0562- ) Screw, Hex, M4 X 0.70 X 12, 8.8 4
20 02850 (0562- ) Nut, Hex, Lock, M4 X 0.70, NI 4
21 1227707 (0562- ) Bracket WIdt, Sppt, Wand, Vacuum 1
22 1243783 (0562- ) Bracket, Sppt, Wand, Vac 1
23 1046404 (0562- ) Molding, Afmkt, Trim, Pvc, .18 .31, 02ft 1
24 12277 (0562- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
25 386063 (0562- ) Washer, Flat, 0.25b 1.12d .12, Ss 2
26 1037354 (0562- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 3
27 1228978 (0562- ) Plate Widt, Mtg 1
28 1229338 (0562- ) Bracket Widt, Adjmt 1
29 1020341 (0562- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4

M17 9017383 (4-2020) 3-87



OPTIONS

)

Fig. 48 — Dry Vacuum Rear Cover and Hinge Group (0562-

AN

\

AR
A TN

\

M17 9017383 (4-2020)

3-88



OPTIONS

356952
Fig. 48 - Dry Vacuum Rear Cover and Hinge Group (0562- )

Ref. Part No. Serial Number Description Qty.
1 1238324 (0562- ) Cover, Battery, Trimmed [Washer/Vac] 1
2 1225700 (0562- ) Hinge WIdt, Cover, Battery 1
3 1020341 (0562- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
4 1241509 (0562- ) Stud, Ball, 10mm Ball, M8x1.25 1
5 32491 (0562- ) Washer, Flat, 0.31, Std 2
6 08713 (0562- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
7 1207145 (0562- ) Rod WiIdt, Seat, Battery Cover [T17] 1
8 1225704 (0562- ) Plate, Mtg, Cover 1
9 1040467 (0562- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3

M17 9017383 (4-2020) 3-89



OPTIONS

)

Fig. 49 — Dry Vacuum Fan and Housing Group (0562-

M17 9017383 (4-2020)

3-90



OPTIONS

0
1)
b

Part No.
1222504
1244957
08716
01684
78785
08712
12273
1017218
9 1224229
10 49826
11 1218331
12 06943
13 32483
14 1225482
15 54345
16 1218173
17 43555
18 74455
19 1210807
20 55248
21 1245600
22 1020341
23 360973
24 01683
25 1050295
26 1245646

o~NO O~ WN =

Fig. 49 - Dry Vacuum Fan and Housing Group (0562-

Serial Number Description

(0562- ) Box, Wand, Vac (Trimmed)

(0562- ) Plate, Spring

(0562- ) Screw, Hex, M6 X 1.00 X 20, Ss
(0562- ) Washer, Flat, 0.27b 0.69d .05, Ss
(0562- ) Washer, Flat, 0.25b 0.88d .06, Neo
(0562- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss
(0562- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss
(0562- ) Washer, Flat, 0.32b 1.00d .12, Ss
(0562- ) Bracket WIdt, Fan

(0562- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss
(0562- ) Fan, Vacuum, 5.7d, 036vdc, 1 Stage
(0562- ) Screw, Hex, M6 X 1.00 X 20, 8.8
(0562- ) Washer, Flat, 0.25, Sae

(0562- ) Gasket, .50, 3.94id 5.080d, Adh [Poron]
(0562- ) Grommet, Rbr, 1.62id, F/1.9h, .13 Matl
(0562- ) Muffler, Vacfan, 2.50 Id X 25.0 Oal
(0562- ) Clamp, Hose, Wormdrive, 2.62-3.50d
(0562- ) Screw, Hex, M6 X 1.00 X 12, Fmg
(0562- ) Wire, Tie [W/.25” Fir Tree Clip]

(0562- ) Mount, Cable Tie

(0562- ) Bracket, Mirror

(0562- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems
(0562- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
(0562- ) Washer, Flat, 10, Ss

(0562- ) Mirror, Convex, 5.00 D, Rnd

(0562- ) Label, Instructional, Dry Vac

356953

Qty.

e 0 B T LS TR N N S N S N oo I o IS ¢ BEEE S (o BN e > TN & TN L & T SN\ P N

M17 9017383 (4-2020)

3-91




OPTIONS

)

Fig. 50 — Dry Vacuum Debris Tray and Filter Group (0562-

M17 9017383 (4-2020)

3-92



OPTIONS

Fig. 50 - Dry Vacuum Debris Tray and Filter Group (0562-

356954

Ref. Part No. Serial Number Description Qty.
1 1222501 (0562- ) Tray WIdt, Wand, Debris 1
2 1219060 (0562- ) Gasket, Inlet, Vac Wand 1
3 1023920 (0562- ) Handle, Door 1
4 06935 (0562- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
5 06945 (0562- ) Screw, Hex, M6 X 1.00 X 30, 8.8 2
6 1034731 (0562- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
7 1244985 (0562- ) Plate, Contact 2
8 49800 (0562- ) Latch 4
9 09206 (0562- ) Screw, Hex, M4 X 0.70 X 12, 8.8 8

10 19065 (0562- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 8
11 02850 (0562- ) Nut, Hex, Lock, M4 X 0.70, NI 8
12 1225417 (0562- ) Brkt, Mtg, Latch 2
13 1225312 (0562- ) Plate, Mtg, Latch 2
14 49826 (0562- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 10
15 01685 (0562- ) Washer, Flat, 0.38b 0.88d .08, Ss 12
16 1225331 (0562- ) Plate, Mtg, Switch 1
17 49162 (0562- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
18 397889 (0562- ) Switch, Rocker, Dpst, On / None / On 1
19 1225182 (0562- ) Hinge WiIdt, Cover 2
20 1050554 (0562- ) Hinge, Leaf [T7, 5680/5700] 2
21 1020341 (0562- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
22 222463 (0562- ) Screw, Flt, Soc, M8 X 1.25 X 20, Al, BIk 2
23 1225397 (0562- ) Angle, Ring 1
24 1225415 (0562- ) Guard, Fan 1
25 49162 (0562- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
26 1225482 (0562- ) Gasket, .50, 3.94id 5.080d, Adh [Poron] 1
27 1224634 (0562- ) Bracket Widt, Hinge 1
28 09011 (0562- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
29 222516 (0562- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 1
30 08713 (0562- ) Nut, hex, lock, m8 X 1.25, nl, Ss 1
31 1225416 (0562- ) Brkt, Lanyard 1
32 1224140 (0562- ) Filter, Wand, Vac 1
33 1225078 (0562- ) Cover, Wand, Vac (Trimmed) 1
34 1226647 (0562- ) Bracket, Mtg, Latch, Keeper 2
35 1069315 (0562- ) Screw, Pan, Phl, M4 X 0.70 X 10, Blk 2
M17 9017383 (4-2020) 3-93




OPTIONS

Fig. 51 — Dry Vacuum Nozzle Holder Group (0562- )

3-94 M17 9017383 (4-2020)



OPTIONS

356956-M17
Fig. 51 - Dry Vacuum Nozzle Holder Group (0562- )

Ref. Part No. Serial Number Description Qty.
1 1219141 (0562- ) Cradle Widt, Storage, Wand, Vacuum 1
2 1210673  (0562- ) Switch, Limit, N.C. [Cpi, Spst, 280 Mp] 1
3 24196 (0562- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
4 01683 (0562- ) Washer, Flat, 10, Ss 2
5 06549 (0562- ) Nut, Hex, M5 X 0.80 X 16, 8.8 2
6 1046404 (0562- ) Molding, Afmkt, Trim, Pvc, .18 .31, 02ft 1
7 1210807 (0562- ) Wire, Tie [W/.25” Fir Tree Clip] 1
8 49145 (0562- ) Washer, Flat, 0.76b 1.50d .06, Ss 1

M17 9017383 (4-2020) 3-95



)

Fig. 52 - Dry Vacuum Wire Harness Group (0562-

OPTIONS

SSINUVH NIVWIOL (1) TE3av
SSINLVH NIVA 101

Eeg ©

T3av ON (2 9/561]
SONNDKS DILVIS 0L () [ TRV T
z /257
— T 5/66
@ (@) "Sod “ON 3H1A]
-
501 :71v130
HOLON VA AHA #11)738v1
HOLON VA AHQ :0L *ONIOVAS WAQQT ATIIVHIXONAAY

NHOHE 'SV S311° 3H1A € ATV [a] Traer]

[ woesr]
= | _ , —H
f Tyl ]
/(\Km: #1v.L3a HOLINS OVA AHO & (1)73ava
HOLOW DVA_AM #11) 738V /@ /m_ . !
HOLON OVA AHO :0L MS VA Ada :OL

2 N30
E[ THA-Y18/8E 1T
z NG/261
LHN/B6T

P

0
NOIL(S0d

El N3d0 3@V ON
T N3d0 4400NVIS ONNOM 0L

™ 3V o
“ON9 DILVIS (0L

M17 9017383 (4-2020)

3-96



OPTIONS

Fig. 52 - Dry Vacuum Wire Harness Group (0562- )

Ref. Part No. Serial Number Description Qty.
1 1076532 (0562- ) Harness, Ele [Dry Vac, M17/T17] 1
2 1076746 (0562- ) Harness, Ele, Fuse [Dry Vac, M17/T17] 1

M17 9017383 (4-2020) 3-97



OPTIONS

Fig. 53 - Spotlight Kit, Blue

M17 9017383 (12-2022)

3-98



OPTIONS

357167 - M17
Fig. 53 - Spotlight Kit, Blue
Ref. Part No. Serial Number Description Qty.
v 9021203 (0000- ) Spotlight Kit, Blue, Ci [M17/T17] 1
A 1 1240687 (0000- ) Light, Spot, Blue, Led 2
A 2 41143 (0000- ) Washer, Lock, Int-Ext, 0.50 2
A 3 1254712 (0000- ) Harness, Blu Spotlight [T16] 1
A 4 1076786 (0000- ) Brkt, Blu Spotlight 1
A 5 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 1
A 6 10632 (0000- ) Grommet, Rbr, 0.89id, F/1.2h, .14 Matl 1
A 7 763114 (0000- ) Tie, Cable, 11.3I, 2.75d Max 10
AV 8 1257237 (0000- ) Harness, Blu Spotlight, Rr, Ci 1
AA 1016029 (0000- ) Fuse, Blade, 005A 32vdc [Atof] 1
A 9 1076810 (0000- ) Brkt, Blu Spotlight, Rr, Cover Mtg 1
A 10 1063263 (0000- ) Gasket, Base, Module 1
A 11 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
AV 12 1256917 (0000- ) Harness, Blu Spotlight, Rr Fi & Ci 1
(Machine W/Strobe Light Option Only)
AA 1016029 (0000- ) Fuse, Blade, 005A 32vdc [Atof] 1
(Machine W/Strobe Light Option Only)
A 13 1262447 (0000- ) Brkt, Blu Spotlight, Rr, Cover Mtg 1
(Machine W/Strobe Light Option Only)
A 14 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 1
A 15 1064191 (0000- ) Boot, Circuitbreaker 1
M17 9017383 (12-2022) 3-99




OPTIONS

Fig. 54 — Battery Quick Disconnect Group (0500- )

~

356873

Ref. Part No. Serial Number Description Qty.
v 9018832 (0500- ) Parts Kit, Battery Qdc, CI [T17/M17] 1
A 1 1238009 (0500- ) Bracket, Mtg, Battery, Disconnect 1
A 2 1238011 (0500- ) Bracket, Mtg, Base, Battery, Disconnect 1
A 3 33930 (0500- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
A 4 32490 (0500- ) Washer, Flat, 0.25, Std 2
A 5 07790 (0500- ) Nut, Hex, FIng, M6 X 1.00 2
A 6 06949 (0500- ) Screw, Hex, M6 X 1.00 X 50, 8.8 2
A 7 1238390 (0500- ) Plate, Mtg, Battery, Disconnect 1
A 8 09570 (0500- ) Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole 1
A 9 49826 (0500- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3
3-100 M17 9017383 (12-2019)



OPTIONS

Fig. 55 - Documentation Group (Online Only)

CE
Ref. Part No. Serial Number Description Qty.
9017383 (0000- ) Manual, Parts [M17 Ele, En, Ce] 1
9017371 (0000- ) Manual, Oprir [M17 Ele, Cz, Ce] 1
9017360 (0000- ) Manual, Oprir [M17 Ele, De, Ce] 1
9017366 (0000- ) Manual, Oprtr [M17 Ele, Dk, Ce] 1
9017359 (0000- ) Manual, Oprtr [M17 Ele, En, Ce] 1
9017363 (0000- ) Manual, Oprir [M17 Ele, Es, Ce] 1
9017368 (0000- ) Manual, Oprtr [M17 Ele, Fi, Ce] 1
9017361 (0000- ) Manual, Oprtr [M17 Ele, Fr, Ce] 1
9017373 (0000- ) Manual, Oprir [M17 Ele, Gr, Ce] 1
9017372 (0000- ) Manual, Oprtr [M17 Ele, Hu, Ce] 1
9017364 (0000- ) Manual, Oprtr [M17 Ele, It, Ce] 1
9017362 (0000- ) Manual, Oprtr [M17 Ele, NI, Ce] 1
9017367 (0000- ) Manual, Oprir [M17 Ele, No, Ce] 1
9017370 (0000- ) Manual, Oprtr [M17 Ele, PI, Ce] 1
9017369 (0000- ) Manual, Oprtr [M17 Ele, Pt, Ce] 1
9017374 (0000- ) Manual, Oprtr [M17 Ele, Ru, Ce] 1
9017365 (0000- ) Manual, Oprir [M17 Ele, Se, Ce] 1
9017375 (0000- ) Manual, Oprtr [M17 Ele, Tr, Ce] 1
9017380 (0000- ) Manual, Oprir [M17 Ele, Ee, Ce] 1
9017378 (0000- ) Manual, Oprtr [M17 Ele, Lv, Ce] 1
9017379 (0000- ) Manual, Oprtr [M17 Ele, Lt, Ce] 1
9017376 (0000- ) Manual, Oprir [M17 Ele, Sk, Ce] 1
9017377 (0000- ) Manual, Oprir [M17 Ele, Si, Ce] 1
9017381 (0000- ) Manual, Oprtr [M17 Ele, Bg, Ce] 1
9017382 (0000- ) Manual, Oprir [M17 Ele, Ro, Ce] 1
9017384 (0000- ) Manual, Oprtr [M17 Ele, Hr, Ce]. 1
9017358 (0000- ) Manual, Service Info [M17 Ele, En] 1
9017385 (0000- ) Instr, Use&Care, Wallchart [M17] 1

M17 9017383 (2-2021) 3-101



OPTIONS

3-102 M17 9017383 (12-2019)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - ec-H20 Module Assembly

Breakdown, 9020260 ............... 4-2
Fig. 2 - Accelerator and Brake Pedal Assembly

Breakdown, 1209411 ............... 4-4
Fig. 3 - Metering Solution Pump

Breakdown, 386364 ................ 4-5
Fig. 4 — Electric Motor Breakdown, 1053342 .... 4-6

M17 9017383 (5-2016) 4-1



BREAKDOWNS

Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260

21

20

4-2

M17 9017383 (5-2019)



BREAKDOWNS

356890 - CE
Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260
Ref. Part No. Serial Number Description Qty.
v 9020260 (0000- ) Ec-H2o0 Module Kit, Afmkt [T17] 1
A 1 9020261 (0000- ) Circuit Board Kit, Ec-H20, Afmkt [T17] 1
A 2 1018155 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 3 1057637 (0000- ) Electrode, 5 Plate, High Flow 1
A 4 1069708 (0000- ) Harness, Ele, Ech20 [T12 Module] 1
A 5 9006268 (0000- ) Hose, Pvc, Brd, 0.38id, 01Ft, Clir 1
A 6 1014971 (0000- ) Hose, Afmkt, Pvc, Brd, 01Ft, Clr 1
A 7 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
A 8 1049637 (0000- ) Label, Direction [Ec-H20] 1
A 9 1051519 (0000- ) Housing, Upper, Module, High Flow 1
A 10 32509 (0000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 11 41579 (0000- ) Washer, Flat, 08, Ss 4
A 12 33932 (0000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
A 13 1046041 (0000- ) Label, Module [Nsf, Ec-H20] 1
A 14 1044393 (0000- ) Switch, Rocker, Spst, Mom 1
A 15 1048741 (0000- ) Bracket, Valve, Large 1
A 16 1062006 (0000- ) Electrode, Cylindrical 1
A 17 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
A 18 1055552 (0000- ) Fitting, Brs, Str, Bm06/Pm02 1
A 19 1051268 (0000- ) Fitting, Plstc, E90, Bm05/Pm02, Nyl 1
A 20 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3
A 21 1014971 (0000- ) Hose, Afmkt, Pvc, Brd, 01Ft, Cir 1
A 22 1037032 (0000- ) Housing, Bottom 1
A 23 1054776 (0000- ) Grommet, Blind 1

M17 9017383 (5-2019) 4-3



BREAKDOWNS

Fig. 2 - Accelerator and Brake Pedal Assembly Breakdown, 1209411

356515

Ref. Part No. Serial Number Description Qty.
v 1209411 (0000- ) Pedal Assy, Accelerator, W/O Brake 1
A 1 1058687 (0000- ) Sensor, Position [Hall] 1
A 2 1071311 ((0000- ) Pedal, Foot, W/ Tread 1
A 3 1061049 (0000- ) Spring, Extn, 0.350d 0.05wir 02.8I 2
4-4 M17 9017383 (5-2016)



BREAKDOWNS

Fig. 3 - Metering Solution Pump Breakdown, 386364

el

<O 2
]

Motor
Bracket

00112

Ref. Part No. Serial Number Description Qty.
v 386364 (0000- ) Pump, Metering Solution 1
A 1 63923 (0000- ) Connector Kit, Tubing 1
A 2 21659 (0000- ) Valve Kit, Pump 1
A 3 21661 (0000- ) Replacement Kit, Bellows 1
A 4 02430 (0000- ) Crank Replacement Kit 1
M17 9017383 (5-2016) 4-5




BREAKDOWNS

Fig. 4 - Electric Motor Breakdown, 1053342

Ref. Part No. Serial Number Description Qty.
v 1053342 (0000- ) Motor, ele, 36Vdc 1750rpm 1.00hp 22.0a 1
A 1 9013931 (0000- ) Bearing, Motor, Ele 2
A 2 9013934 (0000- ) Bearing, Motor, Ele 2
A 3 9011916 (0000- ) Brush Kit, Motor 1

4-6 M17 9017383 (5-2016)



	M17 CE Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Replacement Brushes, Scrub Head
	Fig. 2 - Replacement Brushes, Sweeping and Side Scrub
	Fig. 3 - Main Frame Group
	Fig. 4 - Front Cover Group
	Fig. 5 - Steering Wheel Group
	Fig. 6 - Power Steering Group (0000-0725)
	Fig. 7 - Power Steering Group (0726- )
	Fig. 8 - Brake Pedal Group
	Fig. 9 - Instrument Panel Group
	Fig. 10 - Seat Group
	Fig. 11 - Deluxe Seat Kit
	Fig. 12 - Drive Wheel Group
	Fig. 13 - Drive Wheel Electrical Group
	Fig. 14 - Rear Wheels and Brake Group
	Fig. 15 - Sweeping Main Brush Drive Motor Group
	Fig. 16 - Sweeping Main Brush Idler Group
	Fig. 17 - Sweeping Main Brush Frame Group
	Fig. 18 - Sweeping Main Brush Skirt Kit
	Fig. 19 - Sweeping Main Brush Seal Kit
	Fig. 20 - Sweeping Main Brush Lift Group
	Fig. 21 - Sweeping Side Brush Lift Group, Right Side
	Fig. 22 - Sweeping Side Brush Motor Group, Right Side
	Fig. 23 - Sweeping Side Brush Lift Group, Left Side
	Fig. 24 - Sweeping Side Brush Motor Group, Left Side
	Fig. 25 - Scrub Head Lift Group
	Fig. 26 - Scrub Head and Drive Motor Group, Disk
	Fig. 27 - Scrub Head Frame Group, Cylindrical
	Fig. 28 - Scrub Head Drive Motors Group, Cylindrical
	Fig. 29 − Scrub Head Side Squeegee Group, Right Hand (0000−U00837)
	Fig. 30 - Scrub Head Side Squeegee Group, Right Hand (U00838- )
	Fig. 31 - Scrub Head Side Squeegee Group, Left Hand (0000-U00837)
	Fig. 32 - Scrub Head Side Squeegee Group, Left Hand (U00838- )
	Fig. 33 - Plastic Hopper and Bumper Group
	Fig. 34 - Hopper Cover Group
	Fig. 35 - Hopper Lift Arm Group
	Fig. 36 - Hopper Chain Roller and Cover Group
	Fig. 37 - Hopper Hydraulic Lift Pump Group
	Fig. 38 - Hopper Vacuum Fan Group
	Fig. 39 - Hopper Filter Shaker Group
	Fig. 40 - Plastic Hopper Pre-Filter and Dump Door Group
	Fig. 41 - Solution Tank Group
	Fig. 42 - Solution Supply Group
	Fig. 43 - Recovery Tank Group
	Fig. 44 - Tank Drains Group
	Fig. 45 - Vacuum Fans and Rear Side Door Group
	Fig. 46 - Rear Squeegee Lift Group
	Fig. 47 - Rear Squeegee Linkage Group
	Fig. 48 - Rear Squeegee Group
	Fig. 49 - Right Hand Door and Battery Cover Group
	Fig. 50 - Electrical Box Group
	Fig. 51 - Electrical Box Wires Group
	Fig. 52 - Electrical Circuit Breaker Box Group, Sweeping
	Fig. 53 - Electrical Box Group, Sweeping
	Fig. 54 - Electrical Schematic (0000-0499)
	Fig. 55 - Electrical Schematic (0500-0561)
	Fig. 56 - Electrical Schematic (0562- )
	Fig. 57 - Wire Harnesses Group
	Fig. 58 - Label Group

	OPTIONS
	Fig. 1 - Headlight Group
	Fig. 2 - Strobe Light and Backup Alarm Kit
	Fig. 3 - Strobe Light Kit, Overhead Guard
	Fig. 4 - Overhead Guard Group
	Fig. 5 - Scrubbing Side Brush Lift Group
	Fig. 6 - Scrubbing Side Brush Motor and Squeegee Group
	Fig. 7 - Scrubbing Side Brush Mount Group
	Fig. 8 - Scrubbing Side Brush Solution Supply Group
	Fig. 9 - Scrubbing Side Brush Electrical Group
	Fig. 10 - Scrubbing Side Brush Wire Harness Group
	Fig. 11 - Pre-Filter Pressure Switch Group
	Fig. 12 - Auto Fill Group
	Fig. 13 - ES Auto Fill Group
	Fig. 14 - ES Pump Group
	Fig. 15 - ES / Detergent Metering / Severe Environment Group
	Fig. 16 - ec-H20 Solution Pump Group
	Fig. 17 - ec-H20 solution Supply Group, Side Brush
	Fig. 18 - ec-H20 Wire Harness Group
	Fig. 19 - Spray Nozzle Group
	Fig. 20 - Vacuum Wand Kit
	Fig. 21 - Squeegee Guard Group
	Fig. 22 - Positive Drain Group
	Fig. 23 - Telemetry Group
	Fig. 24 - Transport Group
	Fig. 25 - Battery Slide Out Group
	Fig. 26 - Battery and Charger Group, 625AH (EMEA)
	Fig. 27 - Battery and Charger Group, 775AH (EMEA)
	Fig. 28 - Battery and Charger Group, 775AH, Opportunity Charging (EMEA)
	Fig. 29 - Battery and Charger Group, 860AH Iron Clad (EMEA)
	Fig. 30 - Battery and Charger Group, 510AH / 625AH (APAC)
	Fig. 31 - Battery and Charger Group, 750AH / 775AH (APAC)
	Fig. 32 - Battery and Charger Group, 930AH (APAC)
	Fig. 33 - Battery and Charger Group, 930AH, Opportunity Charging (APAC)
	Fig. 34 - Pressure Washer Wand and Cover Group (0500- )
	Fig. 35 - Pressure Washer Solution Supply Group (0500- )
	Fig. 36 - Pressure Washer Motor and Pump Group (0500- )
	Fig. 37 - Pressure Washer Electrical Group (0500- )
	Fig. 38 - Pressure Washer Electrical Wire Harness Group (0500- )
	Fig. 39 - Steel Hopper and Bumper Group (0500- )
	Fig. 40 - Steel Hopper Pre-Filter and Dump Door Group (0500- )
	Fig. 41 - Direct Throw Main Brush Frame Group (0500- )
	Fig. 42 - Direct Throw Main Brush Drive Motor Group (0500- )
	Fig. 43 - Direct Throw Main Brush Lift Group (0500- )
	Fig. 44 - Direct Throw Main Brush Idler Group (0500- )
	Fig. 45 - Direct Throw Main Brush Skirt Kit (0500- )
	Fig. 46 - Direct Throw Main Brush Leg Pads Group (0500- )
	Fig. 47 - Dry Vacuum Wand Group (0562- )
	Fig. 48 - Dry Vacuum Rear Cover and Hinge Group (0562- )
	Fig. 49 - Dry Vacuum Fan and Housing Group (0562- )
	Fig. 50 - Dry Vacuum Debris Tray and Filter Group (0562- )
	Fig. 51 - Dry Vacuum Nozzle Holder Group (0562- )
	Fig. 52 - Dry Vacuum Wire Harness Group (0562- )
	Fig. 53 - Spotlight Kit, Blue
	Fig. 54 - Battery Quick Disconnect Group (0500- )
	Fig. 55 - Documentation Group (Online Only)

	BREAKDOWNS
	Fig. 1 - ec-H2O Module Assembly Breakdown, 9020260
	Fig. 2 - Accelerator and Brake Pedal Assembly Breakdown, 1209411
	Fig. 3 - Metering Solution Pump Breakdown, 386364
	Fig. 4 - Electric Motor Breakdown, 1053342





